TRACTORS

Fiy

Form No. 693 053 M1

FERGUSON DIVISION

MASSEY-HARRIS-FERGUSON, INC.
RACINE, WISCONSIN

7M-3-56-K ¥ PRINTED IN |



FOREWORD

This parts book for the F-40 Utility,High Arch, Twin and Single
Front Wheel Tractors has been arranged for your easy indentification
‘of Service parts.

. Each group of component parts fo e F-40 Tractors, beginning
at the rear and finishing at the fronz\ﬁg\zﬁe\Txggzgz is illustrated
~din’ sequence of removing associate parts or Assembll\\\\Copy pertaining

to‘each illustration is on the opposite page to the illustration.

e . N
e e Mw

PLEASE NOTE:

L e o
‘

...~ Indented parts in the descriptive list are part of the preceding

Assembly or Sub-Assembly.
J

'SERIAL NUMBERS ARE IMPORTANT

' Aiways give complete Tractor and Engine Serial numbers with all
- prefix letters when ordering parts. Orders are often delayed in
-'filling-due to omission of necessary Engine or Tractor data.

The Englne Serial number plate is 1ocated on the Block just above the
-Ignition Coil.

fThe,Tractor Serial number Plate is located on the Dash Panel.

-

-~ MODEL F-40
' S G M 400 001

Serial Number

s G M 400 001

» Serial Number

RS U »—3rd Space - Clutch F - Single
, . M - Double

Gas
Hi-Alt. Gas

» 2nd Space - Fuel Type

\

o
(I

- Utility
Twin Wheel

- Single Wheel
- Hi-Arch

L . »1st Space ~ Chassis

OHaIm
1

A



GROUP INDEX -

) Page
ACCESSORIES } .
Extension Drawbar - Hi-Clearance................ ettt et e [P 81
Extension Drawbar — Utility............ccvivviuunrnnnn. e e .. 82
Hitch Lift. ..t i i ittt i et i ettt esnnesensonenanses 79
Hydraulic Valves -~ Dual and Single Control ........................... . 77
Lighting EQUIiPment. ... ....uueuneneeneneennennenneeetan e e, . 73
Pulley and Drive..........ciiiiiiintneeeaneennennnennnnnn S et "y 75
Safety Light. . .....iiuninunuretneenennenneneeanenanaannnnn R S 71
oL 8 5 7 U S .9
Swinging Drawbar — Hi-ClearanCe........vecuureeneecnennesennesennnions 81
Sw1ng1ng Drawbar - ytility.................... L 79
Tools and Misc. Equipment........... f et r e ettt e P 4
BRAKE ASSEMBLY
Brakes.......... it e ee st treraeeen C e et c ettt . .29
DIUMS. v vovee et qerrnennnnnsenannnns ettt e et et e - 29
Pedals........... et ee e e e e S . 29
ELECTRICAL .
Distributor. ... .. ittt it ittt e ae e .. - 43
Generator.........ccoieevuaenen PP RN . 41
SR - 1 = < 39
Wiring - Switch, Coil, Regulator Etc.......... et tecse et 37
ENGINE
Camshaft................. Ceeeetesc et e asenans s esaeas e Neeeseenva 59
Crankshaft.............. PP s eeseencatearasstssereasnenearoenn . 59
Cylinder Block,.......... P R e s eaeene . 53
Cylinder Head................. s e et e eae e . 51
Manifold.,........... i h e e s eee ettt et Ce et e . 49
Oil Pump.....ovooueeennnnnan e rie et Cetatae s e ‘e 55
Piston and SleeveS......cceevevuns f e et ec et fes e ettt e 57
ENGINE ACCESSORIES
ALl CleANeT . cvevecoseaeososessnosorsasesesssessnsassonsssssness cheeesnne 49
. Carburetor. ... it iici e e  eneecar et . 45
Fuel Filter........ st st f e et B eeeeta e e 35 -
Fuel TanK,..:.u.veveeaveceannenensasorsasnsas 35
0il Gauge.. . . 23
Radiator...........coeee. . 47
Throttle Controls........ e retiaes e et eet et es e et . 23
Tractormeter..c. . o vtnirvereacsnanses et it e a et e e e e . 23
Water Pump.......ccoveevevonnsose Ce et Ceteeea s e e e 47
FERGUSON SYSTEM ° .
Leveling Box - Hi-Clearanceé Tractors.............icitivenenrorosans e 5
Leveling Box — Utility Tractors........ccceceneeennonnrcaonans seseeen 3
Lift Cover........ C e c et eteeaesssesaersonee erecccceassan 9
Lift System..............0.. ettt s a et a s, cheasen 11
Linkage - Upper and Lower - Hi-Clearance Tractors. ........ seesseesvane 5
Linkage - Upper and Lower - Utility Tractors............. sees e aene 3
Pump - Hydraulic........viovitirieoaneeenans Ct e s e et e s, 13
REAR AXLE -
AXleS, REAr......vviiietinineteoneseconeassiasasssnacssanaass e re e 17
Center HOUSing....vecuoovevcenanonnns ceeeeaan P ettt seare s . 21
Differential................ e e P e . 19
Housing, Axle.......cceeeeeeens S PRI PP . 17
Power Take-off................ teee ot eaea et et eaacsaao e s et seeees . 21
SHEET METAL » .
Fenders........ccveevean teeseecane tes s er s e s s s ataas et saeat oot esea s B 17
Fuel TanKk.......vo0eeeeevoorensnanssa teb e e s s e s as e e e et a et aanens . 35
Grillececeensnansceceaasons JR e e Cereieeeaeaaan 35
Hood..,.:¢ecvveseeeonaas G esssars e e teseev s eass e hes s eere s st o s . 35
Instrument Panel...-..-- e eae et et aer ettt et . 23
Muffler....eceeeoasamen C e e eeeree e S cee 49
SEAL . e v esacsecantsrocscotonscansenananaens C et e teersreeeanesana cerseenn 7
Side Panels:«-cceonas S e e s et s es s eas ettt en e teereiresrtoensnns 35
Step Plates:....... f e e e e ce e e B it eiac s s vees oo . .29
STEERING )
Arms and Gears -~ Hi-Clearance Tractors.............. sreseeceieaennn e 27
Arms and Gears - Utility.........citiiiniiiirinnnennns Ciess e aaes 25
Axle, Front
D T o o + Y . 67
Single and Twin........ chc e e e Ceer e eaaa feeeca e .e 69
Utility.......co0n0n Cieee e e ie e Ceveseasessisasesnenane 65
Drag LinkK.......vitineeeerencosoanans e ae et et e s 61
Housing, Gear.......... PN ceeeeen St e et Ceae st . 25,27
HUDS...ieeeaesvvacecensonns cer e ehes s seen e fees e tee e e e 63
Pedestal, Upper........cccoceceevioscccosnsnans fhsee et s, [P 61
3 T 3 2 e 5 = cresae e v.... 65-69
Wheel, Steering.............. ceeneeeas s eeae e veesveaseee 25,27
TRANSMISSION ’
. 33
. . 33
Pedal........conievennna.. ety T, . 29
Gear Shift.. ... ... iiieeeenrioionrecerassesessnssssrssosonssons PV e 31
Gears............. et eeeiieesateaneacantacaasnraerraaeas e 31
Rails and Forks. ............ [P et eeeetatae e e e . 31
WHEELS
Front,..........00un. tesvsesseneanns e et eceaee et e e .




.
U
K
E
AN
E
PP
B 'Y
E
.
2

»
i

i

5
\§\§§§§\\\\\\\\\

A

A ﬂ\\\\\\\\\\\\ \§§>
gy ‘ -




Ref.
No.

LEVELING BOX, UPPER AND LOWER LINKS “UTILITY”

Part No.

195
195
195
354
195
195
195
180
353
353
353
353
181
195
195
195
195
195
195
181
195
182
180
354
180
195
182
195
181
195
181

181
182
354
353
353
180

180
180
195
354
182
353
353
353
353
354
182
182

16
195
195
195
195
180
182
180
180
354
353
353
353
181
181
195
182
195
181
195
181

13
181
182

589
559
340
074
342
347
346
855
830
772
426
562
351
373
340
347
346
344
559
353
647
642
860
059
853
644
641
457
349
648

344

811
345
391
057
757
925
856

861
333
239
055
897
964
426
774
927
059
633
632
898
645
344
347
346
485
554
853
860
059
561
772
426
986
985
644
641
457
349
648
344
811
345
391

M1

M1
M1
X1
M1
M1
M1
M9l
X1
X1
X1
X1
M91
M1
M1
M1
M1
M1
M1
M9l
M1
M1
M1
X1
M1
M1
M1
M1
M1
M1
M1

M1
M1
X1
X1
X1
M9l

M91
M1
M1
X1
M1
X1

X1
X1
X1
M9l
M91

M1l
M1
M1
M1
M1
M91
M1
M1
X1
X1
X1
X1
M1
M1
M1
M1
M1
M1
M1
M1

M1
M1

Description
Pin, Clevis, Upper Link to Tractor.........cittiernernneooerocnananannan .o
Eye, Retainer Pin.........iitiiiiitiiiiitieirerioroeesossnssosnassosonesnses
Chain ..t i iiniiiietnotoronorsoootosernsonsesensnsaosassnsnsssscsossossossase
Pin, Cotter (3/16 x 3/4") .. vvuiviiinnenennn. et ee et e .
Chaine..voovevnnenn.n Ceetes et ase e e et et e s s asssses s n e terersseaves
Ring, Linch Pale..cuitieietietieeeeioetereeneneaasesansnsesesasesesonunnans
Pin, Linch, Upper Link................ P T
Link Assembly, UppPer.. . ..t iuiirounsnneanssasoeneronsnsessoacasasassssnsesns
Bolt (7/16 X L1=1/2" NF, Carr.) cuuteeunoeesonereennnesssnnsnensnsnnnsons
Washer (7/16" Large Flat)......evvevueenn Cesesesectareseanana Cere e
Nut (7/16" NF, HeX.) i ttuueeeoooneooonuossoeaasssonseseeessansanonnnns veee
Bolt (7/16 x 1-3/8" NF, HEX.) i ittt ootoueaoensonoeeeuanseaennnsneenonns
Link Assembly, Upper Right Hand.............. C et er e cececetacens
Anchor, Chain.......... F N ceveen N Ceessteenanens
ChaiN... v e eeneneeineonsoosanoeneenoensnen e ss et eurcertrrannens e
Ring, Linch Pin........ ..t e DN e,
Pin, Linch............ . ccioea.. e et eet ettt e e
Chain, Retainer Eye.......ceiciiiieieneeiesoneocsnoenonsenennnannsans .o
Eye, Retainmer....ceit it iiineneeeniototneasasoansassnsrsonnsnesnnnss .
Link Assembly, Upper Left Hand........ ittt ininnenuenannnennns .o
Pin, Clevis, Implement Attaching.................... Ceeseceraaniennsane
Box Assembly, Lift Leveling................. ... et e et ie e P
Pin, FOrK...... ittt srosnennnns Ceedeeraceneanan [P
Pin, Cotter (1/8 X 1) ... vvirnernnnnen et rrert et [P .
Knuckle, Lift Leveling................... et csareeteat et eannn ceree
Plug, EXPAnSiON. .. ... et tiiernnterrsereosonssossesnasssesocesoaosnsonss .o
Shaft, Leveling Gear.......... et eeas e ie et asetteanaanns teresereaeanas .
Bearing, Leveling Gear..... Ceerseseteeteenaan ceesanas Crsaseassensens reee
Lever; Lift Leveling......cue0teuitenrnseresnans Cectecaanne tesearsnerans
Rivet, Leveling Lever.. ... ...ttt iireerotioneseessessnnsesunsanosasonasans
Box, Lift Leveling...e.oitititiriereirnerneoecetonssnsensnasonnnnnass verseaa
Grease Fitting (1/4'", 28 Str ) 2R e ceseceanans ceeeeeean
Gear, Leveling Lever........ciottiireneeeactencnnnnns Gttt aeaneesoanns .o
Fork, Leveling Lift Rod............. e eeeeseesetessetteas e eenrersonne
Pin, Cotter (1/8 X B/4" ) ettt tosesasnsnsennsscssansensnoens
#asher (7/16" Small Flat) ...u.uuiiiuieeeeeoennosonsossennasonnonnsssnancess
Nut (7/16" NF, Hex., Sltd.)...... Ce st Gt e e e
Eyebolt Assembly, Lift Rod................ B ceresnsasean .
Bushing, Eyebolt........iiiiiviiivinnnnn. ceseseeressnen cecssssessessenens ,
Chain Assembly, Lower Link Anchor. ...... reseenanae tecensnenenn teessereee
Shackle, Chain............... e o
Pin, Clevis....ciueeeeioinernnirereonnnsocsasnanns ceeane cheses st .
Pin, Cotter (1/8 x 1/2")........... PN et Ceteeaeiaaees .
Anchor, Lower Link Check Chain..........ceivievuinennnnn Ses s seesernes
Stud, Anchor to Center Housing (7/16 x 1-7/8" NC NF) toteerennnonanens ceee
Nut (7/16" NF, HEeX.) toteerooonueroennanacnannsas e N Caeeesees
Washer (5/8" Large Flat) oo uueeiesvnnesnossonsonssanasnns e et e .
Nut, Links to Rear Axle (5/8" NF, Hex. Sltd ) S e eiae e eresaae
Pin, Cotter (1/8 X L") iu i erenueeennunonnonnnnns Ceresctersienoa
Link Assembly, Lower Right Hand (Inc. 1tems 56 thru 60) ........... P
Link Assembly, Lower Left Hand (Inc. items 56 thru 60)......... N .
Rivet (3/16 x 1-1/8" Button Hd.)..........c0oc0u.. ceeees e ceeeen
Clip, Linch Pin Chain Retaining........... e [ ceeae N
[0 4T ¢ N
Ring, Linch Pin.......... DN BN Ceeaes o
Pin, Linch................ tees it eanaseanas tGessen ceeren seesae ceetaceeans
Drawbar.......... tesencanas [ ceoneees tececeverenn
ROA, Lift..eueuneenoeenneenneeeneanonnnonsennas BN
Knuckle, Lift..... ..o iiiiininnnnnn treesseeaarene ceseeene O
Pin, Lift Knuckle............ Ceeeen e fmsaes Ceetenssesssaceser s veee
Pin, Cotter (1/8 x 1) o ettt eeereeete e e
Bolt, Stay Attaching (7/16 x 1 1/4" NF, HeX.)seveeeranonnonn Cereean PP
Washer (7/16" Large Flat)......ocvvevnnnns P
NUut (7/16" NF, HEXo)uoereeuunoooeonoeeonaonoaooaaassoosonssssossinesassass
Stay, Drawbar, UDPDer.....u.ueeresesnonorecsssossssesssssossssasossssosasnns
Stay, Drawbar, LOwWer......coeceueness testeietsssssesessstasece e et unn s
Plug, Expansion.......... teeereceveenes s heedcetensannnne P ceesenen
Shaft, Leveling Gear......cocevuveuns S s sssssessunannnnun NEmEssErarazraves
Bearing, Leveling Gear......... S e ceasesnas ctsenusenunn e s Esssaaarassnses
Lever, Lift Leveling.....vecverneernnseesonannns teeeee Ceusssnns Cee e
Rivet, Leveling Lever........ce... Le et etecacerrerseestes et ettt ssuanne
Box, Lift Leveling......cec0eueus S st sesesescsssestansanns cesvens
Grease Fitting (1/4", 28 Str.).uieeeierreceranscsacans Ceie st ctet et
Gear, Leveling Lever.....ciueitiitunosnnensesscoassonannas Sessnens teesasee
Fork, Leveling Lift Rod........... [ teteseseans tertieeseennenn

el e g X I N N A e e el Y Y Y S N Y N N O e S O v e S S e e S N SRS N S AN AN USSRy L

Req.



4 LEVELING BOX, UPPER AND LOWER LINKS “HI-CLEARANCE”

~,1@ﬁlf|' N
i ”’“ )
,n||J'!!|”““!.‘f/)/

Sqi)

[l
(o2

61

\\\\\}\\\\&\\\\\\\\\\\\\\ N

\\\\\\\\\\\\\"\:\\I\\\\‘ iy

T Ot
\\\\\\\\\\\\\\\\\QQQQ\%\\QQ@* »

\\\ N =

i
i
|}{|Iﬂ||
ik
1 il

q ” Ve
\
|

S

C o
e N

; \’[@




Ref.
No.

Part No,

195
195
195
354
195
195
195
182
353
353
353
353
182
195
195
195
195
195
195
182
195
182
180
354
180
195
182
195
181
195
181

13
181
182
354
353
353
180
180
182
180
195
354
182
353
353
353
353
354
182
182

16
195
195
195
195
180
182
180
180
354
353
353
353
182
182
195
182
195
181
195
181

13
181
182

589
559
340
074
342
347
346
400
831
772
426
563
402
373
340
347
346
344
559
401
647
390
860
059
853
644
392
457
349
648
344
811
345
391
057
757
925
856
859
393
333
239
055
897
964
426
774
927
059
396
395
898
645
344
347
346
485
405
853
860
059
562
772
426
608
607
644
392
457
349
648
344
811
345
391

M1
M1
M1
X1
M1
M1
M1
M9l
X1
X1
X1
X1
M91
M1
M1
M1
M1
M1
M1
M91
M1
MOl
M1
X1
M1
M1
M1
M1
M1
M1
M1
X
M1
M1
X1
X1
X1
M91
M1
M91
M1
M1
X1
M1
X1
X1
X1
X1
X1
M91
M9l
X
M1
M1
M1
M1
M1
M91
M1
M1
X1
X1
X1
X1
M1
M1
M1
M1
M1
M1
M1
M1
X
M1
M1

LEVELING BOX, UPPER AND LOWER LINKS “HI-CLEARANCE”

No.
Description Req.

Pin, Clevis, Upper Link to Rocker........... Cieesesaaaseranssaeen Ceeeaeen 1
Eye, Retainer Pin......c..iiiiiiiiiiiiinnnenenns f e st et anesassaeeennsas cens 1
Chain...iiiieeiiertorneserassennoeacennns et eserr e e Cerrtereneraan 1
Pin, Cotter (3/16 x 3/4") ................. e ettt . 2
Chain .................... e s e ae s e e Ceeeaseee e Cereea e 1
Ring, Linch Pin.......... et e e et s Ch i et e st e 1
Pin, Linch, Upper LinK,.......itutiineinnaneanean ettt [ 1
Link Assembly, UppPer...:.cees et toncacnronsoonanass cesueee seersaaerene 1
Bolt (7/16 x 1-5/8" NF, Carr.).....eoveeeeennnn e e eeeeaeeae .. 2
Washer (7/16" Large Flat) ... ..ueueintrnnereenssennannsnas e 3
Nut (7/16" NF, HEX.) i vviuinrevrnnunonannnnnns C e e Cea e cee e 3
Bolt (7/16 x 1-1/2" NF, Hex.)....... Ce e F 1
Link Assembly, Upper Right Hand........ fee e P Cec et . 1
Anchor, Chain....cv.iveeeteerosaaseaesoansrcssaceosennssnesasnnns Ceenene 1
Chain, Linch Pin...... et et ias et et iaese st ‘e 1
Ring, Linch Pin...... i iiiieitieeniiiseesnnsescncnnenas e eec et es e 1
Pin, Linch......... teseereteener e anne ceetectannnen ce et cereneenn 1
Chain, Retainer Eye........... ettt e eh et e s e e 1
Eye, A i ere ittt 1
Link Assembly, Upper Left Hand ............ G eees et vereraeeaen . 1
Pin, Clevis, Implement Attaching........ EEREEEE Ceeeean eeean ceeeaeans . 1
Box Assembly, Lift Leveling.............. ceeeen et b e et e 1
Pin, FOIK... vttt rererinornsneosnsonssstonssannas Bt et a et 1
Pin, Cotter (1/8 X 1) ii.iviuueiiinannnn, e e e et et et i e et 1
Knuckle, Lift Leveling.....covieivnieenennnrans cetcvenaen Ceretreseanann 1
Plug, Expansion............c.... t et et e st eat ettt aas s eannnn 1
Shaft, Leveling Gear............ O Ceterecaanennn ceeenes 1
Bearing, Leveling Gear........eoceevevenn S e et ettt e e 1
Lever, Lift Leveling........coiivineninnns [ T ‘e 1
Rivet, Leveling Lever......... Ge e st e et et eat et e ceteas S 1
Box, Lift Leveling.............. P e S et ae et 1
Grease Fitting (1/4", 28 Str.).......cveuvees. Ceraeeaes et 2
Gear, Leveling Lever............ fer e [ e e 1
Fork Leveling Lift Rod ................... Creeen s s et 1
Pin, Cotter (1/8 X 3/4)u.nv.nvonin. ettt et r et . 2
Washer (7/16" Small Flat)....cnveevnnnnn. ettt e 2
Nut (7/16" NF, Hex., S1ltd.)......ccun... et e Ceeeeaaaas 2
Eyebolt Assembly, Lift Rod......civevenvvnnnennn t e s s e e et e st aanen 2
Bushing, Eyebolt....c.oveiiieienenens Lo e e s it a st ceven 2
Chain Assembly, Lower Link Anchor........ T T 2
Shackle, Chain....vevevvevncennsas e e e sreereaae s e e 2
Pin, Clevis..e.veeiinenennnnnn cereeannn Cesteerieeseeeresaas e teseeaens e 4
Pin, Cotter (1/8 x 1/2")......ccivivvunnn e e e theeaaeeae Cereeeaen 4
Anchor Lower Link Check Chain.....eciievrinnnensncans [ e 2
Stud, Anchor to Center Hou51ng (7/16 x 1-7/8" NC NF)....... ........ e 4
Nut (7/16" NF, Hex.).eecveu.nn . ettt ecac e ettt P 4
Washer (5/8" Large Flat) ......... Cheer e e Cesee e cerens 2
Nut, Links to Rear Axles (5/8" NF, Sltd Hex ) PN Ceeeeas P 2
Pin, Cotter (1/8 X L") i vttt ieninrioennnnneorecnnns e tereteea e 2
Link Assembly, Lower Right Hand (Inc.'ltems 56 thru 60) ..... e . 1
Link Assembly, Lower Left Hand (Inc. items 56 thru 60)......c0vveevensnn . 1
Rivet (3/16 x 1-1/8" Button Hd.)............. e e 2
Clip, Linch Pin Chain Retaining.......... f et sesseesenens [ 1
13 1 T + Peetecsteassannen R 1
Ring, Linch Pin............ Ceereeasiataanens sreessenae seetectacerntane . 1
Pin, Linch......ceiiiviniiiiiiinieennnnn beseenene tesiedarens st raen . 1
Drawbar.......cciceeennvenenn ce ettt C e seetesesaneae 1
ROA, Lift..uevevueenocenennnnn e et ettt ettt e e R |
Knuckle, Lift........... v S eereeraierennaas feeaene sesseceresaaene 1
Pin, Lift Knuckle............ ces e et cer e C it et e 3
Pin, Cotter (1/8 X 1M).uiiiuriiineienenncroennnnns eneaan et et 3
Bolt, Stay Attaching (7/16 x 1-3/8" NF, Hex ) 2 e rsae e e 4
Washer (7/16" Large Flat)............ et ee st ettt e e e 7
Nut (7/16" NF, HeX.).veuruuuenn e e ese e e ret e e 4
Stay, Drawbar, Upper........ccciveuiirennsanerannncs e re e Cee e 2
Stay, Drawbar, Lower........ciueeruaeras B e C i Cec et 2
Plug, Expansion.............. Ceseessesieneas Cestasasaeere e bete e 1
Shaft, Leveling Gear........... T Ceseee e Pesesasennna 1
Bearing, Leveling Gear.......e.veevuueann S o P ettt 1
Lever, Lift Leveling.......cveiiinineeneneenns o .. 1
Rivet, Leveling Lever........co... tareesesesaareseeresanene Ce et 1
Box, Lift Leveling...... it evieeernnnnaansaecnnnns Cesetareeeeaas crenans . 1
Grease Fitting (1/4", 28 Str. ) et e e e i 2
Gear, Leveling Lever.....ieveieeerornansoanesne et b eer st s veee 1
Fork, Leveling Lift Rod................ e e e cees 1

i<s



6 | SEAT

-

.

-------- il




SEAT ' ) 7

Ref. : No.
No. Part No. Description _Req.

180 704 M91 Seat and Spring Assembly, Hinged Driver..........cciuveeeceoneccncosnnnss
181 330 M91 Seat Assembly, Hinged Drivers......c.ccieieeeecoecocsssssosssssssssassoas
181 333 M1 Spring, Drivers Seat.......... Y
180 289 M1 Bumper, Driver Seat (RUbber).........eeeeeeneennns e ceeee e
354 410 X1 Screw, Hinge to Seat Spring (5/16 X 7/8" NC, Truss Hd.) e.veeuernnonennn
353 446 X1 Washer (5/16" Lock)........ et seasaaeas Cteeeereentteecscensaasesnosnsn
354 122 X1 Nut (5/16" NC, Hex.)..ee.eeunan. .....; ...... Cseacescacsansessssconas seeee
181 322 M1 Link, Hinge....... ceenean ceececeann R
181 321 M1l Pin, Drivers Seat Hinge............. Getcsitetasescctssessessssasessetsas
181 338 M91 Hlnge Assembly, Drivers Seat........ Ceesrenstesteansessaresasacceons
353 793 X1 Bolt, Hinge to Seat Spring (5/16 x 7/8" NF, Carr.)..ccieeecececscssccnns
353 446 X1 Washer (5/16" Lock)...................................................,
353 916 X1 Nut (5/16" NF, HEX.) e euoououusouasnueasososonssssnenososansoanassansnas
181 320 M1 Pin, Drivers Seat Hinge (7-19/64" LONZ) ...ttt teerneernsonsoncnsocanses
353 432 X1 Washer, Seat Spring to Lift Cover (7/16" LOCK) ¢t vevcsencssansancnsasens
353 426 X1 Nut (7/16" NF, HEeX.)eeersaouonrs P
(A) 677 044 Seat Assembly, DelUXE...ceuireeeeaeaseearosacsoasosnaroassscasoansonasans
181 316 M92 Bracket Assembly, Seat Mounting........... ceceacrsesssascsrtsosasnaeroa
181 319 M1 Bumper, Drivers Seat......viiieieeeaeeeeereceeeteactcacsnsassnasnaanses
354 239 X1 Screw, Flat Head, Bumper to Bracket Assembly (174 X 1/2") iieeeerancnces
181 313 M9l Pan Assembly, Seat.. ..... e seeceretasseeesecesetetetteatetertes et taetenne
181 327 M91 Cover, Seat (does not include Inlay) cdeceasecsserssasesasann [N
181 326 M1 Inlay Seat.c.evsesesnecesasssasonnens Csecscscvenassssenns ecasssenasuvecs
181 325 M91 . Cover, Back Rest (does not include INlay)....c..eeeieereceacsnasansannns
181 324 Ml Inlay, Back ReSta.eeeerennee. et e reraseeeteentieeaea.
353 807 X1 Bolt, Bracket to Pan Assembly (3/8 x 7/8" NF Carr.)....... ceeereaaan .o
355 584 X1 Nut, Wing...... . te et esssaseeesasesssseessesssseates et ses ot et eu e
181 323 ML Support, Seat Back...... ..... Seecsassenctescnsssssasanns ceesessencstesanan
181 322 M1 Link, Hinge...... seesenes seseessesss st seersesssssearrenane ceseensnns
181 320 M1 Pin, Driver Seat Hlnge (7-19/64" Long)................~ ..... Ceretcesenes
181 321 M1 Pin, Drivers Seat Hinge....ovcvetiieeinernnsionenocnns ceecoaseessrasenss
353 432 X1 Washer, Seat Spring to Lift Cover (7/16" LOCK) oo eoaeesnsnsseasacosoncsons
353 426 X1 Nut (7/16" NF, HeX.) e nonnan s ssseesseastsestccestsecesersanesos

WOoN®UkWN -

WNNNNDNNNNNNDNDNM R R
CWHXNOUMBARWWNNHROOWCOITIOOU W WNH=O

w
H
TNIDD bt b b b DO e bl b DN HE NN HEDNNNDRRERENNNDEEE

Note: (A) - Order from Whole Goods.



8 HYDRAULIC LIFT COVER AND CONTROL

3738 39 3;3
i |6-€ 3




Ref.

2
[e]

WO UBWN-

=
N -=O

13
14
15
16
17

18
19

37
38

39
40

41
42

44
45
- 46

47
48
49
50
51
52

53
55

56
57
58
59
60

62

Part No.

195
353
180
181
180
180
195
180
180
180
353
353

182
353
195
182
195

353
353

195
182
353
180
196
181
181
181

182
181
181

353
353
353

182
353

195
353

181
181

353
353
353

195
181
353

195
181
195
353
181
181
181
181
181
195
355
180
182
182
182

572
438
973
982
982
974
573
972
980
979
718
711

722
961
387
373
567

701
432

561
099
701
906
022
022
015
016
957
274
026
047

502
754
918

282
754

663
755

040
032

502
441
918

617
041
919

618
033
994
754
038
039
019
015
016
593
286
981
580

581
582

Ml
X1
M1
M1
M1
M1
M1
M1
M1
M1
X1
X1

M9l
X1
M1
MOl
M1

X1
X1

M1
MI1
X1
M1
M1
M91
M1
M1

M1
M91
M1

X1
X1
X1

M1
.41

M1
X1

M1
M1

X1
X1
X1

M1
M1
X1

M1
M1
M1
X1
M91
M91
M91
M1
M1
M1
X1
M1
M1
M1
M1

HYDRAULIC LIFT COVER AND CONTROL

Description

Screw, Cap, Clevis to Lift Cover (Special)

Nut, HeX. JaM.. s vt nrnoeeouuneraeenesecassossssecessannns Cessscnsscscss N
Link, Hydraulic Lift Rocker.................... et race ittt ..
Bushing, Top Link, Right Hand........... . i i [ A SR
Plug, Clevis (Rubber)........ouiuiveernnnnnnnenn et eacassetesessesaansnns .
Bushing, Top Link, Left Hand................... [N Cesteseresasaaann NN
Pin, Groove, Plunger to Clevis......cuouiiiiiriiinnineernnoncnsnnnanass caeee
Clevis, Hydraulic Lift.....cocit ittt ittt iitnnanesnscnsaens e
Boot, Control Spring (RUDber)........iuiieiiniinniinntinuennocnoncnenns e
Nut, Control Spring Retainer.........c..iiieiieiiiiinneneiioinnsescasnoannnas .o
Screw, Cap, Cover Assembly to Center Housing (7/16 x 3-1/2" NC)........ e
Screw, Cap, Cover Assembly to Center Housing (7/16 x 2-3/4" NC)..... ceeees
Cover Assembly, Hydraulic Lift......... . . tesecesesnenen .
Stud, Driver Seat to Cover (7/16 x 1-1/2" NC- NF) ........................
Plug (3/8" Pipe, Skt. Hd.)........... F P teret e .
Cap Assembly, Hydraulic Lift Cover................ Leesseerensrsssasecroanea
Plug (1/8" Pipe, Skt. Hd.) ..ot iin it ininenenreraonnanenns e ieeeaees

Screw, Cap to Cover (7/16 X 1-3/8" NC)....vieurnniueneanenentnonaennnnnnns

Washer (7/16" Lock).

D R I R R )

R

"O" Ring, Lift Cover Cap and Stand Pipe (1/2 X 3/8 X 1/16") ... ivirnernens

Breather Assembly..........

Screw, Cap, Cover Assembly to Center Housing (7/16 x 1- 3/8" NC)eveeennn cee
Stand, PiPe.ccceisenernnueroieuresassoeeaasostssssessssascsossan teresene .o
Screw, Cap, Cover to Quadrant (Special)............ Seessestetanerenesenans
Shaft Assembly, Position Control.......ciuieitienierionnnesotsnsonnnnnns N
Roller, Quadrant Shaft......... e ces
Pin, Roller QUAATraAnt .o v v vt i v tororossnserovosenasssessocssosnsonsnsos cens
Key, Control Levers to Shafts (#3 Woodruff, 1/8 X 1/2")eeecoccnanns eeeeen
Knob, Adjustment, Position Control............. e s essssscsciaressancncann -
Quadrant Assembly, Position Control.........cceoave.. s csess s s eisa s
Washer..... s assusenes Cetceesesseteseneases 0 s sesesensans . S essssauns
Bolt, Position Control Lever Stop (1/4 x 5/8" NF, Hex. Hd.)........ Ceeaeen
Washer (1/4" Small Flat)... .................. et eroeaeann e eerseeeen
Nut (1/4'" NF, Hex.)...... FS N et er s ee e e taaes e .
Bolt, Position Control Adjustment Knob (Special)........eeevievunecnceons s
Washer (1/4" Small Flat).... eococe. ittt et taaraca ittt e .o
Nut, Elastic Stop, Position Control Shaft.........ccveeennn testesanane ceeas
Washer (5/16" Small Flat)....ceeeoeeeeencnces ceeeas ettt e .
Spacer, Draft Control Shaft..... Cee e Sesescoeseees Ceresaraseseans N
Quadrant, Draft Control..............coienn sesesesacnsnsraas Cesesesnen .

Bolt, Position Quadrant to Draft Quadrant (1/4 x 5/8" NF, Hex. Hd.).......

"Washer (1/4" LOCK) ettt ivivrneeennnnneenn P, ettt ..
Nut (1/4" NF, Hex.)...... S et e eeecs sttt e et e F
Screw, Cap, Draft Control Quadrant to Lever (Special)....... e .. ..
Washer, Special Flat............. ceeieveeens Ceisases e esann .o .
Nut (1/4" NF, HEX.) ot vvvootrononnrennaannsnns e etieeeens e Cerens
Spring, Compression.............. s eesaenane sesseecces e seeessetescans
Slide, Draft Adjustment.................... setessessensn ven Ciesssseraaan

Bolt, Draft Control Adjustment Knob (1/4 x 1-1/16" NF, Carr., Spec1a1) .

Washer (1/4" Small Flat).

Lever Assembly, Draft_Control......

Lever Assembly, Position Control..
Shaft Assembly, Draft Control

Roller, Quadrant Shaft...

Pin, Roller Quadrant.....
Ball, Retainer Nut, Lead.
Screw (5/16 x 5/8" Cup Pt.,
Disc, Overload Stop........
Plunger, Control Spring....
Seat) Control Spring.......
Sprang, Hydraulic Lift.....

Ce bt tasessiatesemses st e s cedeeeeans
............. seseseresar ettt esusaannne
................. O
Ceireeeean teseassen Ceseetseanesana teeeeeaaas .o
Ceteeerecsesecea st anns R T, cees
.................. Ceret ettt sane
Skt Hd ) ..... tecsons I teesenn e
..... A R R R I P eeetrrensn
R Cheieeaenas L
-------- . . e . LR LR NI LA R B RN ) .-‘.-u.-clo
e e e . LR A A A ) LRI L A ] M

BB e NN

W N

NN NFMHRFERHKFHROFEW NN

NN N

[

NN

T )



10 HYDRAULIC LIFT SHAFT

e
i

Z

7
SRQ/XLNEE
B IMITIINININWAN ¥ Z



Ref .

No.

G WN -

N o

11
12
13

14
15
16
17
18
19

21

Part No.

182
182
180
180
354

180
355

181
195
180
180
195

180
181
830
195
180
195
353

195

181
353
181
181
195
181

181
353
181
180
180
195
180
180
180

588
587
917
916
391

997
286

018
565
971
970
583

903
159
663
562
967
574
426
595

010
688
012
011
663
001

000
918
008
993
990
575
991
983
999

M1
M1
M1
M1
X1

M1
X1

M1
M1
M1
Ml

‘M1

M1
MI1
M91
M1
M1
M1
X1
M1

Ml
X1
M1
M1
M1
M91

M91
X1
M1
M9l
M1l
M1
Ml
M9l
M1

HYDRAULIC LIFT SHAFT

Description

Arm, Hydraulic Lift, Left Hand.............. Ceesrdesec et aasoenn N
Arm, Hydraulic Lift, Right Hand........ ... ..ttt eccnnonnonan.
Washer, Lift Arm........cco0ceeivennennn Ceeenean ssreisarrsecissresrseana
Clip, Locklng, Lift ArM.. .. oecntenitininie et oetaaaneensacanannns e
Bolt, Clip, Washer and Arm to Shaft (7/16 x 11/16" NF Hex. Hd.)......... .
Shaft, Link, Hydraulic Lift Cover.............ioiniiiininnnnnne ceereaseaaan
Screw, Link Shaft (5/16 x 5/8" Cup Pt., Skt Hd.)...... ettt
Bushing, Lift Shaft (2 x 2-3/8 x 1-13/32") .. .. tititruriinnencanennannnenns
MO RADE, Lift SHATL. . e cenuneeeeeunneeeennneseeruoneeesocnnnasasennnnonss
Shaft, Hydraulic Lift..........ccieniinannn [ I tere e een e eaens
Arm, Hydraulic Lift Ram.........uurtiiioueiininearoenncennoessnesanssnnasas
Pin, Roll, Connecting Rod to Ram Arm............cievennnnnnn. . Cheeeeas
Rod, Connecting, HydraulicC........ ...t iriiiiriiiennnnnns ceenen crreeean .
Piston Assembly, Hydraulic Lift............ Cedseessatei ettt esscssesnnn .

Ring Kit, Hydraulic Lift Piston................. crecesesceasane chaseaeaen
70" Ring, Lift Cylinder (7/16 x 5/8 X 3/32") .. .i.ciiiiinnerennnnnennns e
Cylinder, Lift.....ccvetteeeenerenceaneacoaonncons Ceeeesasrennan PN .o
Bolt, Cylinder to Cover, Front (7/16 x 4- 3/8“ NF, Sq. Hd.)...vnunnn e .
Nut (7/16" NF, HEX.) .t vinrueennnaeanennoseorononnsassannns e v
Bolt, Cylinder to Cover, Rear (7/16 x 5" NF, Sq. Hd.)................ e
Bracket, Lever SUPPOTt...ccoevrernenorncensonnnnnsens Cetetsecasenee PPN
Screw, Cap, Support Bracket to Cylinder (3/8 x 5/8" NF) ...... Ceeeen ceeenn
Spr1ng, Break Out.......ccvcnvnnn teteeeeas teceesr st enean . cee
Guide, Spring....ccciiiiiietiiiiiiieiiiaeen ciereasatedisintasisne . .
Nut, Elastic Stop, Spring Guide........... fer e PPN [P R
Lever Assembly, Draft Control...........cc.... sesrsecans cerseaan RN ceee
Lever Assembly, Position Control......... teesesvessenae et e eeae e eeann .

Nut (1/4" NF, Hex.)....... Ceeesaenn Ceetece e P, [, ceseen

Cam, Eccentric, Position Control...............0n I cereeee
Link Assembly, Position Control...... KRR R I vesasans teeresesnan ‘oo
Pin, Draft Control..........c..iiveunnn O teeeae
Rlng, Snap, Draft Control P1n.. ............ teeeannse cesses seenas cteasasons
Roller L0 EREEES N Ceseses e san ves
Link™ Assembly, Draft Control.......... seereen ceeens chesereen segeacns csecae

Rod, Draft Control.

NN NN

[

b e N

DN N e e

[



HYDRAULIC PUMP

\ s : F237
//——l
/,//// 7 B -3
i ////////////////////////////@

//




HYDRAULIC PUMP ,

Ref.
No. Part No. Description
183 005 M91 Pump Assembly, Hydraulic..... e s esvensnesesasescenoscsanesrosorose s ceveae
1 353 704 X1 Screw, Cap, Pump Handle to Pump Body (7/16 x 1-3/4" NC)........... PN
2 353 432 X1 Washer (7/16" LOCK) v vt uunnitennneenuseeeneeonansessonasansansononnons
3 180 931 M1 Handle, Valve Retainer, Pump..........,.................................
4 180 932 M1 Plug, Valve Chamber.... ... iiiitrnrnrionineeeroserssoasarsssnnssonons ‘e
5 195 563 M1 "Q" Ring, Valve Chamber Plug (11/16 x 7/8 x 3/32"). Ch e e e et .
6 180 928 M1 Spring, Outlet Valve.............. Vessssectesessnsrans Cecerescsseronnns .
7 180 930 M1 Valve, OUtlet..oe. e eeeeneneneenoearaoasnaanns [P
8 180 927 M1 Spring, Inlet Valve......... O s assesseess s seurans et seesens
9 180 929 M1 Valve, Inlet..... et aeeieessasasesretaeiae s ettt tas s eneaatasonnas e
180 919 M9l Body Assembly, Hydraulic Pump.......c.citieetotossaeosoasssacsccsacascs .
195 560 M1 Pin, Locating.......o0vvnennnn e rsrsebtetsectt s et cen s Seveacaens .
10 353 706 X1 Screw, Cap, Right Hand to Left Hand Body (7/16 x 2" NC).....covvvrvens
11 353 432 X1 Washer (7/16" LoCK).....viiiiininennnnonnennnnns e Ceieeieeseee
12 180 921 M1l Body, Left Hand (Order 180 919 M91) .......................... cee e P
13 180 920 M1 Body, Right Hand (Order 180 919 M91).......... e itieeea e e
14 195 561 M1 "0" Ring (3/8 x 1/2 x 1/16")..... ............ et eee et
15 195 584 M1 Pin, Roll........ccvuvunnnn ciareieiasstacscssscsaes Ceieaeeea sessecscune .
16 195 562 M1 "0" Ring (7/16 x 5/8 x 3/32") ...... cisiesseastecetnnnenns e eeaeeaeea
17 180 922 M9l Camshaft Assembly, Hydraulic Pump............. tesvesssesenasaseae Ceraeas
18 000 251 M1 Bearing, Needle (Torrington #B-108)........ccvvueeiuinunnnnnnnns e
19 180 933 M1 Follower, Cam......cveeveeeeceroroanenennsnn cecesaonn sesesesecesvan ceeen
20 180 924 Ml Block, Pump Cam, Front.. I S cesveasesans chteer e seserena
21 181 043 M1 Plston 2T o cabrseaans sesese s .
22 181 046 M1 Bearing, Pump (1—3/8x13/4x1—1/16").................................
23 354 415 X1 - Pin, Cotter, Coupling to Camshaft Assembly (5/32 x 2-1/4")......c0.0un..
24 180 926 M1 Coupling, Pump Shaft, FroODT.eeeeronrnennrneneannnns s e aEszsaararareacens
25 195 577 M1 Ring, Snap, Oscillator Assembly..............000 ceseene [ S S .
26 180 943 M1 Washer, Oscillator Retainer........ et eie et Cieees e
27 180 935 M91 Oscillator Assembly, Control Valve.........coeeveenenaannn Vhsesesnenanen
28 195 576 M1 Ring, SnapP...eeiteeeiniernenensternsecnsanans Ce et Bt
29 180 936 M1 Body, Oscillator (Order 180 935 M91)...... e eeeesessatia e
30 180 942 M1 Disc, Oscillator Drive Retaiber........cciiitireinennineeensntnensnsnans
31 180 940 M1 Spring, Control Valve............... et s s aaesesaeas ettt esann
32 180 937 M91 Drive Assembly, Oscillator...........ciiiiiiiiiadinnnnnnnns veeraes PRI
33 180 941 M1 Ring, Snap, Drive Retainer................ e et
34 195 581 M1 Plug, Pipe, Hex. Socket......... e it sesc sttt .
35 354 187 X1 Pin, Clevis, Oscillator Link to Cam Follower (1/4 x 13/16") .. cvvvevnnn. .
36 354 039 X1 Pin, Cotter (1/16 x 1/2")....... et Cetebee e R .o
37 195 568 M1 Screw, Set, Oscillator Link Lock............ e cscsesereacteeer et oo
38 180 934 M1 Link, Oscillator.........c.itinveernneenonnonnns ceeses siesreas caseemanns )
40 195 578 Ml Nut, Elastic Stop.....evevvinevnnnnn. Ceesescssccecceanenosnas coescennn .
41 195 580 M1 Stud, Valve Lever Assembly........ Ceeenenn B oo
42 195 567 M1 Plug, Hex. Socket.......ccnvivvrans teessasessracsossea cesevene sesessas .o
43 180 925 M1 Block, Pump Cam, Rear...........iovvereennn S
44 180 945 M1 Washer, Control Valve Sealing......... Seccessnmnnnnn Seesecasc s rsavsause s
45 195 564 M1 "O" Ring, Control Valve.....ooieieoersessoesenessesasesassanasnssssocsons
46 180 946 Ml Retainer, "O" RiNg...i..uiitiieiiiireeuomerseerssoseceonssoesnsonsnssanennsns
47 180 961 Ml Ring, Snap, Control Valve.....eoeoueuvseenonsecnnnn Ce ettt
48 180 944 M1 Valve, Pump Control.......covevvunnn ceeaees .
49 195 564 M1 "O0" Ring, Control Valve (3/4 x 15/16 x 3/32").. ...................... ..
50 180 945 M1 Washer, Control Valve Sealing.......ccoveveeronnnscnenss Ceee e PN
51 180 947 M1 Spacer, Control Valve....... Cheerieeieee e S
52 180 948 M1 Washer, Control Valve............. Ceseaasaeans Ceseeeesssessaerenaranae .
53 180.949 M1 JJLlate, Control Valve.........ciiiiieennenrennnnn B ceres
54 353 678 X1 Screw, Cap, Plate to Right Hand Pump Body (5/16 x 7/8" NC).. ....... ciaen
55 353 446 X1 Washer (5/16" Lock)......c.veeuunnunn Ceereneeen Ceteeeassenssecrseaeraann
56 180 952 M91 Lever Assembly, Valve.....oeeeruruvesoncrnocoassacasssoconssonsassnasanns
57 180 950 M1 Bracket, Valve Lever Guide............itterresetuecccassocnocscosncsnsns
58 180 951 M1 Guide, Valve Lever, Upper.............. Ceseeceterteresanenans N
59 353 666 X1 Screw, Cap, Guide to Right Hand Pump Body (1/4 X 5/8" NC)......c.... .
60 353 441 X1 Washer (1/47LOCK) ..t iiuirovienetossnsacossassnssassssssssnnssosossnssns .
61 183 000 A

M91 Valve Assembly, Hydraulic Pump Safety....cecececeeieseratranonoaconnnnas -

13

No.

Req.

o WR R ENNEREREFFEFNDNNRMRMEFED BN DR R R RARENDN-

i aE N S S Sy



14

REAR WHEELS

N\

N

NN

F 231-1

S
7

N
d




REAR WHEELS

REGULAR

Ref,
No. Part No. Description
1 182 617 M1 Disc, Wheel (12 x 24 Tire)................ et eecieratareanaes Ceiieesaees
2 182 618 M1 Rim, Rear Wheel.............. ettt ettt Ceeieeeaaeseae
3 182 619 M1 ClamP, . oo e v veeteoasorsescascscnnsassnacnnnenssas sseessesactssesscsasasna .
4 353 616 X1 Bolt (5/8 x 2-1/8" NF, Hex, Hd ) 2 seetseans PRI sesacesae .
5 353 427 X1 Nut (5/8" NF, Hex. )...... ............ P T T T T I .o oo
6 180 863 M9l Rim Assembly (11 X 28 Tire).......ecvveecuuans te et e s iise s s essaacsaans
7 180 875 M1 Disc, Wheel (11 x 28 Tire)....cce.ev.s eaesessessennnos ceerstane cseceenas .
8 180 876 M1 Bolt, Rim to DisC........cv0eenn N PN
9 353 427 X1 Nut (5/8" NF, HeX.).ueuvveuureenooononnnns Ce e e s aasr s e st e encsesasasace
10 182 708 M9l Rim Assembly (11 x 38 Tire).............. cecreas seeersasraaenn cesses ceee
11 182 707 M91 Disc Assembly (11 x 38 Tire)........cc0... ceee sttt ns e Ceaesessanas
12 180 876 M1 Bolt, Rim to Disc.............. P S Ceetecaaaasans
13 353 427 X1 Nut (5/8" NF, Hex.)........ fersacssessvansecan teeeseataerarrensnen cecese
180 376 M1 Sleeve, Tire Mounting (Use w/Long Valve)(Not Illustrated)............. .o
180 377 M1 Sleeve, Tire Mounting (Use w/Short Valve)(Not Illustrated)...... cevenn .o
POWER ADJUSTED
20 1 751 395 M91 Rim Assembly (11 X 28 TAre)......vueeuuerennnnereoeananessnnorasnonnanss
21 1 751 402 M1 Stop, Body...ooveevunnnn e
22 1 751 403 M1 Screw, Body StoP......uiititiitiieeensnansneeasanssssnsacsssssossssccnns
23 1 751 407 M1 Block, Eccentric Pil.....iiiuiteiinerennneanerotseaaonasasssnsosonnnnans
24 1 751 405 M1 Pin, ECCENtIriC. . ot tuiiiieeniiieesoeeeeeneesooessocaaosaanetsovasassennas
25 1 751 406 M1 Body, Eccentric Pin....... .. iiiiiitiiieirenoeraneastosesscocscssooncnas
26 1 751 408 M1 RANE, SIBD e e tueteeeeenneonesnenesoesnesesossossasosesasasosssssensnsans
27 1 751 404 M1 Disc, Wheel.. ... i iiiiiiieneeenueeeronnnssosdasoaassosaancecnsososssasnne
28 1 751 409 M1 Bolt (5/8 X 1-5/8" NC, Carr.)....c.ccueeeeeereceanoceccnoannns Ceeeseeennen
29 353 433 X1 Washer (5/8" LocK)........coccnn.n Ceeeeieaan ettt e
30 375 099 X1 Nut (5/8" NC, HeX.)....veeeoeueenanas s xssssasansssceas e esasaan P
31 1.009 436 M91 Rim Assembly (11 x 38 Tire).........cenuuv. ehcaeeaaes e eiareeeaeae .o
32 1 751 402 M1 Stop, Body......... . s rrrasasaaarrae teennes seseceersenae
33 1 751 403 M1 Screw, Body Stop......... Ceasaans teeascesaesannn P e
34 1 751 407 M1 - Block, Eccentric Pin...... Ceeeseaeeas ceereereen teeseestasenseaeaeneas .o
35 1 751 405 M1 Pin, Eccentric................... Ceeeiesanens ceeecenesasaan [N ..
36 1 751 406 Ml Body, Eccentric Pin.......... ... ittt Ceseaascenaesesesesessann
37 1 751 408 M1 Ring, Snap.....ceevveeineeenenns Ceesee e e C e reseesasacssescanne
38 1 751 764 M1 Disc, Wheel (11 x 38 Tire).. ............................... PO A .
39 1 751 409 M1 Bolt (5/8 x 1-5/8" NC, Carr.)....... et ecas s e s e ssaarsases e ssienann ceseen
40 353 433 X1 Washer (5/8" Lock)............ ........ e et eseseaes e e
41 375 099 X1 Nut (5/8" NC, HeX.)..oovvvveananans S ev s saraerranrancas sesene .

15

No.
Req.

12
12
12

12
12

12
12

00 00 00 B W DN NN

vNOoOoOOONNDN



FENDERS, REAR AXLE AND HOUSING

. 16

>

A




FENDERS, REAR AXLE AND HOUSING 17

Ref. No.
No. Part No. Description Req.
1 180 736 M9l Fender and Tool Box Assembly, Left Hand.................... e e e eseen e 1
2 180 707 M91 Fender Assembly, Right Hand......... ...ttt iiierennnanes ceesesisan 1
3 182 457 M91 Riser Assembly, Fender (High Clearance)............ ciseesesavsenrrereens oo 1
4 181 232 M1 Gasket, Axle Housing, Outer.................. B I “an 4
5 181 233 M1 Shim, Rear Axle Housing (.003", .005" Thick).......... teeeerssresenvsranes X
5 181 234 M1 Shim (.015", ,OL7" ThicKk).e.uuiuiernneiuninnnnneinnenns peerereaaeaees veeee X
5 181 235 M1 Shim (.020", .022" Thick).......iiiiuieinnieennnennns I b
6 195 678 M1 Seal, 0il, Rear Axle, Inner (2-1/8 x 2-7/8 X 7/16")...cvvcvvunn. seereanes . 2
7 181 403 M9l Housing Assembly, Rear Axle, Right Hand.............. Ceterereee et . 1
7 181 405 M91 Housing Assembly, Rear Axle, Left Hand.................. R ceeee 1
8 195 160 M1 Cup, Bearing, Rear Axle (Timken #3920)....... Ceteeeestaanesrsess e 1
9 180 802 Ml Bushing, Brake Cross Shaft......... ... it iiiiiiiiiiinenas 1
10 195 530 M1 Plug (1-1/4" EXP.)ecverroonoannnnsonnronns cesenesen Ceeeettecear s aeeanes 1
11 181 411 M1 Gasket, Rear Axle Hou51ng to Center Housing............. ......... cretaaaas 2
12 181 229:-M1 Shaft, Lower Link........... ettt e ettt e ey 2
13 353 774 X1 Washer (5/8" Flat)......,................................................. 2
15 195 556 Mi Nut, Elastic Stop............ e e e i, 2
16 182 278 Mi Screw, Brake Drum to Rear Axle Shaft...................................... 4
17 © 181 230 M1 Drum, BraKe.....cecuveeenenonnnennns e et 2
18 180 592 M9l  Shaft Assembly, Rear AXLe.........eeeeenunnceeenns e e .2
19 181 260 M1 Bolt, Rear Wheel Disc...........oiviuivuieennnnnn ettt . 16
20 195 677 M1 Seal, 011 Rear Axle Shaft Retalner (2 3/4 x 3-5/8 x 19/32") ......... 2
21 180 594 w1 Retainer Assembly, Rear AXle........cteuiiieeeneorsotosasonansnsnnneroonnn . 2
22 195 676 Ml f CUP, BEATING. et o v v et ereeencenennnnneensonenns A 1
23 195 675 M1 Cone, Bearing..............................................1 ........... . 2
24 180 596 M1 Collar, Shaft Bearing.......ccueeueieeeeeretssetoeaasoostnnassorsnnasenasns 2
25 . 353 648,X1 Bolt, Fender to Axle Housing (5/8 x 6-1/8" NF, Hex £ s 1 I .. 4
26 353 433 X1 Washer (5/8" LoCK).veuuinnnnn PN Ceevas e X
27 353 427 X1 Nut (5/8" NF, HEX.) .o virernrnnnuonnnanennnannann creenenene Ceeeaaes e b
28 353 611 X1 Bolt (5/8 x 1-1/2" NF, Hex. Hd.)..... ettt te it ae et cee. 4
29 181 258 M1 Stud (7/16 x 2-1/2" NF)..... Ce e Attt iceret ettt ceeee. 12
30 353 432 X1 Washer (7/16" Lock)....... it eeesteeaaeees ettt veeee. 12
31 353 426 X1 Nut (7/16" NF, Hex.)......... et Cereiereaceraanany P B
32 180 004 M1 Nut, Wheel to Axle....... cereean Ceeerecanan ceeees [P cerereeans cees.a. 16

Note: x - in Right Hand Column - As Required.




18

DIFFERENTIAL

\

T,




DIFFERENTIAL i 19

Ref., No.
Part No. Description Req.’

2
o

182 087 M91 Differential Assembly, Complete........ [P sssssnssnse eossnsnes seseans
181 974 M91 Case Assembly.....covieenennnnnsennconns P PPN
181 246 M1 Bolt, Differential Case.............. et e eecrecertes sttt ans
181 275 M1 Pinion, Differential......... tesesesnas Peseseescrteennane cesecetessecnann
181 277 M1 Washer, Pinion THrusSt.....coeetieieietvieesseosossessesosassnsasosascns
181 276 M1 Spider, Differential Pinion............ Ceeeeen cteccrnscecesnssensanssesse
181 249 M1 Gear, Differential............. sedeecencns Ctetececccertarrsesseenannasen
181 247 M1 Washer, Gear ThruSt...eveeeeeeeeeeeeerserenssseoncsonacnnas sesecssnsesaae
182 115 M91 - Gear Set, Mated..ﬁ..;.;.....,..........................................
10 182 089 M1 . Gear, Ring (37 Teeth) (Order 182 115 M91)......... Cheeeeieeaeae et
11 182 088 M1 Pinion, Bevel (6 Teeth) eeevivuivenronnanns et eeesiescse e etetasnenns
12 181 266 M1 Bolt (1/2 x 1-3/4" NF, DId. £/ C=PiN) ... ittienrossnenonsenosennnansne
13 353 626 X1 Nut (1/2" NF, Hex., Sltd.)...........................................
14 354 060 X1 Cotter Pin (1/8 x 1-1/8")......... .. Cereeeeeeesenaaans
15 195 159 M1 Cone, Bearing (Timken #3984).......... opos e
16 <KXFSTITTTML Bearing, Pinion Pilot (Be#e-?—#ﬁﬁ%—]@@é&&*) qé qgm / ceeane
17 195 496 M1 Ring, Snap, Bearing Retaining............... csesue e
18 195 163 M1 Cone, Bearing (Timken #53177)......... ...........,...................;.
19 181 :251 M9l Cup and Sleeve Assembly......ccceeeeeecencsas Gececescssssacasesssescanss
20 181 253 M1 Pin, Dowel......ceuiecieenceeeenenns et ieteeseiets ettt
21 180 798 M1 = Hub, P.T.0. DriVe GeaTu...u.eeeeueoneeneeneeeronesnsonneneenesansnannns
22 180 455 M1 iMasher, LocK.......... Ceeee ettt eeieeaeaeeaeere ittt
23 180 456 M1 Foh, Bearing AdJUSting....oeeeiieneenneanenns O
24 195 160 M1 . Cup, Bearing (Timken #3920) ......ncceevesnene.n Ceeretessacentcaserennanen
25 182 091 M1- Gear, P.T.O, Drive, Utility Tractor (23 Int. and 38 Ext. Teeth)..........

W0 uU b WN -

el el e
HNNNNHFEREDNDNDR® D 0

N b b b N

25 182 799 M1:_ Gear, P.T.O. Drive, Hi-Clearance Tractor (23 Int. and 41 Ext. Teeth).....
26 195 690 M1 Rlng, Snapii L 0. Drive Gear LOCK.....eueuinneuinteenereneneneananennnss
27 181 224 M1 Bolt, SleeveW| s X ching (9/16 x 1-1/4" NC, Hex. )..........................
28 195 553 M1  -Washer (9/16"‘h'ck)......................................................

[N N



20

a: '4‘;:
3 \

0. S
EY E

\

< \\\\‘

\ \\\\ A\
\
N
)
l

)
-

2.7

Z

/

\ \
S

> ‘\\%\

\

1%
-

< 33
& 3 \\




Ref.

No.

WO wu bW+

65

67
68
69
70
71
72
73

75

Part No.

180
180
195
195
195
180
180
195
195
353
353
353

353-

181
181
354
353
354
181
353
353
353
353
195
180
180
180
195
353
181
183
354
181
195
353
353
180
353
181
181
181

181
195
195
195
195

180
195 522

180
353
180
180
195
180
180
182

182
181
180
180
181
181
353
195
353
181
195

912
913
344
347
346
901
913
340
559
963
426
962
426
402
225
007
922
039
267
690
434
964
426
466
474
905
904
569
916
363
088
416
439
513
562
426
366
696
218
217
408

204
284
498
284
506
465

460
697
313
464
453
463
461
090

798
211
418
417
217
214
696
467
760
215
468

MO1
M1
M1
M1l
M1
M91
M1
M1
M1
X1
X1
X1
X1
M1
M91
X1
X1
X1
M1
X1
X1
X1
X1
M1
M1
M1
M1
M1
X1
M1

‘M1

X1
M91
M1
X1
X1
M1
X1
MI1
M1
M1

M1
M91
M1
M1
M1
M1
X1
M1
X1
Ml
M1

Pin, RO1luueeennnuneninennnnnnn. e, .

CENTER HOUSING 21

No.

Description Req.
Retainer Assembly, Hitch Pin........ciiiiiiiiiiiiiiiiiinrernnnennns cesene 1
Anchor, Chain......iieiiiininneenenseenannnnannsns tesceertrteccesesessan o 1
Chaln.. .................................. Ceeecevteso st tatcrcsesesseenn . 1
Ring, Linch Pln ................................................. ceeenens 1
Pin, Linch........o0iiienn Cecesecnencas Ceeseteseessasstsnenne ceeeees 1
Pin Assembly, Hitch......... . it Cesesesestetsvesansssnenes 1
Anchor, Chain...... cesenes Cecttcesecssssesosesesnnn sesecesnans [ . 1
Chain....ovveeennneneenns teecsestssatscsessaesesnsa teseviesensen cesesesene 1
Eye, Retalner 2 ¢ T 1
Stud, Hitch Pin Anchor (7/16 x 1-3/4" NC- NF) ......... et . 3
Nut (7/16” R & 1= 3
Stud, Rear Axle Houslng to Center Hou51ng (7/16 x 1~ 5/8" NC-NF).v.veeennn 27
Nut (7/16” NF, HEX.) oottt i inreeneeeoencnnnnnnns ceeetereceesaasssesnssennn 27
Housing, Center.....c.iuiveeniinrenneneanns . I Cesescsaceeenns 1
Trough Assembly, Differential Bearing Oil, nght Hand.... ............... 1
Bolt, Trough to Center Housing (1/4 x 1- 3/8” NF, Hex. Hd., Dld.)......... 2
Nut (1/4” NF, Hex., Sltd.)............. f et ie s et teet ittt tctnses et eneas . 2
Pin, Cotter (1/16 x 1/2")...... N et eetes e e et “en 2
Trough Differential Bearing 0il, Left Hand fee ettt . 1
Screw, Cap, Trough to Center Houslng (3/8 x 7/8" NC).. ................ . 2
Washer (3/8" LOCK) ettt riiienineeeeeeeneenns et e e e 2
Stud, Support to Rear Axle and Differential Housing (7/16 x 1- 7/8" NC, NF) 4
Nut (7/16" NF, Hex.)...... ettt ittt Cetetsensresanseaa . 1
Plug, Magnetlc Drain.........coevun et tee e e cececenocn ceeeees 1
Gasket, Plug.....ceotitennnnecnnnnans ceesereesaenn et eteetencnens ceseees .e 1
Pin, Pump Support......ccieieiieeneennenennanes ceecsctstcsecectcsssssaccsssanas 2
Gasket Pump Support D« .. 2
Stud, Pump Support Pin (5/16 x 1~ 1/16" NC NF) ......................... 4
Nut (5/16" NF, HEX.) ittt eeeoouoaeeeoaoasoaseeannseesnannesanannnasas cee 4
Gasket, Transm1551on to Differential Housing...e.eeeevenecenans ceesceaas . 1
Coupllng, Rear Drive.......ceveeieennenennns cecsesescnn ceceeearens ceeenane 1
Pin, Cotter (3/16 x 2-1/2").i.ciiicecnnn. et ettt e 1
Shaft Assembly, Rear Dr1ve...... .................. terecenane tesecccesas .o 1
Bearing, Needle (Torrington #B-=1212)......cceereeeenennnnennnnans ceeees 1
Bolt, Transmission to Differential Housing (7/16 x 1-3/8" NF).ceeeeeen. .. 13
Nut (7/16" NF, HEeX.) e vevuwaunnn ceesccsaasecsne e ceeeen Ceeeteeieteea . 13
Indicator, 011 Level.. ...ttt inennennennrnannns cesesescan teesececsns 1
Screw, Cap, Cover to Houslng (7/16 x 3/4" {0 “ee 5
Cover Assembly, Oil Level Indicator............ B seceseses e 1
Gasket, Differential Housing Side Cover,--+++-s«- R R cer 2
Gasket, Hydraulic Lift Cover............iiitiiiuinrunnneninencnnanennnss . 1

“Thn
PXT'O' SHAFT, LEVER AND FORK

Shaft Aséggﬁﬁy, P.T.Ou.uvvnrn.... e A |
Ring, Snap.. ....... D 1
Bearing, Ball (Fafnlr HOLOOKG) ot v i vieneeeneeeenennnneanns et eeeaaa 1
Ring, Snap.......ccevvenenn . S et e e ittt ettt et secoes s e asaanan 1
Seal, P.T.O. Reta1nen~(Spec1a1) ..... I 1
Retalner PoT.0. Seal. ittt iseeeenessnennnoseeaesanenennnsnncns e 1
"O0" Ring, P.T.O. Retainer Seal (2 7/8 x 3-1/4 x 7/32") ............ ceeae 1
Retainer, P.T.O. Bearing.........e.... ceesssennasaan teescecrs st aenaas 1
Screw, Cap, Retainer to Center Hou51ng (7/16 x 7/8" NC) ........ ceeetenas 3
Cap, Reduction Assembly......... sesercesssscscoans Ceeeeeesaseaeeans ceeeee 1
Retainer, P.T.0. Shaft Bearing...... e [ LN 1
Bearing, Needle (Torrington #B-228).......... ettt ettt eteetenaans 1
Sleeve, P.T.0. Shaft............ ceeenen T ittt irt et eans 1
Bushing, P.T.O. Sleeve..:i.itieeeenennnennnn teteteseseseteatt ettt annn 1
Gear, Ground Speed P.T.O. Driven (10 Int. and 32 Ext. Teeth) (Utility). 1
Gear, Ground Speed P.T.O. Driven (10 Int. and 29 Ext. Teeth)(Hi-Clearance) I*
Fork Assembly, P.T.O......... et et et et i eseeere e ans D 1
Plunger......ceeeeeeen Ceteteet it F 1
Spring, Plunger....... ettt ittt ettt et enannn et enaoan ceeens 1
Gasket, Center Housing Side COVer.......v.evveeeevoearneennnennn cereeeeenn 1
Cover, P.T.O. Shifter Lever........ ceeeeeettetesteateanns e ceeee 1
Screw, Cap, P.T.O0. Cover to Center Housing (7/16 x 3/4" NC) Cetereirenaan 5
Seal, 0il (5/8 x 1 X 3/16") .. iencnnnnn. e e teete et ceeteoen 1
Washer (5/8" Regular Flat).................... i ereeieaa et ectetieeaaas 1
Lever, P.T.O. Shifter.......iitittitteereeeecerseoenesceneennncnnns EEEEE 1
....... Chtereeteen 1



INSTRUMENT PANEL, THROTTLE AND GOVERNOR

22

@\.ﬁ




Ref.
No. Part No.
1 181 535 M1
2 181 537 M1
3 181 533 M1
4 354 046 X1
5 180 297 Ml
6 181 536 M1
7 181 567 M1
8 354 121 X1
9 180 093 M1
10 180 088 M1
11 354 039 X1
12 354 187 X1
13 1 750 211 M91
14 1 750 150 M1 .-
15 1.750 100 M1
16 T 750 108 M1
17 1 750 103 M1
18 353 446 X1
19 , 353 916 X1
20 195 551 M1
21 353 918 X1
22 181 534 M1
23 "1 002 867 M91
24 1 500 098 M1
25 1 002 785 M9l
26 181 568 M9l
27 180 709 M1
28 180 708 M1
29 182 480 M1
30 180 710 M1
31 354 390 X1
32 353 916 X1
33 180 689 M1
34 182 470 M91
35 180 714 M1
36 ‘380 713 M1
37 182 472 M1
38 182 704 M1
39 353 441 X1
40 353 919 X1
‘41 182 333 M9l
42 180 683 M1
43 182 901 M1
44 182 853 M91
- 45 . 180 673 M1
46 652 M91
47 i86 746 MY
48 180 739 M1
49 195 439 M1
50 182 653 M91
51 195 442 M1
52 195 439 M1
53 1 751 635 M91
53 1 751 695 M91
54 1 751 292 M1
55 353 753 X1
56 353 445 X1
57 15 422 X
58 1 751 291 M1
59 1 751 693 M91
60 1 751 694 M1
61 1 751 295 M91
62 1 751 296 M1
63 1 751 301 M9l
64 1 751 304 M1
65 1 751 298 M1
66 1 751 299 M91
67 354 204 X1
68 __ 180,100 M91
69 353 500 X1
70 353 666 X1
71 353 441 X1

INSTRUMENT PANEL, THROTTLE AND GOVERNOR

Description
Spring, Governor COmpensSator ... .. veieeeerteeeneseossasossessossscosasnnns .o
"U" Bolt, Governor Control Lever....... Ceececesnsnsns Ceceterecctctcnenans .
Link, Compensator Spring........ t it e et et sesesseseenssssssens .
Pin, Cotter (3/32 X 1/2M ) iut ittt iieeennnueioeensnnssssosocsennnnssnnnns .
Ball Joint, Throttle Control............. e teceecseteatescstanesraenasnene
Rocker, Governor Linkage.............c.cu0... ceecestsesteann B T
Rod, Governor Lever ArmM.............. et eeeesenn S ceceneeeennn N .
Nut (1/4" NC, Hex.)...... D, sasesseens ceees e
Plunger, Throttle Control.........c..uiieieuiereninnn T T cenee
Spring, Governor Lever........cieiiieiereeanncnns teececessatescoseasanens .o
Pin, Cotter (1/16 X 1/2M) iuuu it rennnnnnncennnnncennnns Ceerereeeraaaas
Pin, Clevis (1/4 x 13/16") ... iiuivinnnnnnns Ceeseeeraesannens e .
Lever Assembly.............. cesteestrescnenan s tessscaasass ceesescsssss .o
Pin, Rocker Arm to Shaft............ ..o et tececccsssessosesnne oo
Bearing, Needle.....ueuouuiuuirninnnnnnnnnnnns et eetttt ittt .
Seal, Oil......... [ .
S€aL, DUStevevreneeneneaneneseensnnonnsnnns R et .
WasSher (5/16" LOCK) e vttt eeneeensoeeosseesoeoesasssssanesnssnesnennnsns .
NUut (5/16" NF, HEX.) it oonuooooooeeeoeeesoaesasoessoeesoeasanonnnnnas
Clevis, Adjustable............. P I seseceetseiesanane cessssens
Nut (1/4" NF, Hex.)....... ceeeceseccanne ettt cescen .
Rod, Governor to Carbureter.....c.c.uitiuiitieineneoenecnsenecncncnsnsna e
Shaft and Race Assembly, GOVErnoOr.........ceeeeencecanaens sseeseccscssnss
Nut, Lock; Driver and Gear to Camshaft............... teceseecenenttansnne
Driver Assembly, GOVErNOT.......eeeveeceocsnnas P et ee sttt e e
Rod Assembly, Choke Control...... ......... St e e et ececet e s tces s nennse
Nut, Choke Control.......... Ceeeens seeecscsecescenessseatens Weseeccssnons
Knob Choke Control. Ceeeeses st esesesensnensosesene ceesecenesssean
Rod, Throttle ........ P tetiececaneeannn ceceecanans
Clamp, Throttle ROod......cititiiiinnnenenns ceeeecesetcstecrssaeann ceeees
Bolt (5/16 x 15/16" NF, HEeX.)evivivevoeennnn Cetessecesesesestaionnns cesss
Nut (5/16" NF, HEX.).vt e eininnnnnnnenennnnans ceevescncssas teeecscens .o
Spring, Throttle Rod.................. cesecenen I
Plate Assembly, Throttle Friction.......cceeevevennnnn esesecessecseneanse
Washer, Throttle Rod........c.iitiiiiinieceannnans
Washer, Throttle Rod Plate.........¢ec0u... cesees
Plate Assembly, Throttle Rod....vceeeeeenrnnneanns
Link Assembly, Throttle Control.
Washer (1/4" LoCK)...vvevennnnn e
Nut (1/4" NC, Hex., Jam)......... e
Lever Assembly, Throttle..............
Plate, Ignition Switch Index.......cicieuuunn.
Panel, Instrument, Lower....... teesscccessacnannrs
Panel Assembly, Upper......ceeeeeeeceennenn
Bumper, Hood............. tesestensssnsns

Indicator Assembly, Temperature...
Clip, Temperature Indicator Line...
Clip, Oil Pressure Gauge Line....... .
Connector, Oil Pressure Gauge LiNe......c.eeeueeneeneoneeoenoeanesnosnnns
Tube Assembly, Oil PresSsuUre GaUBC.......ceceeeseesssassssssssssssssonanas
Nut......ooooevnn C e et es e e et ettt st eas s annn L R
Connector, 0il Pressure Gauge Line.....viveeeinoeeoeeonsnaannasnasnnas
Tractormeter, Utility Tractor (Inc. items 54 thru 537) .....eeeeeeeneenesnn
Tractormeter, Hi-Clearance Tractors (Inc. items 54 thru 57)........cc...
Grommet............. ceesenn teescscctessensnnes Ceesccesesssecscccans
Washer, Flat............ ceecnnen F Y .
Washer, LocK........c.... tetebeecenesesssnannns testecseseccranne e
Nut, HeX.e.ooevveenennnn teeccccseseesesssenitessssserrsnens cesesns
Pad, Mounting..ecceeceeaenn, Ciesreeces o .
Shaft Assembly, Flex1b1e.....{.. ..... e
Shaft, Flexible........... Ceecececcsrasensnnse
Housing Assembly............. creceeeees
Bearing, Needle.............. ceceanen
Gear and Shaft Assembly, Driven........
Pinion, Drive........... LN
Gasket, Housing......... R ceseacease
Plate Assembly, HoUuSing....eeeeeeeereneeannn
Screw (5/32 x 7/8" Flat Hd., Mach.)....
Gauge Assembly, Oil PresSsSuUre€.......ceceeeeeeecess
Bolt '(1/4 x 3/8" NF, HeX., Hd.) .t iiueeeeeeeoeeoeeeeeanennenennnnnnns
Screw (1/4 x 5/8" NC, Hex. Hd.)....oovvvuennennn Gesesevsanesisascas e
Washer (1/4" LOCK) i uuueetiuteeeeeeeeeoeeeeooansneeeseaseeeeeecesnnnsennes

23

No.
Req.

&)

[ N R R R e el R R R e e T e I S X S N e e e X R S e e l al al al al al a al a a al al al l  CL S R R  I l



24

-

336

STEERING GEAR

UTILITY AND HI-ARCH




STEERING GEAR ‘ 25

UTILITY AND HI-ARCH

Ref. . No.
No. Part No. Description Req.
1 195 592 M1 Nut, Steering Wheel Dome...........c..0. et eettr ittt ceeena 1
2 180 577 M1 Washer, Steering Wheel........... ST T T T 1
3 180 576 M1 Wheel, Steering.........c.civiiinnnn. Sttt aeacee ettt anean 1
4 180 573 M1 Seal, Steering Column (Felt)....... G teeacecesanaatesentnteesstastnssaans . 1
5 182 665 M1 Cap, Steering Column..........ouv.u.. Ceeiesieentetsnstascsnsesns ERR I B 1
6 180 575 Ml Seal, Steering Column Cap....... S te it tet et eeesaeeanann [ cecersvens 1
7 1 751 858 M9l Tube and Cover Assembly, Steering................ ceresenn S . 1
8 1 751 860 M9l Tube Bearing Assembly.........veieieiinrnrnnnrncnsans ecerscernassesonns 1
9 1 500 490 M1 SpPring, Bearing.....oieieieniiieinieeneonentionennossesssesossscsnsane 1
10 1 751 737 M1 Seat, Bearing Spring........... e e iec ettt et e 1
11 1 751 738 M1 MOM RING e et eneeeinnerooneneeennneeenonnennns @t ettt ie it i e, 1
12 15 753 A Shim, Upper Cover (002" ) . ... .ttt einrneenensenensneesenensenenennnnns x
12 15 751 A Shim, Upper Cover (. 003" ) ... . ittt iiiisnneennenencoonnannnonanannnns X
12 15 752 A Shim, Upper Cover (.010") ... ...ttt nenneeeenonennasonannnas X
13 14 069 E- Ring, Retaining.......... e et et ee e et e teeeeesens . 2
14 1 003 341 M1 Cup, Ball.....iiiiiiieeiernneeeneonannsoeennens e eeccecteatesiasntsseannns 2
15 - 13 535X 7% e et Ceeeeeaea 28
16 1 751 857 M9l Cam and Shaft ASSemMbly ... iiiitiietieiveeeeeosessoesossteeessansosacannsns 1
17 180 580 M1 Plug, Filler, Transmission..........c.c.iieieuiienenncss Ceeeceetens s aens 1
18 1751 732 M1 Gasket, Side Cover.................. IR teteeiaatestsstesetensannean 1
19 1 751 864 M9l Cover Assembly, Housing Side............. I . 1
20 1 751 740 M1 Screw, Adjusting.................. S et cecsieeetettcaecenasaeanaas Cereeee 1
21 353 428 X1 Nut, Adjusting Screw (7/16" NF) . ceciessesesasinnen et ceesstse e 1
22 1 751 862 M91 Levershaft Assembly.......itiieiiiieieoeeeeeossneeneenasosanonsoss Gesecnsse 1
23 1 751 729 M9l Bearing and Stud Assembly............ Ceseersnns csccsnsesranssn s csessne . 1
24 353 451 X1 Washer, Lock (1-1/8")........... et e e ee. 1
25 1 751 739 M1 Nut, Levershaft............oiieieiiennn, Ceteeessesssanns e e 1
26 180 511 M1 Gasket, Steering Housing to Transmission CasS€.....eceeeveosceesnsn csesesns 1
27 1 751 853 M91 Steering Gear Housing Assembly........coccieieeneenenn ceessenssnssesansannas 1
28 14 708 X Plug, Steering Gear Housing.....v.cceeeuuvencan cssssccsccsetnensnsans coee 1
29 1 751 725 M1 Housing (Order 1 751 853 MIL) et .turetnneeneneneooanonsasneoansensaneans 1
30 1 751 730 M1 Bushing, Levershaft............ . v0vuenn Seeeseteccsrasarssssasssnsnsns 2
31 1 751 733 M1 Seal, 0il, Steering Gear Housing................ S cesecans 1
32 182 775 M1 Arm, Steering, Drag LinK......uouo.oeitiiieeosnnereesseronsnesseonssanannns . 1
34 375 181 X1 Plug, PipP@ete e it iinenassanaans T seassecnane ceeseaene 1
35 2 951 X Key (3/16 x 3/4" Woodruff) ................. et e e et 1
36 1 751 741 M1 Bolt (3/8 x 1" NC, Hex., NylocK)....v.ooe... S it [SPIPPI 9
37 353 700 X1 Screw (7/16 x 1-1/4" Cap)eeeeeennenn.. e e e e eeereeaneaa . X

Note: x - in Right Hand Column - As Required.



26 STEERING GEAR

SINGLE AND TWIN WHEEL

F223-1

6 H
' E% E37 '

-,

7

Y
U




STEERING GEAR ' ' 27

SINGLE AND TWIN WHEEL

Ref. o No.
No. Part No. Description Req.
1 195 592 M1 Nut, Steering Wheel Dome........ cevenen cceeseaean ceveecacne Ceeecsesciacnas 1
2 180 577 M1 Washer, Steering Wheel................. Cetecceeeeaanen Cereeaeaen ceeeedeens 1
3 180 576 M1 Wheel, Steering.......ccocveeeueanns S tetttcects e e ennenecatann ceeecenns 1
4 180 573 M1 Seal, Steering Column (Felt)..:i...eueuinieriinnuceoeennneonnnnnns PR oo 01
5 182 665 M1 Cap, Steering Column. ettt e e e e N 1
6 180 575 M1 Seal, Steering Column Cap.. ......... e eestieec ettt e 1
7 1 751 858 M9l Tube and Cover Assembly, Steering.............cc.... [ ceeceeaasean 1
8 1 751 860 M91 Tube Bearing Assembly........ccictiienieniniennnnns et ereie e oo 1
9 1 500 490 M1 Spring, Bearing..........c..cc00ie... et ettt . 1
10 1 751 737 M1 Seat, Bearing Spring............. secosccons ceeeaean e teceres e . 1
11 1 751 738 M1 "OM RINGevveernonenanananan [P e ccecvecessctssnsssnsesresecns 1
12 15 753 A Shim, Upper Cover (.002")...... e e e et X
12 15 751 A Shim, Upper Cover (.003™)......cuiuitiininnernnennnnnnans ettt x
12 15 752 A Shim, Upper Cover (.010™)..... Ceeeeea A cesces x
13 14 069 E Ring, Retaining........icoivevieennnns seesessesessinccsscnsee credencee ceeee 2
14 1 003 341 M1 Cup, Ball.....viiiieeeneeneoaeescnasasonsansoasannas Ceeeteceit et e 2
15 13 535 X Ball.....ioitieerennsannnns ceeeaen ceesescnne ceecescees SR Ceeeeeenseeee.. 28
16 1 751 855 M91 Cam and Shaft Assembly ............. Sesessesasseccccacascnons Ceeeecanne P 1
17 180 580 M1 Plug, Filler, Transmission...............0... ceeeecien ceeranen ceetcasanan .o 1
18 1 751 732 M1 Gasket, Side Cover......ciuiieieeenncecenonnnnans B R TSN cececeans 1
19 1 751 864 M9l Cover Assembly, Housing Side.............c00.n cereeeann Ceeeescececeareane 1
20 1 751 740 M1 Screw, AdJUSting.e.veeceeornereeeennaocssnnnans e eeeeeae e e 1
21 353 428 X1 Nut, Adjusting Screw (7/16" NF)ieeeivennn Ceeeseeeaeen ceessessesnsssenane 1
22 1 751 861 M9l Levershaft Assembly......covuun ssebeccesssanvanns et esecssasecssessssnne 1
23 1 751 728 M1 Stud, Levershaft...uoeeeiieeiinieetennseeaonseeensesanannannnns cieereeans 1
24 353 451 X1 Washer (1-1/8" LOCK) «vvvetmenenonenananasennns e eieeaaas e, e 1
25 1 751 739 M1 Nut, Levershaft........ .. it cececccctsecestscerannne 1
26 180 511 M1 Gasket, Steering Housing to Transmission Case€......eieeeeruineneenennnnns o 1
27 1 751 853 M9l Steering Gear Housing Assembly......c.c.iciiieieneennnanns ceeccscccsssnnonsse 1
28 14 708 X Plug, Steering Gear Housing............... cecesenencs cececccesseecccanee 1
29 1 751 725 M1 Housing (Order 1 751 853 MI1).....vtuurererenenonnonnononanoonnnnns ceces 1
30 1 751 730 M1 Bushing, Levershaft.............c oo cetoseescssseassssscenasassnns 2
31 1 751 733 M1 Seal, 0il, Steering Gear Hou51ng..............} ...... ettt ieeaaae 1
32 182 775 M1 Arm, Steerlng, Drag LinK...o.eiiieieieitieernnenenannnnns cirasedecensessess 1
34 375 181 X1 Plug, Pip€eciiacieeannna ................................; ............... . 1
35 2 951 X Key (3/16 x 3/4" Woodruff), .......................... e ceenoanns o1
36 1 751 741 M1~ Bolt, HexXe Hd., NYLOCK. «tuuuuseeuunnneeeennneeeeioneeeeeennneeeesnnnnennns 9
37 353 700 X1 Screw (7/16 x 1-1/4" Cap) ...................... ettt et e e ceienens X

Note: x - in Right Hand Column - As Required.



BRAKES

28

/)

7

\ ¢

.

NN S




Ref.

Note:

Part No.

182 379 M1
195 604 M1
354 057 X1
180 864 M1
180 444 M1~
180 449\ M1
181 959 ‘M1
12 501 X
181 962 M1
181 961 M1
195 910 M1
13 811 X
181 964 M1
195 904 M1
195 604 M1
354 057 X1
195 270 M1
353 430 X1
195 900 M1
195 454 M1
181 960 M1
181 958 M1
182 310 M1
182 376 M1
195 242 M1
354 055 X1
182 009 M91
181 149 M1
181 150 M1
180 809 M1
180 813 M1
180 812 M1
180 816 M9l
830 480 M92
830 481 M92
180 811 M1
16 346 X
180 828 M1
195 597 M1
353 435 X1
180 814 M1
180 815 M1
180 832 M1
180 827 M1
180 826 M1
180 831 M1
180 836 M1
180 833 M1
180 834 M1
180 835 M1
195 604 M1
354 057 X1
181 965 M1
355 434 X1
181 981 M9l
182 311 M1
182 308 M91
182 309 M91
180 590 M1
353 807 X1
353 434 X1
353 431 X1
677 040
353 501 X1
353 754 X1
353 441 X1
353 918 X1
180 770 M1
353 434 X1
353 431 X1
195 681 M1
180 769 M1
353 571 X1
353 432 X1
353 426 X1
353 710 X1
353 700 X1
353 784 X1
353 441 X1
353 918 X1

BRAKES

Description
Pedal, ClutCh...cuiiiiniieiiineeneennennnnnans Cet ettt
Pin, Clevis, Combined Brake Arm to Brake Rod................... Cereseeans .
Pin, Cotter (1/8 X 3/4") i vt ieiniiinneennnnns ettt e e N
Arm, Combined Brake........... e etesresescesanessonones Cesrene cseseasseses
Shaft, Cluteh Pedal........ouiniiuininiiniiiiiiieiniitnennanennanns ceseoan
Shaft,” Ciutch Release Pivot....... e tsecsseerentsneasestsrsessnisasseannn oo
Shaft, Combined Brake Cross........c.cceueeeeeeanns ceeiees Ceeeasestenacasnana
Key (1/4 x 1", #15 Woodruff) .. et iiniinieninnieieennnssnnnaneroennnesonns
Pedal, Left Wheel BraKe.......coteieiivineroosoesoosoasanesossossosnansans .
Pedal, Right Wheel BraKe........cuiiunttnienieieeneensecnesnssnaconnnnns .o
Bushing, Brake Pedal.........etitiiiiietiinetnioeesesoosnssnsonascosannnsas
Grease Fitting (1/4" NF, Str.)............ C et e ettt ettt B
Washer, Brake Cross Shaft............ T ceeene
RiNg, SHaP..eciitneeeeeeneeneeeeseesestoasaosssstasssosssassnsansononssssas
Pin, Clevis, Left Brake Pedal to Brake Rod...........coiviiianenn.. cieeen
Pin Cotter (1/8 X 3/4") coveeerineennennns e e eeeeaa P PN
Yoke Adjustable, Brake ROA......cveteiernuinorncennnneronns e e
Nut (3/8" NF, HEXo) i vtuiueeoeeoeooooeoeoooeeoososeseosoesoaeenossssaanaennns
Screw, Sprlng Lock to Pedal (5/16 x 1- 5/8" NF, Fl Hd., Mach.)....... enen
Nut (5/16" NF, Self-Locking)..... S N .
Lock, Combine BraKe...:oeteorioenenooonseanenessnanannns [ T [P
Spring, Combine Brake LocK..............0000e Ceeeen Ce ettt .
Rest, Foot, Right Hand.............. cetesssesecesessannn e et
Stop, Brake and Clutch Pedal.......ciitiiitiineenacanannnnnns tecececnseasens
Pin, Clevis, Latch to Left Wheel Brake Pedal ................. cesnens ceneee
P1n Cotter (1/8 X 1/2™) ittt ieeeennnnnn e eeees ettt PN
Sector Assembly, Parking Brake..... ettt t ot e ettt e et s .
Actuator, Parking Brake Latch................ ... cesestaseae ceseeeenas
Latch, Parking BraKe. ...ttt ieettsteattoiteattasnnaann ceeee
Spring, Parking Brake Latch................... Ceeeean ce e Cee et
Spring, Cover, Washer...........tiititennnnnnns St ettt e i
Washer, Brake Camshaft Hole Cover.......... e ieierieeetartseaaanens
Plate Assembly, Backing.......... ettt eseceetetate ettt tses a0t e n s .
Shoe and Lining Kit (set of 4)............ J O e et e
Shoe and Lining Kit, +.030 (set of 4) ...t iiiiiinnnnnnnnnnnns et
Camshaft, Brake Actuatlng.... .......................................
Key, Rear Brake Lever to Camshaft (3/16 x 1- 1/8" #16 Woodruff).. .........
Pin, Brake Anchor............... S et tsieeeasesa et saanseenannnn .
Washer, Anchor (3/4" Lock)...... [ . i
Nut (3/4" NF, HeX.).vvi i iiinnnnnnnns N e
Brace, Brake Anchor Pin................ Ceceesecetc sttt e st essacreseseannn .
Spring, Brake Anchor Pin (BlUe€)........icetuierennoeeentonesonsnsenannnas .
Spring, Brake Adjusting Screw (Orange)..........eeeecen Cere e ceeeae .
Nut, Adjusting SCrewW.........uiiiiiiiitinetinneneoneanssosssasanssscsnnannss
Screw, Brake Adjusting.......iiiiiiiiiiinennrionnn N .o
Socket, Adjusting Screw........ eeseienncannnane cesteteanans s st censenenn N
Cover, Adjusting Hole SCrewW........ceeeeeriescsossesssnsssssnssnss cecsecesenen
Pin, Brake Shoe Hold-down............ R F T T Cereceaes
Cup, Brake Shoe Hold-down Spring.............. Ceessceatessetenscsnsoorssene
Spring, Brake Shoe PosSitioning.......cvueeeiiitoeeenetssssossossssencannnas
Pin, Clevis, Rear Brake Lever to Brake Rod (3/8 X 1-1/8") it
Pin, Cotter (1/8 X 3/4M) ittt i intinneeneoenseenesaneansnness e .
aner Rear BraKe.........iuiiiiieinenieeeneaeennoaessnossasnsnsscsnanannanis
Screw, Set, Rear Brake Lever to Camshaft (1/4 x 1/4" Cup Pto)eeeeeenenen. .
Rod and Yoke Assembly, Brake€......oeeeuvueeenons O
Rest, Foot, Left Hand......... ... ittt iiionneerniioeennoeeannaeananns
Step Assembly, Left Hand (Includes Items 59 thru 62)........ovueunnnn. ceee
Step Assembly, Right Hand............ TR e secesictesertetctensea a0 .
Bracket, Step.........cviiiiiiiiia. e A .o
Bolt (3/8 x 7/8" NF, Carr ) I e s e secsecssesecstesasasannoa,
Washer (3/8" Lock)......... [ e teeeeeeea e eeenereeeen e,
Nut (3/8" NF, HeX.)........... cescsssenenins ceseessns Cereeeeaes .
Stop Assembly, Clutch Pedal AdJustable.... cee e e eeesseesacsseseens .
Bolt (1/4 x 1/2" NF, Hex. Hd.). teesecsscsarsnasecans cesovons cecenea
Washer (1/4" Small Flat). ........ P e e,
Washer (1/4" Lock). .

Nut (1/4" NF, Hex.).
Bolt, Shoulder. .....................................
Washer (3/8" Lock).
Nut (3/8" NF, Hex. )

Washer, Spring. .......................... e . : ..

Lever, Clutch Pedal Stop................cc0uenn Tesanesssesae ciecsiscnne
Bolt (7/16 x 2-1/2"'NF, Hex. Hd.). e et e e
.Washer (7/16" Lock). ettt ceesessasseansa e
Nut (7/16" NF, Hex. Yo e e ee et e
Screw, Cap (7716 x 2-1/2" NF) oo R e
Screw, Cap (7/16 x 1-1/4" NF)........... et eeeeseete i e, et eeaae .
Bolt (1/4 x 3/4" NF, Carr.)...cceeeeuerenrenaconnannns cetecvrsassanceans .o
Washer (1/4" LOCK) .t eeeeeeeoneeeaaaasoceeson P e et .
Nut (1/4" NF, HEX.) ..o vvvrvenononnns PN DA .

X - in Right Hand Column - As Required.

= DN R e e e e DN P R

. . -
MU MMUYRMNARYHEHERHHHEEHEEENDNMNNEHEFENMNNNNOORONNNNNANRARNNNHEFNNNEEEEEENDEE-



30 "I‘RAN SMISSION AND GEAR SHIFT




Ref.

oSNk W

Part No.

180
180
180
180
180
180
180
180
180
180
180
180
180
180
180
353
353
180
180
180
180

195
195
180
180
180
195
195
180
182
195
195
195
180
195
180
195
180
353
180

180
181
195
180
180
180
195
180
195
181
182

195
180
181
195
195
180
180
180
354
353
180
180
180
180
180
180
180

"~ 180

180
180
180
180
354
180

22
180
180
180
353
353
200

950
006
440
436
582
583
579
447
446
581
439
418
417
002
457
453
690
434
443
442
438
437

363
493
441
416
422
502
222
420
800
512
505
501
462
494
427
503
428
690
434

433
237
512
431
432
430
497
421
499
799
801

507
429
440
453
500
415
419
435
270
434
407
414
484
412
413
411
410
406
409
405
408
403
261
445
166
424
458
476
678
446
550

X
M9l
M1
M1
M1
M1
M1
M1
M1
M1
M2
M1
M1
M1
M1
M1
X1
X1
M1
M2
M2
M1

M1
M1
M1

M1
M2
M1
M1

M1
M1
M1
M1
M1
M1
M1
M1
X1
M1

M1
M1
M1
M1
M1
M1
M1
M1
M1
M1
M1

M1
M1
M91
M1
M1
M1
M1
M1
X1
X1
M1
M1
M91
M1
M1
M1
M1
M1
M1
M1
M1
M1
X1
M1

M1

M1

M1
X1
X1
M1

TRANSMISSION AND GEAR SHIFT

’ Description

Plug, EXPanSion...uueueereeneenecatonseateaenonnotnsnosensos et
Ball, Gear Shifter Lever.........cceuiteieeieiaannecnnn et ..
Lever, Planetary Gear Shift........ ceteei e Ceteseeesenaan ceanne et .
Lever, Gear Shift................. S te st eseanne ceceen Ceetseesesennn .
Spring, Gear Shifter......... ceeens Cetestereseaaen ceeean Chet et eaenn
Seat, Gear Shift Lever Spring.......ccccieiiiiiiirttiettrceccnens .
Cover, Gear Shift Lever.........ceoeetetnennnencennnns Ceieeeeres et
Cup, Gear Shift Lever........ceetteereieecnecnntcoonns O Y
Selector, Planetary Shift Rail.........ciiiunneiiinniiiniinreeennenccn
Pin, Gear Shifter Lever..........c.coiietoninecnertenonnns Che e ceean
Rail, Planetary..ceeeeeenseeeenuaeeessnantocesosnoassssnccssocansssonnns
Plunger, Selector Rail P051t10n ..... C et e et e e ettt et
Spring, Transmission Shifter Rail........ ... .iuiiiiiiiiiiieiiiiennneons o
Screw, Transmission Gear Shifter Fork Lock...........oeiiuiieeiieinnnnns
Pin, Selector Lock........... T T R ceececaes e
Plate, Gear Lever StOp..........cccvve e it e e s e cesescnens
Screw, Cap, Plate to Transmlsslon Case (3/8 x 7/8" NC) ....... e .
Washer (3/8" LOCK) cve vt veeeeeseeaeeeananaannessssessesassnsssesssassnnsns
Fork, Planetary Shifter..............c.o00eeen teteees et scanassssscseresnne
Rail, Reverse and Low Shifter.............ccvviveannnn cete et .
Rail, Intermediate and High Shifter..............ieiiniieiiiiinnnnn. .
Fork, Reverse, Low, Intermediate and High............cveviniinnecinnnnnes
Ring, Snap....e.eecooroccosssassssoosassansas Ceeeessseesetseasann cesaseane
Bearing Assembly, Ball (Torrington #477510)...... et i e
Shaft, Transmission Main..........ceiieiiiiiiiieeeinosstononcconnacenns
Gear, Main Shaft, Intermedlate and High...........c0cieieans et ..
Gear, Main Shaft, Low Speed....... D
Bearing Assembly, Ball.........c.cv0etn AP ceeeeteaes Cettee e e
RiNg, SNAP:.. .ttt veteeeeeecoosasosasosoessanononassassssns ceesessssssesns .
Pinion, Main Drive Shaft (Ut111ty)(18 Teeth) e veeeeueeeineroereenoneeonnonnas
Pinion, Main Drive Shaft (Hi-Clearance) (17 Teeth)...........ciiieiiennnns
Ring, Snap, Adapter Housing..........cocovceiiencoenen ceeseeecsesesessens
Bearing, Ball, Transmission Main Drive Shaft................. 0000 ceeeen
Seal, 0il (1-1/4 x 1-9/16 x 3/8") ... cvvvevnnnnn e s esasassecesssseecssssncess
Rlng, 1S3 1« T R R R I .
Bearing Assembly, Ball (Torrington #73L10)........ctittiurinteincanacnns
Pinjion, P.T.O. Main Drive Shaft........c.ivttiiiiiiiiiiiiiinnieneconns .
Seal, Oil (1-3/4 x 2=1/4 x 1/4") e iiiiiinnnnnnns eteseceeesesennanns ..
Retalner Main Drive Shaft...ueeeeeeeeeeeeeenoesaneeneenns ceeeennen ceeeeen
Screw, Cap, Retainer to Case (3/8 x 7/8" NC). ceeeeen e e .
Gasket Main Drive Shaft Retainer...... Ceeeieeeaenane ceesenesees ceceeeesen
Cap, Front P.T.O. Bearing Housing........... Cetsssecesseseacnsassnanassa .
Gasket, P.T.O., Front Cap....ciuoeeieeeiosneoeososssessoesosensssesosacncnsns
Ring, Snap, Adapter HouSing.......eiiveeueecncesnans C et ceeae B
Housing, Front P.T.O. Shaft Bearing.......c.ieiieieeinronornscesonanns o
Gasket, P.T.0. Front Bearing Housing.......ececeue cessesesasacensssanane
- Washer, Thrust, P.T.O. Shaft............ ettt cereeees ceeeaeasn
Ring, Snap. .................................. c et et e cei e
Gear, Transmlsslon and P.T.O0. Main Drive..........eveuvuenns ceeean ceeene .
Ring, Snap....cuiteiitiiiiiieionensotosossossessecsssssssennnass Ceeeeteetanaas
Gear, Countershaft (20 Int. and 50 Ext Teeth)(Utlllty) ...... cesseas .
Gear, Countershaft (20 Int. and 51 Ext. Teeth)(Hl—Clearance) ........... .
Bearing Assembly, Ball............. Ceeeen PP cheoceeeaann Cee e N

Shaft, Front P.T.O0. Main Drive...... Ce e iae et cesocos seseseses .
Countershaft ASsembly........uiivieeeeeeeeoeeeeesoeeisseeseosososssosnsanns
Bearing, Needle.......viiiiieneennanann ceses ceeean teeesecssessnnan .
Ring, Snapee.cceeeeeeniiiiinenenns F P ceteeen e . e
Pinion, Countershaft High Speed............. cecessssasssssesessasecesrans
Pinion, Countershaft Intermediate Speed........e.viveveronencencnnn . .o
Coupler Planetary Shift...... ittt iiinieneecesececessessscacssnssnns
Screw, Cap, Rear Cover Plate to Carrler (3/8 x 2-5/8" NC) .......... P
Washer (3/8" LOCK) tv ittt ineennneeenenanoeesnsantanannnns e e
Plate, Planetary Rear Cover........veiveiverncennnnns cecsenenn teteeasanns
Washer, Planetary Gear ThrusSt......c.eceeeeeeeceanesans cessecsesesssssenans
Carrier Assembly, Planetary Piniomn......eeeeeeeeeeeeeesestecscnssnneas .

Washer, Planetary Pinion Thrust............. . C it ee e e e e e cessens
Shaft, Planetary Pinion.........cvevueunnn et essancecns Cee ettt .o
Washer, Planetary Pinion.......... t et e e et een et aas e ettt et et P
Roller, Planetary Pinion............ceeeeeeeen. e e P

Pinion, Planetary......iiiiiiiiiineeenenneseseneososnsacsocsonans .o .
Pin, Dowel.. ...ttt iiiiiiiiiiiiereineennonensnnns Ceteeetretenaaas Ceeeaee
Gear, Planetary Ring..........c.iiiieivnnn.n s e e s s s o ettt o ettt
Plate, Planetary Front Cover........ [N .o ceevencans ceesssennens .o
Shim, Planetary.o... et eiereeeteeneseoeosssssssossssensenssnsas e
Screw, Cap, Housing Cap to Transmission Case (3/8 x 1—3/8" NC) ........
Shaft, Reverse Cluster.......... sesesces et e
Bearlng, Needle (Torrington #B—1612)..... ...... ettt sttt e
. Gear, Reverse Cluster........ ceeesessseseesssens ceeeeesensenn sesecessnase
Washer Reverse Cluster.......voveeeuees Ceee e ee e et cesscnd
Stop, Reverse Shafto. ittt iiiiiiieeeeeinieeeeeoeeeasoeoseasonensaasnonns .
Screw, Cap, Stop to Transm1531on Case (5/16 x 7/8" NC) et iieeann e
Washer (5/16" LOCK) cevuvunann .
Bearing, Pilot, Clutch (Federal #1203 FO)...... L I

HHHHRFRHHHNMKE SR SN H R HHWONHHMNDW NHEHFENDNFFERWWHNRNDN RN

HHEFERFENHENHERRFFERENWNOWO DN BB



32 - ' TRANSMISSION CASE, CLUTCH

F224 |
- /////%////% |

30— %"

ZAN

{ Lo
1@&
\ \\r\\\\ \\v
——

R

T

W
’/Fﬁ’
(9

NE



Ref.
No.

-

-
QWO B WN

11

13
14
15
16
17
18
19
20

28

30
31
32

Part No.

182

354

180
180
353
180
180

180

195

" 180

353
182
181

' 353
181

195
181
181
181
182
181
181

841

181
181
181
181
181
181

839
076
068
801
401
482
481
474
466
450
446
463
121
917
119

479

125

116
107

842
103
102
239
126
106
123
118
104
124

917

M91
X1
M1
M1
X1
M1
M1
M1
M1
M1
X1
M92
M1
X1
M1
M1
M1
M1
M1

‘M1
M1 -

M91

M91
M1

M1
M1
M1
M1
M1
X1
M9l
M9l
M1

M1 -

M1
M1
M1

TRANSMISSION CASE, CLUTCH 33

. No.

Description ) Req.
Case Assembly, Transmission................... e Ceeraneteaaa . 1
_ Pin, Cotter, Drain Hole (3/16 x 7/8")(Not Illustrated) e e 1
Bushing, Transmission Case Clutch Shaft.................. e .o 2
_Bushing, Transmission Case Brake Shaft........... cecseenanaes ceeceeas 2
Screw, Cap, Cover to Case (5/8 x 1-1/4" NC, Hex. Hd.).......ccvuuun.n. . 4
Cover, Transmission Bottom........ ceeceeaasenas ceseanaaaan chceceseranen 1
Gasket, Transmission Bottom Cover............ N [P 1
Gasket, Plug......... e R K I e 1
Plug, Magnetic Drain............... Ceeresesestencaanataaas ceeecsesenns .o 1
Screw,. Cap, Cover to Flywheel................. et eeieei et e 6
Washer (5/16" LocK)........ccvvuuunn ettt e et . 6
Clutch Assembly, Dual........ e e et teceie e 1
Screw, Clutch Adjusting..................... e i et e 3
Nut (5/16" NF, HeX.)u.uverrueeuanonnns ettt e e i, - 3
Pin, Clutch Release Lever......... P et e 3
Pin, Roll............. P . 3
Spring, Clutch Anchor Cup............... T sese 3
Lever, Clutch Release. . 3
Cover, -Clutch.............. .o 1
Spring, Clutch......... e e e el .. 2
Plate, Clutch Pressure, Outer................. ettt 1
Disc Assembly, Clutch (9" Driven).................. B N 1
Facing-Kit, Clutch............ tesesesnsnans C ettt i e iea et 1
Rivet, Clutch Facing.............. ... C et ecece e aesans 8
Plate, Clutch Pressure, Inner.....d.ﬂ........ ...... e P 1
Rod, Clutch End............ ) . 3
Pln, Clutch Rod End.... ' . 3
Plate, Clutch Pressure, . 1
Screw, Clutch Cap...... . . .. e 3
Nut (5/16" NF, HeX.)uuuuuuuuvuuuununnnnn et e ¥ 3
Disc ‘Assembly, Clutch (11" Drive)...........c..o.... PP 1
Facing Kit, Clutch............ e es e ’ 1
Rivet, Clutch Facing............... s Ce Ve 24
Carrier, Clutch Release Bearing.... . .o 1
Bearing, Clutch Release (Torrlngton #A- 1657)......{......... ..... ceeaae 1
Spring, Clutch Release, et ese e et [ TN 2
Fork, Clutch Release :Shaft....... . ettt et 1
Screw, Fork Locking. .k, ......... B et e e e, . 2



HOO
D
, FUE
L
SYS

™
N

<
21/

-

N\

B

\W

>
N )
\\\\\\\\
D
°
¥ S
S o
| 7
e " 3
N N
\\§
o

~— » /’///’
© ) /
\
€
©

m
FRAN

ol
\

\\\\\\\\\ \,

| @43

:

R T
§

A
, c
2
g
©42
66 o
6 A,
EB; Em ?72:"“
ogy <71 =
13

Blo S @
???@f
| @@/@% |



HOOD AND FUEL SYSTEM

Ref. ) . ) No.
No. . Part No. Description Req.
1 182 872 M91 Panel Assembly, Side, Left Hand.................... cesiesscsonnace e 1
2 353 804 X1 Bolt, Fuel Tank to Support (5/16 x 2-3/4" NF, Carr. ) ..... et et . 2
3 180 086 M1 Pad, Fuel Tank, Front. et ee it tecescsesecssasesnas . 2
4 180 083 M1 Sprlng....‘ ................................................ Cereeeeeaaaas 2
5 353 755 X1 Washer (5/16" Small Flat) ......... et eete e et e 2
6 195 454 M1 Nut, Self-Locking............ P e ettt e 2
7 180 063 M1 Pad, Fuel Tank............. P [P [P ceecessseveen 2
8 180 082 M1 Strap, Fuel TanK.........ccoiceeonnanns ceeeanen Ceeeeracetectecesensaanas . 1
9 182 287 M91 Tank Assembly, Fuel....... ettt eaet ettt es e 1
10 180 144 M91 Cap, Fuel TanK......oeoviieeeneroneoncosacssnas ettt aeeateaaan e 1
11 182 879 M9l Hood Assembly......cooeveuuunnn S 1
182 874 M1 Hinge, Half (Not Illustrated) .....oveeeeeennennnnnn cecccccece P 1
182 876 M1 Pin, Hood Hinge (Not Illustrated)................. S .. 1
12 182 877 M91 Cap Assembly, Hood...... it ceeececscscsstertarescaans N 1
13 180 673 M1 BUMPET HOOG. ..o viveueeeoneesoseuneesaneacanesssssesanssscansans e 2
14 182 861 M1 Adapter, Air Intake Tube.............ccccteeennn ceeeccetertstanccsasanas 1
15 182 911 M1 Screen, Air Intake...............cc.0... e [ e e 1
16 182 904 M1 Numerical, "Zero"........c.ceteeeeccns cescesessceecs Ceesenocsscssroseene . 1
17 182 905 M1 Numerical, "Four"..............o... e 1
18 182 918 M1 Retainer, Screen.......... et it cececcccccncaane e e 1
19 182 869 M1 Panel Assembly, Side, Right Hand......... ... ... . iiiiiiiiiiiieneannns 1
20 182 369 M9l Lever Assembly, Hood Stop............... C ettt e et e ettt .. 1
21 . 182 383 M1 Rod, Side Panel BracCe........ccveueeeeceneeanoannoncnannns Ceeiec e . 1
22 182 864 M1 Plate Assembly, Upper Grill.................... S sesssssesssssssacssans .o 1
23 182 922 M91 Grill Assembly, Center Section......................... J I T . 1
24 180 630 M1 Nut, Grill Attaching.................. ceeeeeeeennean Ceeecteeie e 1
26 182 919 M91 Screen Assembly, Grill, Right Hand............ ... .iiiiiiiiiieinennanns . 1
27 182 865 M1 Plate, LOWer Grill.....uc.eeeuieeeeeeneeeneaeaeeeeeeeoneaasnasaasacnnnas .o 1
28 182 857 M9l Seal Assembly, Radiator, Right Hand............... ceeeaen chececessnsecan 1
29 182 855 M1 Panel Grill, LOower........ceceeeeeeens teee s st ccecasssenenn et eseceaecans 1
30 182 920 M9l Screen Assembly, Grill, Left Hand.............. e ettt . 1
31 182 856 M91 Seal Assembly, Radiator, Left Hand..............cccceica... . 1
32 196 102 M1 L A < = ceeeean 4
33 196 128 M1 Screw (#10 — 24 Oval Head) ..o e eeteuoeeeeeeoeossssonsceacananonnnsennnas 2
34 195 448 M1 Screw (#10 - 24 Self TapPing) .. ..ceeeeeeeeneeroeeeeoaoosssononsas e . 8
35 196 011 M1 Screw - #10 Self Tapping.......ceeeeee. cecsssssssssssssessnssanaca ceeeae p.<
40 180 673 M1 Bumper, Side Panel to Hood.................. eeesesesesiacerscscscancnan . 3
41 196 013 M1 Bolt, Shoulder, Lever to Hood and Fuel Tank..........oiiieiunennnnnn e 2
42 353 441 X1 Washer (1/4" Lock)......... Ceeeeaaean et el ei et ‘e 2
43 353 918 X1 Nut (1/4" NF, HeX.) e vevevenenenennnnns et e .. 2
44 196 047 M1 Screw, Brace to Side Panel............covuuunn tecsecscacacacensssnes e 1
45 353 918 X1 Nut (L1/4" NF, HeX.) .ot iueeioeooooooooaooeeeeannnnans e [ . 2
46 353 441 X1 Washer (1/4" Lock)........... et e e, 2
47 182 367 M1 Hook, Hood Latch................ Ceeeieeecaeaan e Ceeeeeneanian e 2
48 196 010 M1 Washer, Spring............. Ceeeaen e et et eeceec s se e e anceaneans e 2
49 182 368 M1 Handle, Hood Latch........ ... . i i iiiiiiiienennnnns Ceeeeeeaa Ceieaeeae 2
50 180 141 M91 Filter Assembly, Fuel..........i0oieieeeennenanna C et cicesas s PP 1
51 180 076 M1 Screw, Wheel to Stem.............. secsssccs R cesescanccse . 1
52 195 441 M1 Washer, Lock............. ettt P ettt . 1
53 180 061 M1 Wheel, Fuel Valve........ ...ttt nennanncnnans cessacacsas tecececenns . 1
54 180 059 M1 Nut, Fuel PacKing.........iiiiiiiiieennnneaeenannnans eeacesesosassans .e 1
55 180 053 M1 Packing, Valve Stem.................. cee e et ceecseeectensan . 1
56 180 073 M1 Washer, Valve Stem..........ciiitiiiininennennnns woeesesesesesssesessas 1
57 180 074 M1 Stem....oeveeeneeneneennns et eceeaen ceeaas e secessenccenna . 1
58 - 180 098 M1 Body Assembly........cietiiinanennn - e e N e 1
59 180 077 M1 Strainer.........ciiiiiiiiiiiiiiiietiitittancanann escesecsansonsans .oe 1
60 180 060 M1 Gasket, BoWl......coiuiiiiiinnnnnnn cececcscassenes et e 1
61 180 078 M1 Bowl, Filter......... e e e et eetee e, 1
62 1 001 515 M91 Bail ASSEMDLY. civterentnnnnenenuenenneneannnns e, cesenae 1
63 182 573 M9l Tube Assembly, Fuel Line.......... cessesenvona seaesrses etvessscsscsncnns 1
64 195/ 444 M1 Nut, Fuel Line Tube................... D PP e e ., 2
65 196: 129 M1 DECAL. v vrrrrereeennaens B e, ceell 2
66 353 ‘969 X1 Screw (1/4 x 3/8" NC)u.vviiinrnnennnnnn. e et Cereeaeee 4
67" 353 501 X1 Bolt (1/4 x 1/2" NF, Hex. Hd.) ... .. iiiuiruiiieennnneenennnennnns Ceeeea . 4
68 353 441 X1 . Washer (1/4" LocK)......viiieeannns ettt ettt it 4
69 353 918 X1 Nut (1/4" NF, HeX.).v o v iiiitieeennnnnonnn teceeceaceacna ecesescecescaccans 4
70 353 678 X1 Screw (5/16 X 7/8" NC, CaP)u.ceiieneeereenoeeoeosessnsoceennsscennnss oo 2
71 353 446 X1 Washer (5/16" LOCK)::vuiuiuttrenaeeeennoeeenennnnnsnnas et ec e . 2
72 353 698 X1 = Screw (7/16 X 1" NC, CaP)uueeeeeeeeeeeeseceaceasonnnnnns et eeeieeeaaen 2.
73 353 432 X1 Washer (7/16" Lock)......couounn. e Cereeereeecaan PP et 2

Note: x - in Right Hand Column - As Required.

R



36

WIRING ™




Ref.
No. Part No.
1 182 321 M91
2 180 159 M1
3 180 296 M1
4 182 323 M9l
5 " 353 696 X1
5 353 704 X1
6 353 432 X1
7 353 500 X1
8 353 441 X1
9 181 455 M9l
16 182 620 M91
17 181 550 M1
18 182 912 M9l
19 1 751 916 M1
20 353 441 X1
21 1 751 913 M1
22 353 666 X1
23 353 441 X1
24 353 754 X1
25 182 852 M91
.26 181 562 M1
27 830 681 M91
28 181 551 M1
29 181 543 M1
30 181 558 M91
31 181 560 M91
32 181 552 M9l
33 181 556 M91
36 182 454 M9L
37 182 549 M91
38 1 750 481 M1
39 1 750 368 M1
40 1 750 501 M1
41 1 750 500 M1
42 180 474 M1
43 1 503 288 M91
43 181 564 M91
43 181 563 M91
44 181 142 M1
45 181 140 M9l
1 752 610 M1
46 182 625 MO1
50 180 776 M1
55 182 322 MS1
56 . 180 681 M91
180 231 M1
353 975 X1
57 180 293 M1
58 180 292 M1
59 182 658 M9l
60 181 141 M9l
180 231 M1
353975 X1
61 180 293 M1
62 182 548 M91
63 353./987 X1
64 353 441 X1
65 180 107 M91
66 182 532 M1
67 195 308 M1
68 353 515 X1
69 353 446 X1
70 182 671 M9l
71 182 736 M1
72 180 296 M1
73 180 695 ML
74 182 624 M91
75 182 696 M91
76 353 987 X1
77 353 441 X1
Note:

/Platform Assembly, Battery...e.. ........
- Screw, Platform to Steering Gear Housxng (7/16 X 3/4" NC, Cap)(L H. Side)
Screw, Platform to Steering Gear Housing (7/16 x 1-3/4" NC Cap) (R.H. Side)

ELECTRICAL WIRING

Description
Cable Assembly, Battery to Starter Switch............e.... ceeeees
Bolt, Sq. Hd...vv it iiiiiiiieenennnnn Cteio e ceeeves
Nut, HeX...'i.tiveniinnenennnenns ceeean ceeerensns . tetecetenenn

x - in Right Hand Column - As Required.

..... cee

Washer (7/16" LOCK) .. .eeeieenenenenaaann e et eeee et e .o
Bolt (1/4 x 3/8" NF, Hex. Hd.)........cvvuuununn.... e i ..
Washer (1/4" LOCK) ... tvutntntenenennenenneneaoenseasasneaaeanns Ceeiees .
Generator Assembly (See page 25)....c00vuueen.. e e eescescatteseosennes .
Cable Assembly, Starter Switch to Starter.................. ceeteeesane oo
Seal, Distributor Housing...... ettt ettt et e eeeeeeae .
Clamp Assembly, Distributor........ et eseeenenn teeeeietteces et esons ceson
Bolt, Distributor Clamp.............. cesereaanaea Cereie e Ceseveoas
Washer (1/4" Lock)....... ettt et i e [ N
Nut (Speci@l)..veeeereeeeeeneeresessscannnns A
Screw, Clamp to Crankcase (1/4 x 5/8'" NC, Cap).... ...................... .
Washer (L/4" LOCK) ¢ttt ttittitteeeeansoeoaeeeonaeenannennssnnansnsencnennns
Washer (1/4". Small Flat)......vieeieioneeanonnanas e e ..
Distributor Assembly (See page 23)..... e ettt e e ettt .
Wire Assembly, Coil........... ettt ettt et e, .
Ignition Wire Kit........... Ceteesctanteesnnnan PR teteseteeaeneaone e
Nipple, Distributor Cap.......cvvviveneennn C et ettt .
Nipple, Ignition Coil......i.iuieieiuiiinnennns et ettt et
Wire Assembly, Distributor Coil....... Ceeree e et o e Ceeeeseeacnans
Wire Assembly, #4 Spark Plug.....cieeveeeeennnncnnnns ceectersersessaane
Wire Assembly, #1 and #3 SPark PlUg. .. ..eeeeeneeeeernennennnnn e .
Wire Assembly, #2 Spark Plug............ C e s e cearecerssscnnns .
Starter Assembly (See page 27).....ceveeenncsnnn e ettt
Coil Assembly, Ignitionm.........iciieiiininennnnns tesesecnes cteesecevens .
©  Screw, Bracket Attachment................. teeeetesesec ittt ecet e asoans
Nut, Terminal....... Ceteecaei it ceeaean teteeeaeaas ceeeceerseoecan
Clip, Terminal.......... e eececececesces et annsue teoeeescaane R
Bracket, Coil.....iiiiitieiianieenncnnns cedeeceeses ceteeneeaes tesesnaen
Gasket, Spark Plug.oeeeiieienoeennonanoonaninns e teeceeaceeceecae
Spark Plug (18 MM, Standard)........ F N e e T,
Spark Plug (18 MM, Cold)..cvvvunnn. e ieeeaaae e e e et e
Spark Plug (18 MM, HOt) eoivivvenenncnneeeunnns . S .
Washer; Safety Switch............... cieseccetnenon I .o
Switch Assembly, Starter Safety..v..e.eeeeeeeeeeeenneeneenesenneanss e
L 5« e
Wire Assembly, Safety Switch to.Starter SwitCh...........ecoveeeneensn ceee
Boot, Starter Safety SwitChi.i.veeeieeeeuieueeeneeannann, et .
Harness Assembly, Wire..........o... [ AT T ceeceetsecsencetsasensoe .
Switch Assembly, Ignition and LightsS.....ceceeveans st ssessesaccesenn ceees
Washer (Lock, Skpf.) (Not Illustrated). S ettt teeceie et
Screw (5/32 x 1/4" NC, Rd. Hd. )(Notlllustrated) et .
Nut, LocK...eotvevviennnn et eesaesanns et ccesectscanassoesens ceseens .o
Key, Ignition and Light watch.. .......................................
Wire Assembly, Ignition Sw1tch to Dash Button cecwmesssses s et eencenan
Switch Assembly, Starter ‘Push Button............. teeeacerensans ceceans .o
Washer (Lock, Skpf.) (Not Illustrated).............. et .
Screw (5/32 x 1/4" NC, Rd. Hd.) (Not Illustrated)..... ......... Ceeeeoan
Nut, Hex....... et e et e i et e ettt s0 s s eo s a0 ceceseeedir e
Regulator Voltage oo eeeineeeeennannn e eecesesacocsocsssssassonssenas ..
Screw, Regulator to Platform (1/4 x 3/8” NC, Rd. Hd.)....o.... Ceeeeiaea .
Washer (1/4" LOCK) e vt vevennnnns et e eetetee ettt ettt eanonans
Ammeter........ ceoessecan T P ceceeaa
Clamp, Battery...... ...... ceeeeeaa Ceteeen e T
‘Nut, Wing.e..oeeeeeooeeennn. e . ettt ettt et
. Bolt Battery Strap to Panel (5/16 X 1/2" NF)...... .................. e
_Washer (5/16" Lock)...... ettt et
Strap Assembly, Battery to Ground.:......ceiveeeeeeeacas Ceeecesaena
Bolt, Squ Hde, oot vneenenennnnnnnnnn [N Ceereeeeen eeeada
Nut, HeX...ooveveenannn BRI I I PPN R BRI
Bolt, Battery Clamp.....ceeieveuecn. tieeanansans tesseecssenens tesersesans
Harness Assembly, Generator Wire............. Cer it ceeee ceoeeen .
Switch ‘Assembly, Magnetic.......covveveeaens F .
Screw, Switch to Platform (1/4 x 3/8" NC RAd. Hd.)iorvninonnenneennenanns
Washer (1/4" Lock)...............................m.................. e

DN bt b N bt b b R N NN NN RN WW R N XX XN R

o bl b e N e O R RREFENDNDN R



38

STARTER

@

u\

>

“ < ..m"‘_"l_‘!‘_h \ |
mm\Mm \ i \c“!!!!!!!!w_ |
i

“ il
hh“

l\ m \ . 1 1

P /%

O




Ref .
No.

o e e b e R e e e e e

el e e N e

Part No.

182
751
751
751
750
751
751
751
751
751
751
751
751
751
751
750
751
751
751
751
353

751
750

751

454 M91

890
897
900
367
901
898
899
894
895
892
896
893
883
884
435
885
886
887
888
434
889
904
380
880

891

440

454 1
447
439,

459 |

518
456
457
377
902
409
396
903
698
432

M91
M91
M1
M1
M1
M1
M1
M1
M1
M1
M1
M1
M91
M1
ML
M1

M1l -

Ml
M1
X1

X1
X1

Starter Assembly....... c et e e et [

‘Screw, Pole Sho€...cvveeiii e .
‘Stud, Terminal.....ooeeeenneennennennns eeeees

STARTER 39

No
Description Req.

Head Assembly, Commutator End................

Support Assembly, Brush Holder........ococee.uo
Screw, Support Attaching...ccocceocoas o
‘Washer (#10 LOCK) covereoonernnneeonconnnns

Pin, Brush Holder Pivot........ Ceeeeescecseseessases
Holder, Grounded Brush........... R :
Holder, Insulated Brush...... cecesesestcestseanns

Screw, Brush Attaching............ e ii e
Spring, Brush......... cesecetetssses s secean
Coil Assembly, F1eld,.... ........ et o e e eaa e

Insulation, Field Coilesevecececoneans B T R

Bushing, Terminal Stud.......... .0 iiiiiiiieioneenenns

Washer, Terminal Stud, Insulatingee.eeeeeeeeocssaneoans

Washér, Terminal Stud (3/8" Flat)...........
Washer, Terminal Stud (3/8" Lock)......... P

Nut, Terminal Stud (3/8" NC, HeX.)eevevvreweanenn. ettt
Screw, Field Lead to Terminal Stud...........

Washer, LOCK.::io.:.ioooeronsosnnnesonsens e

“Armature Assembly......co000.0 Seceeresaiensasans

Washer, Thrust, Commutator End.............ictiiitonnss
Washer, Thrust, Drive End..v.cocveuvanns ‘o .
Drive Assembly, BendixX.......... G e et e et eeeonenean
. Pini asembly.o. .................................. ..
. Spring, Meshlng.,; ........ e s e e e iecesseses sttt sonasens
Spring, Anti-Drift..... .ot iiiiininnennnn
Shaft Assembly, Drive......cceeieecioornconcscs
Ring, Snap, Pinion to Drive Shaft....
Spring, Drive........ T SN
Plate, Drive Spring......ccoveeocencunsan
Ring, Snap, Drive: Sprlng Retalnlng,..;....
.Pin, Drive Locating..........v.c.uun
Key (#6 Woddruff, 3/32 x 5/8" Alloy Steel)
Housing, Drive...........oiiiiieorcocnnsan

Bushing.
Pin, Y . .
“Bolt, Thrg ’ SRR SR R R R R TR
Bolt, rjt achlng (7/16 x 1" NC, ‘Hex.) ..




40

GENERATOR




GENERATOR

Ref.
No. Part No. Description
1 182 455 M91 Generator ASSemMDLy ... ..ttt eeeneeeieieneieciaenessnenesosssssnansos e
2 1 750 422 M91 - Head Assembly, Commutator End..........c.cieiuiiiiiininnnanns ceeesies e
3 1 750 415 M1 © Bushing........ i eeeeesiesereensansattarioenna BN
4 1 750 394 M1 Pin, DOWel. .t it it tntneieeneetosetososesosassseioensnsnsasasanssns
5 1 750 460 M1 O11er et et eecoeasossossoscssesseosassssnssossssseeesssassseasssssnsnsass
6 1 750 392 M1 CWACK, Odleeeereeneenneneenoeneenneenenaaionns [P AP
7 1 750 463 M91 Brush Kit........ccvvveaan e et e ecenet et ecctes s s sc et essseessssssc s
8 1 750 398 M1 Holder, Brush......coeeeeiietinttinenoetsoeeiseesonesosessenssansonsnnns
9 1 750 399 M1 Spring, Brush (3rd and Ground) .....ceeeeeeenintoreennreeensnanersonnnss
10 1 750 400 M1 Spring, Brush (Main)......c.cevveeiinnnennn ettt cc et e
11 1 750 041 M1 -~ Screw, Brush Attaching............ Ceeciei et P N
12 1 750 379 M1 Washer, LOCK...veeveeenenenonenonenns e e e
13 1 750 395 M1 Washer, Flat.......... et iten e et B S
14 1 750 401 M1 Lead, Brush Ground......ceeeuveeeeanencenan G eteeer ettt teenetnaetannons
15 1 750 387 M1 Screw, Lead Attaching.....cciuiiiiiuniitiiineineeneeeennnsnnsnnnnanassnnns
16 1 750 496 M1 WASHET, LOCK. e r vt vunernneenneenneenneneeanonnnns RS P
17 1 750 402 M1 - Plate and Pin, 3rd Brush.............. P Ceceerseneseranenan AN
18 1 750 403 M1 Spring, 3rd Brush Plate Tension...........c.ceeuunen et esevsemssssrens .
19 -1 750 397 M1 Pin, Tension SPring..ceceeeeeeeneeneeneioeearoecaesasasocanesnsnnssnnas .
20 ¢ 1 750 428 M1 Clamp, 3rd Brush Plate.................... e Cree e eee e a e .
21 1 750 388 M1 Screw, ClampP...e..eeeeeeraeeseasonarasasasasasoasnns e s eeseecesaene Peeeens
22 2 759 X Washer, LOCK......tute it eennannsoansanns e oseeeseseios s e erianae oo
23 “1 750 431 M1 " Plate, Head Cover Commutator End............. B
24 1750 423 M1 Gasket, Cover Plate........ Veeedett ettt ittt Ceenoes
25 . 1 750 484 M1 Screw, . Cover Plate.....c. ittt itioitinetioenioeannneestonaacanananns
26 22 425 X Washer, Lock............. LR RN “eertessasanssuseanes
27 1 751 879 M91 Coil Assembly, Field.....icie it iieiiitinieeeiieioneieeennenensnsasnsnsnns
28 1.751 478 M1 Clip, Terminal....eeiv oo nreenenocnaneas R R R I T ST SO,
29 1 750 869 M1 Stud, Terminal.......vvuiivvnnnnnennnns e teeseereceesesasaeioeennns
31 1 750 435 M1 Screw, Pole Shoe........ e it ceeisedicnsiens cheees
32 1 750 444 M91 Stud and Lead Assembly, Armature Terminal.......eceeeeeeeeneeensoenenns
33 1 751 478 M1 Clip, Terminal......c¢.co0.. Weebecssesnsnnn et eseesieeseseseseseansene
34 1 750 480 M1 Bushing, Terminal Stud............... Ceecsessesserns e Cer e
35 1 750 443 M1 Washer, Insulating, Terminal Stud........ccieeveennans Cettecesenesenn .o
36 1 750 465 M1 Washer, Flat, Terminal Stud.........ciiietietiteirenrnnnenneneencanennns
37 1 750 497 M1 Washer, Lock, Terminal Stud........... W eeeoteeacsastsaatonensnans RPN .
38 1 750 371 M1 NUt, HEXuttererueoooeeonoooeoanoeonnnns D AU
39 1 751 878 M91 Armature Assembly......iiitiiiitertcncnacrans cceetssassreennns ceveseens
40 1 750 441 M9l Head Assembly, Drive End.......o.0vivuen PRSP ceee e cecesseses et
41 1 750 460 M1 B O T = o, S e
42 1 750 396 M1 Pin, DOWeleuuueeerrrneneennnn. e e e .
43 : 829 944 M1 Bearing, Armature.......... P, e Cr ettt et
44 1 750 405 M1 Washer, Felt.......... [ P IR T PPN ceisense
45 1 750 429 M1 Washer, Felt Retaining............... e e et .
46 1 750 504 M1’ ~Plate, Bearing Rétaining.......c.oeeeuueveeunecannnnn., it .
47 1 750 505 M1 Gasket, Bearing Retaining Plat€.......cceveeueeannn A ceee
48 1 750 494 M1 Screw, Bearing Retaining Plate........veveereneneeenn i .
49 1 750 461 M1 Washer, LOCK. . uu.uuu i ieieenenenenensnennennsns it ..
50 1 750 404 M1 Washer, Armature Shaft Spacer............iiiiiiieennraneanennrnoncanns ..
51 1 750 417 M1 Bolt, Generator ThIU.:i..eeueeeeeeeonneeennnsnnneennns U e R
52 1 750 370 M1 Washer, LOCK. ... ottt iniiiiiiiieeeoseoneesesioasosasssenesesssassssans .
53 1 750 452 M91 Band Assembly, CoOmmMUtator COVeT e .u.eeeneeeeeeeeeeeeeseaaasassessasannas
54 1 750 384 M1 Screw, Cover Band..u.uuiuisiuieiseeeeeeeseaasosioaaasssseseseassanennnaas
55 1 750 368 M1 Nut, HeX...teeiiiiiioiieieioeneneteesnsoansosesasana tecevestrans IR
56 1 750 882 M1 Pulley, Drive........... ettt easieetet et ettt e e tee e eeans e
57 355 465 X1 Key, Woodruff.. oot iieiiiiiiiiiiaiieiennnionnnnns et et eeena e
58 1 750 424 M1 Spacer, Pulley......... creeeteanns T P et ecseces et seenan cee
59 1 750 391 M1 Washer, LOCK...tuveiveinrinnernnnnas Ceeeee s eeerensneaas ceeccscrravioas .
60 1 750 393 M1 Nut, Hex.......... Ceeeee e T I I cececenae cevenn
61 181 538 M1 Bracket, Generator.......ieevevevan. cecaenoeas Geseeann Cessesrsrassrene ceee
62 181 539 M1 Strap, Generator Adjusting......... ctvevssesensusenacs C ettt ettt
63 181 540 M1 = Bolt (5/16 x 5/8" NC, Hex.)....... e Ceeeaea e cheeane
64 353 520 X1 Bolt (5/16 X 1-1/8" NF, HeX.).vuuueoreunnnoonn Ceee et et et eer s eane s o
65 353 446 X1 Washer (5/16" Lock)....ovonn.
66 353 916 X1 Nut (5/16" NF, HeX.)...ueeu...
67 353 698 X1 Bolt (7/16 x 1" NC, Hex.)......
68 353 432 X1 . Washer (7/16" LOCK) tt vt iuuotsssenanesossososssennnssessanesenas

HHFHWWRERFRFRMMERFEKFRKFEFDNDNDRFEWWWRHEN W =

HFHEHEHEHERPHEDNDFWWRR NN CH SR SR

NNNNN -



42

T

/

10

i

il

-




DISTRIBUTOR

Ref.
No. Part No. Description
182 852 M9l Distributor Assembly.....c.iveeeieeieeeieeeeeeencnsnonsnsnns eeestsecsecsen .
1 1 750 874 M91 Housing Assembly, Distributor........ ettt e BN
2 1 750 499 M1 BUSHING ot eeoeennereeonneseconaenannss N et [ .o
3 -1 750 378 M1 PlUg.iieiiieieneiiirienetoceesssstocconnonnnans ceceete e ie et
4 1 750 489 M1 Spring, Cap Locking.....ceittiiiieiinerninnenannnnnns Ceeaeaes cheeieanee
5 1 750 490 M1 ~ Support, Spring and Cap Locating............. C et et et e
6 1 750 436 M1 Support, Spring....... tetcecetresescsanebensra0nn s Cete it cesens .
7 15 359 A Screw (#8 - 32 x 3/8" Sltd. Rd. Hd.)........ N crceeesn .o
8 22 425 X Washer (#8 Lock)..... e Cheeieteeeee ceeenn et SRR
9 1 752 304 M91 - Shaft and Weight Plate Assembly......... ceiecececaanens ceesietetesennes
10 1 750 412 M1 Washer, ThruSt......oeeveeneeneennens Ceeeteaoen Ceeeectecete e aans
11 1 750 406 M1 - Shim (.005")......... cessesesas csesee Ceeesseeietacnaen [ PRI
12 1 750 407 M1 Shim (,010") . ..v.vvieennds G e eeetsceacerc s et saesanans S cecevocsnies
13 1 750 511 M1 Gear, Drive......... sesesecesssesesess s et arsaenenons sesevestesecnanns
14 1 750 492 M1 Pin, Drive Gear.......ccotevevecoccnccns teecesreeereesesecacscesvasnns .
15 1 750 464 M1 Weight, Distributor AdvancCe..............o.o.. ettt i
16 1 752 306 M1 Spring, Weight............. ST cese e Ceeteeceeean Leseccssscscsosasese
17 1 752 305 M1 Cam, Breaker.......c.tueeivececronsnscnncnns ceeieen teseeecetasessansanes ..
18 1 750 430 Ml © Wick, Cam Oiler.......coceeeeevocecanns ceeeeseesaeann cetbeseetsseeseraas
19 1 750 482 M1 Plate, Weight and Cam Retainer.........ccietiteeeotneoeeacncnonnionsonans
20 1 750 368 M1 Nut, Retaining Plate LOCK......titiiitierntioneneoecosneoeneosnsanasanans
21 1 750 483 M1 Washer, Special LOCK.... ottt einirietetniennnnnnns Ceeetecetacertsenane
22 1 750 437 M1 Plate, Breaker..... it et et
23 1 750 877 M91 Point Set, Breaker.......ceocueeuaan R R R R IR P ceceens
24 1 750 419 M1 Screw, Breaker Point LOCK. ... .. iieieiieeneeteenstoesnsasosnososonnssannas
25 1 750 451 M1 Condenser.....coovuueens e r e A
26 29 939 X Screw, Condenser Attaching......c.ciuiiieieieeeereroneenssansansnnnnnanns
27 22 432 X Screw, Breaker Plate Attaching......ciiiiieieiiiineeienenieeeoeonocanans
28 22 425 X Washer, LOCK.....tiiiiiioneneconanns C it ec sttt e
29 1 750 520 M1 Stud, Terminal......... ettt et it e e e e
30 1 750 495 M1 Washer, Terminal Stud........ c ettt csasenceccec st taneeenen B
31 1 604 739 M1 Nut, Terminal Stud, Inside........coc0vuenn [P J
32 1 750 519 M1 Bushing, Terminal Stud, Inside........... teeseseann Ceseetecstitseacsnnn
33 1 750 513 M1 Bushing, Terminal Stud, Outside............. ceescseseasanenibesseeceans
34 1 750 514 M1 Clip, Terminal Stud............ cesteccans ceseceenene ceesecnaas cetaveeeans
35 22 303 X Nut, Terminal Stud, Outside............ e e e eeeeesesererts st tsesetere s
36 1 750 491 M91 Cover Assembly, HOUSINgG ...t ietieretionoeneeseosnnosossasansssns seeecess .
37 1 750 515 M1 Seal, DUSt (FELt)eeeuueeuneeeneeenneenneennnnnn P e
38 1 750 488 M1 Gasket, COVer...uiuiiiieiieereeneeneeueoiosososssossssosasssasssnnas ceee
39 1 750 875 M1 ROTOT e v e nnnnenennn et T, et e e
40 1 750 411 M91 Cap Assembly, Distributor........ et tceeeeiesaeenaeas e ieeieeeeateaaaae
41 1 750 432 M1 Brush, Center Contact (Carbon)...... e e, e
Note: x - in Right Hand Column - As Required. \

[ T el e ol e e e e N I I I e e R e I R Nl R e e e ]




Y44 _—

F213-1 | @/0

33

Y




Ref.
No. Part No.
1 182 748 M91
2 1 751 181 M91
3 1 751 182 M1
4 1 751 328 Ml
5 1 751 190 M1
6 1 751 185 Ml
7 1 751 189 Ml
8 1 751 168 M1
9 1 751 180 M1
10 1 751 173 M1
11 1 751 172 M91
12 1 751 177 M91
13 1 751 188 Ml
14 1 751 183 M1
15 1 751 171 M91
16 1 751 174 M1
17 1 751 194 Ml
18 1 751 184 Ml
19 1 752 417 M91
20 1 751 188 Ml
21 1 751 410 M1
22 1 751 178 M91
23 1 751 175 M1
24 1 751 176 M1
25 1 751 192 M1
26 1 751 196 M1
27 1 751 185 Ml
28 1 751 179 M1
29 1 751 169 M91
30 1 751 167 M1
31 1 751 190 M1
32 1 751 185 ML
33 1 751 170 M91
34 1 751 186 M1
' 35 1 751 165 Ml
36 1 751 187 M91
37 181 531 M1
38 195 550 M1
39 195 549 M1
40 195 548 M1
41 830 717 M91
830 501 M9l

CARBURETER

Description
Carbureter....c.ceeeescee ceececescersessassanan Ceesee e [SPIPIPIPPN e
Shaft and Lever Assembly, Throttle... ..... teassscsccscssssosse ceeaccsas
Disc, Throttle.....cce0uvn ceceessdetcassraonens Ceceaaen ceesesvens ceeen
Screw, Throttle DiSC...ccieucririirerecscnsenronnnnenns [ I R T
Seal, Dust, Throttle Shaft........ccciitiiioriiencrcecancecencnes ceteaen
Retainer, Dust Seal.........ccvve.n. Ceececesnsnsctstanans cectecterenanans .
Screw, Throttle StOP.. ...ttt iiiiiiiiiiieneitiitieeeeenenenns ceeeeene
Needle, Idle Adjusting......ccoivieeeeceicenns ceeeseann Ceeereaeen ceecens
Spring, Idle Adjusting Needle...... cseacce cesssceassscscans secssscs ceens
Plug, Idle Passag€........ ccecscascessnaas ceaccacascsccsans cesacs ceeens
Elbow and Strainer Assembly, Fuel.. ........... feeitsreeeann Ceeeeenn cees
Valve and Seat Assembly, Fuel............ et ecsscscsencssasascsss csecssne
Gasket, Fuel Valve Seat........ ceeeesens Ceesesecetrsatcsccnsssacsacsonnen
Venturl......... ceerieasan cectecaeenenans Ce et ececieccetetettecseaannn .
Float Assembly, Fuel. cesecssecscane teescsccssenenns ceesesessoncans e
Pin, Float Plvot......... .......... [P Cecesiesstassssesisesnnn
Spring, Float............. ceeeeeans ceeennanan Gt ecteaaosaeses sttt ann
Jet, Idling....ccvcuveccccnne csecssicsssasnse T .
Nozzle Assembly, Fuel. ceeseccccnen Ceerecescesanceeseccesstcenanenan
Gasket, Nozzle.......... ceceaneneds Cieeeteeeecstastssecseases e ann e
Jet, Main Fuel.... ..... ceeeeeeaas cesreceaans ceeetecita ittt ceecesne
Needle Assembly, High Speed Adjusting.....cceoceeeeen. s asssssssassssans
Packing, Adjusting Needle........... Ceeceeeceea s et cee
Retainer, Packing........ ceceersnans P T cecssecctscsnernn ciena
Nut, Packinge...ocoeeees cesesssccnae ceeseevesen O
Seal, Leak-off Dust........... ceeeneana Ceeeiccecenaann Ceceeeciet it nnn
Washer, Dust Seal Retaining........... csssesessane ssserecesassss seeaene
Plug, Fuel Drain....... cecscecsrans ceseacnsanes T .o
Shaft and Lever Assembly, Choke ...... T I
Spring, Choke Return. ceececeiens .o ceeenn
Seal, Dust, Choke Shaft.............. cieens
Retainer, Dust Seal............ ceeeas . cesesene
Disc Assembly, ChOKe€...coveireeeeeeeerososotassosssssscssosonsannsonssonns
Screw, Disc Attaching....eeeeeeecerierererocncaceccesnsosncnnns ceecscnss
Gasket, Throttle Body to Bowl.....cuiveeecenn Cieeeteteectesesesssssasnne
Screw and Washer Assembly....c.cveeecens esssescssseesns ceecsccscan seas
Gasket, Carbureter to Manifold.......... I
Stud (5/16":NC X 1=3/16") ¢t .ttt eiuerrnnnncnnscacnasessscsassasnes cescssee
Washer (5/16" Int. SKPL.) et eeeeeeansosseconsessnassesassnesasnans e
Nut (5/16" NC, HeX.).uvevuiuunnn Ceeresecessansenntnnne Y 7Ty
Repair Kit........cciiiiiiinennennnns tesessseasesscscses eeeccasassscs Ceeee

Gasket Kit (Includes items #13 35 and 37)....... PR R

[ N N I R O N I e I e e e e el el el el B e B ol el el SRl



@RADIATOR, FAN, WATER PUMP

46

N\
Ntk

DM

]

w

<25

\\\\\\\\ 4




Ref. .
No Part No.
1 182 319 M9l
2 180 224 M91
3 354 046 X1
4 182 346 M1
5 182 479 M9l
6 182 345 M1
7 195 694 M1
8 182 314 M1
9 830 685 M9l
10 181. 566 M1
11 181 526 M1
12 181 521 M1
15 181 528 M1
20 182 347 M1
21 182 698 M1
22 182 743 M1
23 182 318 M1
24 181 522 M9l
25 1 751 852 M1
26 181 523 Ml
27 ....830 514 MO¥
28~ 1 750\146 MI
29 1.750 083 M91
30 1 750 579 M1
31 1 750 080 M1
33 1 750 084 M91
34 1 750 078 M1
35 1 750 213 M91
36 21 207 A
37 1 750 077 M1
38 1 750 079 M1
40 353 676 X1
41 353 446 X1
42 353 691 X1
43 354 438 X1
44 353 698 X1
45 353 432 X1
46 . 15 245 A
47 1 003 886 M1
48 1 750 132 M1
49 353 434 X1
50 354 123 X1
51 195 448 Ml
Note:

RADIATOR, FAN, WATER PUMP

Description
Radiator....cceeeieriereneneceeseoccccscacccssnscsances cesossesretaecssenos
Cap Assembly, Radiator..... et eeesessres s s oo estaee st e tstcscctasacseans
Cotter Pin...... D T T T T TR B .
Rod, Radiator Tie............ce0vuunn Cesteseaesaes feteceotiesesasnnn ceeeen o
Shroud, Radiator..........civivienvnnnnn S ceeecenn oo
Hose, Radiator Top............. R R R R et ettt eo e oo
Clamp, Hose..... R St eecesesececsttest et arennan Ceeesssaneraans ceses
Elbow, Water Outlet.............. et e Cheeeceeeenn ceeeen ceceonase
Thermostat Kit........ ... it S

Thermostat (Order 830 685 M91)..c.uvvereenennn ettt o et e .
Gasket, Water Elbow...........cco.0unen Ceceesecssassnsnns ceeresans cesoe
Body, Thermostat............ i iiiiiiennnnn ceoene cetecescaseatanees cveos
Gasket, Thermostat Body........... et eetieet et et e et esesssns s eanns oo
Hose, LOWer...u.titiiiiienennonnnncnonnns ceescestescees et annn teeees .
CoCK, Drain......ieitiiiieiiteeeeeeeasossotussosossossonsnansoensans ceesecence
Hose, Radiator Drain CocCK.....iiiiiiiiieinineenineorneneneacenaencnnnnns oo
Pad, Radiator Support...c.ciiee ittt iiiooecrsosesssssssssscensnnses ceeees
Fan AsSsSembly ... iiiteniiiieieeeeeseseesenooesssscsscosussnossseasensenceaasss .
Pulley AsSsembly......iitieinerneesenncoienaenososonnsns
Belt, Fal.....iviietiiiiiiiiiiniiiiiinineeenennn
““Works Assembly, Water Pump...
Ring, Snap..... Cracenns cese et ee s
Shaft and Sllnger Assembly. .
Slinger......... P [ .o
Support, Water Pump Drive.........vvvn
Seal Assembly.c.evieeereorannssnannans
‘Impeller..........cco... cestesantiecstnonenan .
Body Assembly, Water Pump ceecene e
.. Stud, Body to Drive Support
Gasket Body to Cylinder Block......... cesenne Fovooas coeene o s
Gasket, Water Pump Drive Support... ......... ccecseecasen ccocssessesessssone
Screw (5/16 x 5/8" NC, Cap).e.vvuvrvrcennasnons e teeicccesaeeii oo ceoe
Washer (5/16" Lock)....iv.veu.. e teecdssesenssattatarasenatnoa
Screw (3/8 x 1" NC, Cap) < cesseaeees teveeoanses eesecoanes
Screw (3/8 x 3-3/8" NC, Cap)ouccocorcocseasenassnns cesesvecens sesesnae ceeee
Screw (7/16 x 1" NC, Cap).eeeoeaueeeeennn et eceeeeooeeenenn Ceeieecaesataen
Washer (7/16" Lock).......co0.. it eee e ceienen Ceicseseonoen
Stud (3/8 X 1=3/8" NC)uuiiitireeneeennenesoesoseeoaecnnnnns cieessrsesenens
Stud (3/8 x 1-5/8" NC)e'vvvevrunnnn B tesececscracamansnne .ok
Stud (3/8 X 3=1/4" NC) uui ittt inrioeeeeseeeessoeoseoaconeassasnannnns ceeeeen B
Washer (3/8" LOCK) cevovererennnnesnnns et et ieeac et o e ceoaen . .
Nut (3/8" NC, Hex.)......... e e tescesasansana .. ceecenaes N
Screw, Self-Tapping............ ctsescesassrencs St eseesscessvssanssssosaecs

X ~ in Right Hand Column - As Required.

HHENFHEREHFERERRRRERDHERBRRRBRRBRB BN

UMM MMM MM MMM OM M



M
A
N
I

F
0)

L
D

9
M
U
F
F
LE
R
9
A
I
R
C
L
E
A
N
E
R

4
8

N

_

0.
NN
=
SO
NN
SO
NN
D
I
DO\
DN
=
MW\
DO
\
N\
-
SN
A\
5
NN
SO
I
=
O
A
N
N

o
i
T
JUL
-

F




Ref.
No.

COWON®UL A

-

11

13
14
15
16
17

18
19
20
21
22

23 -

24

Part No.

182
182
009

009
752
182
182
195

752
355

750
182
182
182
182

182
182
182
182
182
182
182

353
353
354
353
353
354
751

16

21
353
761
751
353
195
196

861
860
128
962
132
057
651
062
694

393
547

045
603
604
583
605

609
713
614
697
611
612
381

668
441
121
678
446
122
620
544
207
756
532
908
432
653
011

M1
M91
M91
A
M1
M91
M1
M1
M1

M91
X1

M1
M1
M1
M1
M1

M91
M9l
M1
Ml
M1
M1
M1

X1
X1
X1
X1
X1
X1
M1

X1
M1
M1
X1
M1

M1 .

MANIFOLD, MUFFLER, AIR CLEANER

Description

Adapter, Air Intake Tube.................. Ceetsseecsnesaaanns ceeeecsenaes
Air Cleaner Assembly......... cee s s s ecasssaccactsesesessnsacecssssac s a0
Clamp Assembly, Cup Retaining.........c.ciiiiiiienniennnn . sesenenoens
Bolt, Clamp.....ccovesvsnccsccsccscosnans Ceretenanans ceeceanne e
Clip, Bolt Retaining............... Cetetietteestececesacernannn .
Cup Assembly, Oil.....iieeieinneieneecrnonnnonnas ceconcessarcaasas weewn
Tube, Air Cleaner to Carbureter.........e.ceeeeeeneecasn. R R )

Hose, Air Tube Connectinge.......c.eeevevencnnnns

Clamp, HOS€..cvcvieeanrnnscannnns ceececsetiectet e nnn ceeen [
Manifold....... e ceeensenend N [P

Plug (1/8'" Pipe, Sq. Hd.)....... ettt Ceeteiet e
Gasket, Manifold to Cylinder Head..... Sreceesreesses sttt enans [
Plate, Manifold Ende..ovceececeeecennn cecentiesananaas teeceeseccsecsanna
Elbow, Manifold Outlet, Down Exhausto...ccoeeeececniierannecssaneannnne .
Elbow, Manifold Outlet, Vertical Exhaust.........ccccevunenenn cececanenn
Gasket, Manifold End.......ccvveeen cereeceaeans cerecissereenne EEEEEEE
Muffler...... et eseresteess et eatsesaesnon ceecsesans teresescananans
Shield, Heat....... [ I Cereeectcaeanan Ceeetecee et eseeceneraanas
Pipe, Down Exhaust........... teeceesiseansen B T
Pipe, Vertical Exhaust......... Ceceatanaan Ceeecectesstsescssacanstansens .
Clamp, Muffler to ElbOW.....c.viveveeeennn ceeetescstscrtstacannnan ceeeene
Clamp, Muffler to Exhaust Pipe......... ceeeeecss st aesenesanenan - ceee
Bracket, Down Exhaust Pipe...........cccc.n Cersecesacesassenesresrenannn
Screw (1/4 % 7/8" NC, CaP) ettt eneeneenseensseasansasssssossassssssans
Washer (1/4'" Lock)..... PN
Nut (1/4" NC, HEX.) ettt ivtoeaneeeeeeroansssaonncsssnnconss ceecacaane
Screw (5/16 x 7/8" NC, Cap)...... s ssessessacscacseunccesnseceonns N
Washer (5/16" LoCK)...v.euunn. ettt e eee et et
Nut (5/16" NC, Hex.)...... e S S Ceereeieaeaaa.
Stud, Manifold (3/8" NC x 1-5/8")...... P ceeces
Stud, Manifold (3/8" NC X 1-=3/4") it eieennnnescsnansecsnnnss ceeenes
Stud, Manifold (3/8" NC X 1-1/2")iueettinnunecrennnnnnsons et .
Washer (3/8'" Small Flat)....... ctesensss ceesecsssevecsonanoea ceetsenene
Nut (3/8" NC, HEXe)errvrsooonooosnonnnns e tesraecaessecnaseas csesanssacas
Stud (7/16" NC x 1-5/8")...vevvenn. cseccscseenanenes Ceececsetancsencsoane
Washer (7/16" LOCK).....v.uvuuiunenn e iiiaeaees et Ceeieeiieeaa,
Nut (7/16" NC, HeX.)eeveroowaon ceesecetstenons P N ceteseaan
Screw, Air Cleaner to Grille Plate........vceven. coensves ceeseavans seces

Note: x - in Right Hand Column - As Required.

BN

o

N -

e el e e

MM M MMM MMM M NN N MK



50 CYLINDER HEAD AND VALVES

H\

I

mu””

|

nlw

&

i

s

I

_ 

SN
77

,,‘/‘_’I, T
4 . )”/ - /// ‘//“ 4
///////@ f/{;/// ";'77/ S

oD
7,

 :

P &N ‘
et == = ——
N )= =) 2 T o

.

EP e




Ref.
No. Part No.
1 1 750 199 M91
2 830490 M91
3 1 750 212 M1
4 355 542 X1
5 22 771 X
6 1 751 620 M1
7 16 544 A
8 21 207 A
830 487 M91
9 1 750 070. M1
830 488 M91
10 1 750 072 M1
o 840 754 M91
11 21 176 A
12 1 750 061 M1
13 1 750 062 M1
' 830 703 M91
14 1 750 059 M1
840 753 M9l
15 18 291 A
830 704 M91
16 .1 750 060 M1
840 873 M91
17 1 004 514 M9l
840 874 M91
18 1 004 512 M1
830 705 M91
19 1 750 071 M1
21 1 750 066 M91
22 1 750 067 M91
23 ©1°005 935 M1
24 353 916 X1
25 1 750 058 M1
26 1 750 111 M1
27 1 750 073 M1
28 1 750 055 M1
29 1 750 120 M1
30- 1 750 124 M1
31 1 750 057 M1
32 1 750 056 M1
33 1 750 148 M1
34 354 043 X1
35 353 897 X1
36 1 750 068 M1
37 353 756 X1
41 1 750 011 M91
42 1 750 002 M1
43 11 277 X
44 353 756 X1
45 353 123 X1
46 1 751 849 M91
47 1 750 006 M1
48 353 441 X1
49 354 121 X1
v
50 1 750 017 M1
51 353 964 X1
52 1 750 136 M1
53 1 751 133 M1
54 353 757 X1
55 353 426 X1
830 690 M91

CYLINDER HEAD AND VALVES

Description
Head Assembly, Cylinder.......eueeeeenenenenenneenenenennens e ..
Guide Set, Valve (Inc. 8 Guides).................. ettt e .
Insert, Exhaust Valve Seat (+.010") .. ... iiiuiinntnnnnnnenneennennnnn
Plug, 0il Lead (1/8" Pipe, Sq. Skt. Hd.).. ... iiiiiiiiiieieeeeeeennnnn .
Plug, Core Hole (1/2" Pipe, Sq. Skt. Hd.)............ e
Stud, Manifold, Upper Rear (3/8" NC X 1-=5/8") ... e iueuennennnnn e
Stud, Manifold, Upper Front (3/8" NC X 1-3/4") ... ..uuiuenenennneninnn.
Stud, Manifold, Lower and Upper Control (3/8" NC x 1-1/2")......... e
Valve Set, Intake........... DI I T et eteeteee e
Valve, IntaKe........uiieieinieenrnneerinenans e eeetar ittt
Valve Set, Exhaust......................... ettt .
Valve, Exhaust............. ... ... et et it essesecnantetasees st atennns .
Spring Set, Valve...... .ot iitiiieieeineieneenneeneeesseasaaenneenaennens
Spring, Valve......o.iiiiiiiiieiniieiennnnonnrennnannns R R R
Guard, Oil, Intake Valve..........iiiiiniiininetennieeneeeeeenssannnas B
Gasket, Intake Valve 0Oil Guard.......... tececeeraeeaan Cetetecaatacanenan
Kit, Retaimer.......coitiiiiiiiiiieiinerenneetoieenennneeanoeanaanan cee
Retainer, Intake Valve Spring.................... et e .
Pin Set, Intake Valve Spring Retainer Lock............0.ivuvuenenn. ceees
Pin, Intake Valve Spring Retainer Lock.............. ceesessassnens cene
Kit, INtaKe Cap...uuveieeueeneeneenennennennenns e, ..
Cap, Intake Valve Stem....... e ettt ettt i e, .
Roto Cap and Exhaust Valve Spring Retainer Set................... sessses
Roto Cap and Exhaust Valve Spring Retainer.............ietteeineennnna
Lock Set, Exhaust Valve Seat Retainer.................... e e
Lock, Exhaust Valve Seat Retainer....... et et s ittt e
Kit, EXhaust Cap.......ceviuieneenennnnenannennn et e eaeeee e
Cap, Exhaust Valve Stem...........cceeveueenen. P

Rocker Arm Assembly, Left (Inc. Items 23 and 24).
Rocker Arm Assembly, Right (Inc. Items 23 and 24)

Screw, Valve Tappet Adjusting...............c....
~Nut, Tappet Adjusting Screw Lock..............u...

Rod, Valve Push...........ciiiiieinnnnnnnn S :

Tappet, Valve..........ccveveuunn ceecseceeersescsecenses

Shaft, Rocker Arm............ciueeuen. ctocssseacns sees cecenn

Support Rocker Arm Shaft...............cc.0... tecrssensatsnasess

Pin, Rocker Arm Shaft Locating (3/32 x 5/8" Groov) cecevescses

Cork, Rocker Arm Shaft Plug....................... e cececcns ceces

Spring, Rocker Arm Shaft, Long.......ccccvvevreeecennnn. e e

Spring, Rocker Arm Shaft, 5] 4T 3 o v .

Washer, Rocker Arm Shaft......... e teeecensesesnne Cee it

Cotter Pin (1/16 x 1")....... ceeees Cheeeee e ceesscassesesseeiinae

Bolt, Support to Head (3/8 x 2" NC, Hex ) P, et eeeeteeeeeeeeaan

Stud Support to Head (3/8" NC x 3-13/32" Spe01a1)...... .......... cieeen
_ Washer (3/8" Small Flat).............. Ceeeeeeaiaee e teveaanans .
- Cover Assembly, Cylinder Head........... et eennnnns et eeeeeeeeae e

Gasket, Cover Assembly...........ccvevvunn teeeceesssescscccnsssseans ceee

Gasket Washer, Hold-Down Studs............eeueuen. seecescnae ceesons e

Washer (3/8" Small Flat)..................... e e e

Nut (3/8" NC, HeX.)............. e e e e .

‘Tube Assembly, Cyllnder Head Cover«Vept.. ................ fecesecsatacnan

Gasket, Tube to Cover.............. Ceeeee e escscsssnsecsctsscssesassnn .o

WaSher (1/4" LOCK) ot e ittt e s enneeeneeneeseeeenneeneeeneenseeanenneans .

Nut (1/4" NC, Hex.) ........ e eeeeees Ceeeeeeaa et .

Gasket, Cylinder Head....................c... ceeeececssssccscccsssesnsnne

Stud (7/16" NC-NF x 1- 7/8") sesssssesescscasansnuanes .e

Stud (7/16" NC-NF x 4- 1/8"?

Stud (7/16" NC-NF x 4-11/1¢ g Z”
Washer (7/16" Small Flat)...........cevvrreennnnnn et e .
Nut (7/16" NF, HEX.) oo ueeernenennnenns et B D

Gasket Kit, Valve Grind..:..........ccciiuiuaoncnnns cececsesancaan

O N

o I S SR P R N T )

5000 00 = ¥

G

R

Ao 00 o =

.,

ARAHHNNNHKH NN

00N

-



N CYLINDER BLOCK

c

@20

F207-51 - on

37 A J

N =

R

: - 2 £ < H M N .
g7 gn ¥ E“ W T G Esu 6
8 ? . = =% -

9 . - A‘

~
N |




[

Ref.
No. Part No.
(a) 182 602 M91
" (A) 182 551 M91
1 752 395 M9l
1 (B) 1 752 394 M91
2 1 750 122 M1
3 19 259 X
4 1 000 148 M1
5 355 542 X1
6 17 595 A
7 "1 958 X
8 353 441 X1
9 354 121 X1
10 1 750 154 M1
11 353 963 X1
12 353 964 X1
13 . 1 750 136 M1
14 1 751 133 M1
16 17 608 A
17 760 402 M1
18 1 750 131 M1
19 21 215 A
20 353 773 X1
21 840 760 M91
22 180 069 M1
23 353 426 Xi
24 195 364 M1
28 1 750 017 M1
29 353 757 X1
30 353 426 X1
31 1 750 216 M91
32 1 750 112 M1
33 353 666 X1
34 1 751 636 M1
35 353 754 X1
36 1 750 661 M9l
37 . 1.500 071 M1
38 16 863 X
39 1 750 151 M1
40 15 287 A
41 1750 032 M1
42 760 028 M1
43 353 692 X1
44 .354 263 X1
45 353 434 X1
46 15 288 A
47 760 138 M1
‘48 354 121 X1
49 1 750 098 M1
50 1 750 093 M91
51 1750 095 M91
52 ~195 546 M1
53 180 067 M1
54 1 751 846 M1
55 1 751 847 M1
56 2 446 X
57 353 434 X1
58 1 750 152 M1
59 353 698 X1
60 353 700 X1
61 353 614 X1
62 353 433 X1
63 353 427 X1
Notes:

CYLINDER BLOCK , 53

No.

Description Req.
Engine Assembly (less Electrical, Carbureter and Oil Filter)............ 1
Engine Assembly, Hi-Altitude (less Electrical, Carbureter and 0il Filter) 1
Block Assembly, Short (Inc. Cylinder, Crankcase Assembly, w/Pistons,
Rings, Rods, Gears, Camshaft, Crankshaft, Oil Pump and 0Oil Pan)...... 1
Block Assembly, Cylinder, Stripped............ Cetececestic et seaes ceeeees 1
Plug, Core Hole (1" EXP.)..ctiirenneenernnennnnneaennns et ces 1
Plug, Rear Camshaft Bearing Hole (2-1/8" Exp. )............ ...... e 1
Plug, 0il Passage (1/8" Pipe, Sltd. Hd.)............. Ceeeeeaes Cereeaes 2
Plug, Water Jacket (1/8" Pipe, Sq. Hd.).. ........ e e eeeaea .. 1
Support, 0il Level Gauge............... teciccecacacncsne ceestacccscscns 1
Stud (1/4" NC X 7/8") i nnennnnnns EIR T T T I 2
Washer (1/4" LOCK)ev e eeeeeeoneeenooeenennann et eeeeaaaa. Ceeeeeaes 2
Nut (1/4" NC, HeX.)...oveuuuunnnn. ceesecccccsna ctteectesetessccsccsnona 2
Stud (7/16" NC x 1-5/8").c.iuciencnnn.. et Ceteeecescecassenans 2
Stud (7/16" NC-NF X 1-3/4") .. i nnnnnnnnan tecceccctocennnae secccssans 1
Stud (7/16" NC-NF x 1-7/8").....c.cvvuunn. e ittt ceee 5
Stud (7/16" NC-NF X 4-1/8") %t nncnnnn N T T I e 2
Stud (7/16" NC-NF x 4-11/16")......... P 8
Dowel, Ring, Frant Main Bearing (67 5 « T t e e et e eeeceesacaani 1
Dowel, Pin, Front and Center Main Bearlng [0 5 o Y 3
Bolt, Front Main Bearing Cap (Also holds 0Oil Pump)(1/2 x 6-1/2" NC, Hex y
Dild. f/Lkg. Wire)...........cco.... e ceceeee et eeeeeaeea 2
Bolt, Center and Rear Bearing Caps (1/2 X 2- 1/2" NC, Hex., D1d. f/Lkg.
W1re) ..... et e e e eete ettt e 4
Washer (1/2" Spec1a1) e N 6
Packing, Rear Main Bearing Cap (35 Ft Ball).................,........ 1
Dowel.....coviiireenenninnnn ceeacnn ceeeeceesoectanoans Cscescnses cssene 2
Nut (7/16" NF Hex ) Y 1
.Nut (7/16" Hex., S LT < - 5 1) L 2
Gasket, Cylinder Head.........i. ittt vienereerenonsoneonnonnnccennans eee 1
Washer (7/16" Small Flat)............. cessae eeesasessstsnsscasencnaannse . 15
Nut (7/16" NF, HeX.) .. oovuuiniuinunneennnnnneeeeennnnns S ¥
" iSeal, 0il and Retainer Assembly, Crankshaft, Rear....................... 1
* Gasket, Oil Seal.............. et ettt et 1
Bolt (1/4 X 5/8" NC, HEX.) e uivuoeueoaoooeooaosoansoessonsonasesncnnanns 5
Washer (1/4" Copper).......... ettt e ettt e 2
Washer (1/4" Small Flat)........oieeirerenncenaannns et s ec e .. 3
Cover Assembly, Timing Gears....... [, ceacasens seecctssccscssacsoas 1
Spring, Governor Bumper..........c.ceceeeteeann ceccceactesecacsccacscns 1
Rivet, Bumper Spring...... e ceecanen ceeseas e eeccsscsssssececsaccnssne 2
. Pin, Bearing Stop....... ettt e Ce i te ettt ceces 1
Seal, 0il, Crankshaft, Front (2-1/8 X 3 X 1/2")....cuuiirirnenennenncnnnan 1
Gésket Timing Gear Cover.. .......... ceeene Cececesean testecenaacan ceseen 1
Dowel, P1n, Timing Gear COVer.........ueceeeeeeeoeeoesaeeneosaasasssaneas 2
Bolt, Timing Gear Cover (3/8 x 1-1/8" NC, Hex. ) ......... e teeeieeaeean 8
Bolt, Timing Gear Cover (3/8 x 1-5/8" NC, HeX.).viveuoereanaooeananans eee 1
Washer (3/8" LocK)e.ovvvininnnnnn.. ettt aee e st 9
Seal, Dust, Crankshaft, Front (2-1/8 x 3 x 1/4" Felt).... ........ e 1
Screw, Governor Bumper Spring Adjusting............... cereccettecctacone . 1
Nut (1/4" NC, HeX.).....o.vuunnn. seo0sctseccesanns o 1
Pipe, Oil Filler.......i.ituieunnennennennann ettt ceeeeereaee 1
Cap Assembly, 0il Filler: Plpe. ........... csdecsssaas seesecscnceccncan e 1
Gauge, Oil Level.........w..... e, e et e 1
Plug,- Timing Hole Cover.........vivuieereeuneronccenns cececvssetcescccsas 1
Cock, Water Jacket Drain........................ B T e 1
Cover, Power Steering Pump Attaching Hole.........ccoiiieerniiinnnnnnes 1
Gasket, Cover................c... . 1
Bolt (3/8 x 2-1/2" NC, Hex ).....; ....... 2
Washer (3/8". Lock). et 2
Nut (3/8" NC, Hex. ) .............. 2
Bolt (7/16 x 1" NC, Hex.)........... 1
Bolt (7/16 x 1-1/4" NC, Hex.)........ 6,
Bolt (5/8 x 1-7/8" NF, HexX.)......... 31
Washer (5/8" Lock). g‘

R

Nut (5/8" NF, Hex.)..

(A) - The difference between 182 602 -M91 and 1 2~551 M91 -is that 182 602 M91-used 830 697 M91

Piston and Sleeve Kit and 182 551 M91 used 830 698 M91 Hi-Altitude Piston and Sleeve Kit

(B) - Cylinder Block Assembly -also includes Main Bearing Caps. These Caps are machined in ¥

place and cannot be furnished as separate service parts.



OIL PUMP OIL PAN

§\\\\® \

/

i
N\

\




N

OIL PUMP, OIL PAN

Description

Oil Pump Assembly......cotiiiiiennrnnenennonns etecscascsaccssnsaananse .
Body Assembly, Oil Pump.......cotititecnenenenanann Sessccscasaanaas .o
PIUug (1/2" EXPue) e e iiereeeeeeeeeeeeeeeeeeeennnnnnns e e .
Bushing........ooviiiiieiennnennnn cessscsecnssncne seosesccccssnssens
Stud, Idler Gear.......... ettt et tiesei e .
Gear and Shaft Assembly, Oil Pump, Lead.......cciveuereeneeeneencennnns
Gear, Oil Pump FollOoW. ... ......itititiiiinrnnencononns ceeeeaen ceeenennn
Cover, Oil PumMP.......coteitieeneneeeeeneeesnsocessacacaasanosnsnnans
Gasket, Oil Pump COVer....... ittt inuneeeeneeneaneeennoeenasaanans ..
Screw (1/4 x 5/8" NC, Sltd. Ctsk. Hd ) ............ ettt
Gear, Oil Pump Driven.......ce.eietiieniiintnreineeneeensoconacnasnans .
Set Screw, Gear Locking (1/4 x 5/16" NC, Self—Locklng) ...........
Valve, Oil Pressure Relief............... ... ... ... ettt .
Spring, Oil Pressure Regulating................... Ceercecscesatsnenan .
Washer, Pressure Adjusting............. ... ittt iiiiineeneenconnnana
Retainer, Regulating Spring.................... Leesssessasssensssacsnae
Cotter Pin (1/8 X 1-1/4" ) ittt ittt eeeeneeeeeeeeeeoseenesaesnanans .
Dowel Pin, Oil Pump to Bearing Cap........c.ci ittt ennennranennannas
Shim, Oil Pump to Bearing Cap.........iietitiiitieeeeeeraceroesoaannnnnns
Elbow, Oil Pump Inlet..................... e s eseseccc et eececssetansnann .
Tube Assembly, Oil Screen..............cccieieeenna. e i e
Nut (1/2" Tube, takes SLEEVE) ... .. v tiutenueennennnsonoenneonannanens
Sleeve (1/2" Tube NUL) eu vt iiiineenneeeeeeeennreanannanns ettt
Screen Assembly, Odl........iitiiiiiiiiiieinneeneeensonsesssesanssonsnns
Cotter Pin (1/8 X 1-1/4") ... vieenennn ettt tet et e
Bolt and Washer (1/4 X 1/2" NC, HeX.) ...t iiiueeeoroennoeeoannannennns .
Pan, Oil.................. ettt e Ceceececsctcassstsnencens .
Plug, Drain......... ceseocese teeseccsosd e e s oes et secns ey fesssssnes ceeesessn
Gasket Kit, Oil Pan.........ccittiiiiitintnnnnnenaneanns et .
Gasket, Drain Plug......c.veeeueernneeneeennonnnenannn e e v
Gasket, Oil Pan..........ci0vueucons Ceceeececans ssecnceccsans ceeseens .
Gasket, Oil Pan Flange........c.vieeenenennnnnnn Ch ettt
Screw, Oil Filter Cover..........iviuveueunns peesscenessns ceseesns ceeeee .
Gasket, Oil Filter Cover SCrevw.......:ie.eceeeo. s eesesescsseccnccccenans .
Cover Assembly, Oil Filter............... seeescnccccasasresscsessenacnse
Spring, O0il Filter Cover............... ittt ceeeees ceeeean P
Retainer, 0Oil Filter Cover Spring............... C e et e et et et aeenns
Element Kit, Oil Filter.........v.iiieeeeneeneannnn ceeieesasaann tececnns
Gasket (Order 841 241 MO1)........uivvivneeeennnnnanns ettt seteeaaan .
Gasket (Order 841 241 M91).............. et Ceeeeie e e
Bolt (5/16 X 7/8" NC, HeX.)uuuuueueeesuoeeoeoeoooooooeeeoeoeoaeeeeneaann .
Bolt (5/16 X 1" NC, HeX.) .ot iuiruoooeeooeeoooonaosaasoosaanosessannans .
Bolt (5/16 x 2-1/2" NC, Hex.)....... ettt e eeieeieeeaeaaaas ceess
Bolt (5/16 x 2-5/8" NC, Hex.)........ et eereeeeeaa e e e
Bolt (5/16 X 3-3/4" NC, HeX.).uuueirrrneeersnnnnnn e seccscsenca
Bolt (5/16 x 5" NC, HeX.)..w.oovuveuen.. et et .
Washer (5/16™ LOCK).......coviunrnnennnnnn et e e
Bolt (7/16 X 1-3/8" NC, HeX.)uuevuvrrveenanunnnnn e e
Bolt (1/2 x 6-1/2" NC, Hex., D1d. f/Locklng Wire).....ccceuuens e .o
Washer (172" Special). ..t ieiinininineennnonenennncnnns et ee e

Gasket Kit, Engine Overhaul..................00vuunnn eescacescsnns P

in Right Hand Column - As Required.

Ref.
. No. Part No.
1 1 750 239 M91
2 1 750 214 M91
3 19 454 X
4 760 195 M1
5 1 750 110 M1
6 1 750 090 M91
7 1 500 015 M1
8 1 750 085 M1
9 1 750 087 M1
10 14 276 X
11 1 750 052 M1
12 1 750 126 M1
13 760 156 M1
14 21 195 A
15 15 326 A
16 760 159 M1
17 354 061 X1
18 1 005 960 M1~
19 1 750 088 M1
20 1 750 147 M1
21 1 750 096 M91
22 1 750 139 M1
23 1 750 140 M1
24 1 750 094 M91
25 354 061 X1
26 1 750 130 M91
31 1 750 028 M1
32 195 466 M1
830 688 M91
34 180 474 M1
35 1 750 024 - M1
36 1 750 025 M1
37 1 750 383 M1
38 1 750 584 M1
39 1 750 586 M91
40 1 750 585 M1
41 1 005 438 M1
42 841 241 M91
43 1 750 587 M91
14 1 750 580 M1
51 353 678 X1
52 353 679 X1
53 354 615 X1
54 354 616 X1
55 354 625 X1
56 355 512 X1
57 353 446 X1
58 353 701 X1
59 1 750 131 M1
60 15 233 A
830 689 M9l
Note: x -
;/

M X QRN WH -

e e

N

N R e

NN O RN

-



56 SLEEVES, PISTONS AND CONNECTING RODS

EEBE




Ref.
No.

(a)

0N U A WN -
o e

)

© WO U WD
b e e

- 23 1

23 1

Part No.

830
752
750
750
752
750

15

760

830
752
750
750
752
751

15

15
760

840
34
15

840
34
15

830

830

- 760

750

750

840
760

830
750
830
750
830
750
830
750

697
401
012
000
397
016
798
256
916

698
402
012
000
399
850
798
256
916

713
030
256
714
031
256
492
644
916
043
042

708
916

486

049
508
186
509
187
510
188

Mol

M9l
M1
M1
M91
M1

M1

M9l
M91
M1
M1
MO1

M91
M1
M1
M1

M91
M1

M91
M9l
M91
M91
M91
MI1
M91
M91

SLEEVES, PISTONS AND CONNECTING RODS

Description

Piston and Sleeve Set, Regular..........ccv..... Ceeeesesaccacnaan cees
Piston and Sleeve Assembly, Regular......... P e teeeeeceeceeeaanan
Sleeve (Order 1 752 401 MOL) ..t iitinneeneneneenenennsoeeennnnennns
Packing, Sleeve.........ceeieiitnienannnn e Ceieeecenasacenaan
Piston Assembly (Order 1 752 401 M91).. ...... Ceeeee e recee e ceeees
Piston (Order 1 752 401 MO1) .. ... vvuvuueneenenennn et eeeeaaaa ..
Pin, Piston (See Item #11)......ccctveeeenonnnnn Ceeeereaaea cee

Ring, Piston Pin Lock............. et ettt ee et
Bushing, Piston Pin (See Item #20)...............c.uu.... R e
Piston and Sleeve Set, Hi-Altitude..............:i...... cetesevecsnsanean
Piston and Sleeve Assembly, Hi-Altitude.............. ceeeesecensas ceee

Sleeve (Order 1 752 402 M91).........cc..... et ettt e
Packing, Sleeve.............. L cecsoe
Piston Assembly (Order 1 752 402 M91).. ..... e e e eee.
Piston (Order 1 752 402 M91).............. ettt ceieeees
Pin, Piston (See Item #11)......cvvvvivunncnnnnn e e
Ring, Piston Pin Lock............... ceemaseencann cebteaan Ceeeicaaan
Bushing, Piston Pin (See Item #20)........ e SN e cos
Pin Kit, Piston, +.003".......... e, ettt e, ..
Pin, Piston, +.003"........... e e et et e Ceereeean
Ring, Piston Pin Retaining............ ceeeen EEEEEEE et eeaans e
Pin, Kit, Piston, +.0058"........ ittt ierinnnnn Ceeetetti e .
Pin, Piston, +.005"........... Chiereieees i [ et .
Ring, Piston Pin Retaining...... e te it eeei et tateac et cecannasans
Ring Kit, Piston (Re-Ring Type)........ PN et Ceteceannaas
Connecting Rod Assembly.....oeeeeeeeeeeacenennen t e e s et eeaeeaean cees
Bushing, Piston Pin (See Item #20)..... e e it ccacecaeeecaaaea
Bolt, Connecting Rod...... Dt e et e te et seesavoansenana secconsae
- Lock, Connecting Rod Bolt.....i...... et et ecee ittt ans cnveee
Bushing Kit, Piston Pin........... seecssssecaan teetsscsecscecsasnassesan
Bushing, Piston.........cccieevecacann Ch et cee et sesseaencns
Insert Kit, Connecting Rod Bearing, Std............... cescececoaceane coe
Insert Assembly, Connecting Rod Bearing, Std...................... cees
Insert Kit, Connecting Rod Bearing, -.002".......... e eeeese e ceoa
Insert Assembly, Connecting Rod Bearing, -.002"............ e cese
Insert Kit, Connecting Rod Bearing, -.010".......... secesesesssesssesess
Insert Assembly, Connecting Rod Bearing, -.010",...... e PN .
Insert Kit, Connecting Rod Bearing, -.020"............ e veesessssse

Insert Assembly, Connecting Rod Bearing, -.020".

Notes: (A) - All Piston Assemblies also contain Piston Rings.
- in Right Hand Column - As Required.

X

cecesse e

57

No.
Req.

I SR ol R N N N

Lol NN L N

L



58 CAMSHAFT, CRANKSHAFT AND MAIN BEARINGS

F209<1

i

[
A



Ref.

W N

R I IS IS B R B )

13
14
15

16
16
16
16
16
17
18
19
20
21

22

24
25
26
27

31
32
33
34

31
32
33
34

31
32 .
33
34

31
32
33
34

(a)
A)
(A)

" (A)

“)

)
(A)
(a)

Notes:

i a a —

I

T

=

=

[

X

750
500
750

15

750
750
750
750
750

500

750
751
751
751

750
750
750
750
750

15
750

750
750

750
750
750

13
353
200

830
751
751
751

830
751
751
751

830
751
751
751

830

751
751
751

293
056
127
731

237
207
209
206
208
691
098

169
444
440
448

054
203
205
202
204
286
076
356
099
149

041
034
134
986
426
550

516
444
440
448

637
445
441
449

638
446
442
450

639
447
443
451

Part No.

M1
M1
M1

M1

M1
M1
M1

M1

MI1
M91
MI1

M1
M1
M1
M1
M1

M1

M1
M1

M9l
M1
M1

X1
M1

M91
M91
M9l
M9l

M91
M91
M91
M91

M91
M9l
M9l
M9l

M9l
M9l
M9l

Mol

CAMSHAFT, CRANKSHAFT AND MAIN BEARINGS

Insert Assembly, Center Main Bearing, -.020"......cccceenvecanns

Insert Assembly, Rear Main Bearing, ~.020"......cc0ceeeoceccens

- in Right Hand Column - As Required.

Description
Camshaft..e et ieieeineineneenenoeenonenennennss e eeesee e ceaee
Plate, Camshaft Thrust......... E N e
Bolt (5/16 x 1/2" NC, Hex., Special).......... et et erece e e
Washer (5/16" Lock)....... e e .
Gear, Camshaft Timing (Std.)....... e ettt
Gear, Camshaft. Timing (-.001").......iviuiuuennnn et re et e eeeeeen
Gear, Camshaft Timing (=.002") . ... utiitiiiniinniineieneeeessnecsnssonnens
Gear, Camshaft Timing (+.001") ... iuutiuteintenneennioneennsnnanas i
Gear, Camshaft Timing (+.002") . ittt iiiiiieinninnnnonnnonnnas e “e
Key (#6 Woodruff, 5/32 x 5/8") ... vce.un. Coreece et ettt .o
Nut, Camshaft..... ..ottt EE N .
Crankshaft........ .0ttt it einennennenns Cetecscecacnnnn .o
Insert Assembly, Front Main Bearlng (See Item #31)..v.uiiiinennnnnnnnnn
Insert Assembly, Center Main Bearing (See Item #31)....... ceeessee sessase
Insert Assembly, Rear Main Bearing (See Item #31)....,........... PP
Gear, Crankshaft Timing (Std.).............. e Ciresecretatnnacenan .
Gear, Crankshaft Timing (=.001") ...t iennnnnnnnnnns ettt .
Gear, Crankshaft Timing (—.002") . ...ttt iiiiennneeeeenensennanans e
Gear, Crankshaft Timing (+.001")...... ittt ittt .
Gear, Crankshaft Timing (+.002").............. ceevetaacsanns e coes
Washer, 0il Throw-off..... e e ettt re et Cerenes
Pulley, Fan Drive.............. Ceeee i N e
Key (Hi-Pro #HP808, 1/4 x l") ................... ettt .
Jaw, Crankshaft Starting......... P ceeeeeieseaen ceeenean ceteeseseane
Washer, Starting Jaw.............. ceteieeaes Ceteeeecstetecnaennn ceeene ceee
Flywheel Assembly........ cecessessssscaccancasssonna cesceseccscssennsass .
Gear, Starter Rlng. ................................ ececsos teeesessane
Stud, Flywheel Attaching (7/16" NC NF b 1 9/16”) ..... ceeeen Ceeeeeaseaeene
_Washer (7/16" Int. Skpf.)......... e e e e ettt
Nut (7/16" NF, HEX:) .ttt ennnnnnnnnnns ceesescccesotseccararsesenens .
Bearing, Clutch Pilot......iiiiiiiiiiineneennsnseannnns weesesseasnas cesens
Insert Kit, Main Bearing, Std.......coeeeuen Cereee Ceteeeeeeeeaa Ceeean .
Insert Assembly, Front Main Bearing, Std...... cesteseeteccccnenans . .
Insert Assembly, Center Main Bearing, Std.......... cececncecnn e ‘o
Insert Assembly, Rear Main Bearing, Std.........ciiieiiiiiieeneneennnes
Insert Kit, Main Bearing, -.002"............ seesesesssene ceeresersesanans
Insert Assembly, Front Main Bearing, - 002" s eeseceteeasssccccasssnrans
Insert Assembly, Center Main Bearing, —-.002"......cc00teeeneennnn eee
Insert Assembly, Rear Main Bearing, -.002"....... S eesssccscsancesinanns
Insert Kit, Main Bearing, —.010"........c0c0... D PR
Insert Assembly, Front Main Bearing, -.010"..... cssessessnsescsnace cees
Insert Assembly, Center Main Bearing, -.010"...... resese Ceeceseseies e
Insert Assembly, Rear Main Bearing, —.010".......ceveeevencesnccnns coee
Insert Kit,'Main Bearing, -.020"..... 0.ttt iecnnnn cecccese sesecesscesssene
Insert Assembly, Front Main Bearing, -.020".c¢.ccocieccccccccnns ceeeeaen

(A) - Undersize and Oversize Timing Gears can be furnished on special order when required to
‘obtain quiet Gear operation. . .

59

2
(<]

Req.

Ll T A ] NN

el

o DN X M M N

I ] o M [ ] i

el



LINK
AG

D DR
L, STEERING AN
STAL,
PEDE
60

-

e “""“h"”’//
l%lll ‘” b I
b

H
én %’5 Ezs,
24 I 7

<2

o 3

,\\\\\\\\\\\\‘\“\\\\\\\\\\\\\\\\\\\\\\\W

R

\\{



PEDESTAL, STEERING AND DRAG LINK

Ref.
No. . Part No. Description
1 353 429 X1 NUt (5/8" NF, JaM) ettt innetinnnneennnneoeennennesseneeessnnoaseeansnessnnnns
2 182 534 M91 Drag Link ASSemD Ly .. cuuititiieiieeeeueeonneeeeoseoeennsssesoetassaasnnsas
3 196 059 M1 Nut, HEX....otvvvvenvnennnann S .
4 182 535 M91 Tube Assembly, Steering Drag LinK............cciiiiiiiiiiinitinnenrranennsns
5 196 100 M1 == T R 0 = .
7 850 778 M1 Grease Fitting....eeeu e ini it innrinnenneeneanns et tiet ettt
8 353 458 X1 L A G0 L S - 1 e
9 353 443 X1 WasSher (17 LOCK) e vt ettt tunsoneeenseneeoeeasseesessaasaneonennseanennesnnss
10 353 777 X1 Washer (1" FLat) e it initin it eieenneeeeeeeeoeeneeonenasonenoneneennennnans
11 - 182 504 M1 8 o J <3 <7 =3
12 196 066 M1 SEaL, DUST .. ittt ittt ittt ittt taneteteeedenneeaennoneenennssesnnenns
13 182 503 M1 Shaft, Pedestal......c.iiiiiiiin iiinennnnnnnn e [ e
15 182 576 M91 Pedestal Assembly, Upper.... ..ot iieneeneeesoosesnsonssanoeesnoonnnens .
16 196 057 M1 )220S4 B V- Y
18 182 377 M1 . Spacer, R.H., Support to Block...............0.... Cee et ittt e
19 182 378 M1 Spacer, L.H., Support to BlocK....... ... ...t iiiiiiiinnniiennnnennnnnns .
20 ] 182 575 MI1  SUPPOTt ASSEMD LY.t e vt vneineneneenenineeneneeneeeenenseeeneenenensenennnss
21 196 050 M1l Bushing, SUPPOTrt. ..t ittt iiteiiiieieestneeeneneessenesonenansasasnns
22 13 222 X Grease Fitting (1/8" P.T., Str.) .eeeeuieeiuiunnneiionnnnenaseineasannnns
23 353 724 X1 Screw (1/2 X 1=1/2" NC, CaP) e e eenneerentoecocssseessoneessnesonas
24 353 439 X1 Washer (1/2" LOCK) ¢t vt eiieneneenneedeeeanennnans ettt e .
25 354 285 X1  Screw (5/8 X 2-1/4" CapP) ittt et e . . e
26 353 633 X1 Bolt (5/8 x 4-1/4" NF, Hex. Hd.) ...ttt iinennnneeeanneannnannannnn
27 353 433 X1 Washer (5/8" LOCK) iettvtiitnineiieeeneeeeneeneecanas et [T
28 353 427 X1 Nut (5/8'" NF, Hex.) ............................... S .

Note: x - in Right Hand Column - As Required.

HHEHFHEFRENFHE HNHFHR S SIS

MoM O MMM



FRONT WHEELS

62

F 263

i

>

\\‘
Y, _

.
G S
R )

2
7
277

=

. .

\
N\

AN

MM



Ref.
No.

©C OO U Bk WN -

el ol
WM O

Part No.

195
180
180
195
180
195

. 181

850
150
180
353
180
354
195

182
15
182
354
353
15
15
15
15
14

638
367
008
181
338

182
328
127,

662
010
928
009
068
489

626
854
628
279
439

853

843
842
841
652

M91
M91
M1
M1
M91

M1

M1
M1
M1
M1
X1
M1
X1
M1

M9l

M1
X1
X1
X
A
A
A
X

"UTILITY,"

Wheel, Front (4.50 x 16).
Wheel, Front (4.00 x 19).

FRONT WHEELS

Description

"HI-ARCH" AND "TWIN" FRONT WHEEL

Seal, Front Hub Dust.................. .
Cone, Bearing, Inner (Timken #15123).......... Cereriaens e Ceeene
Hub ASSembly....c.oeieeneeeunnesoonneeecnaananns et ae i it ceee
Cup, Bearing, Inner (Timken #15245)......... ettt e
22 0 5 ceesees cesevesesesase teceronnns e
Cup, Bearing, Outer (Timken #09195)........... e e ‘ e
Cone, Bearing, Outer (Timken #09067).......... Cheresreasecnaensnanns cies
Washer, Bearing Retainer................... ... ...... ceeaan ceeeeereane .o
Nut (3/4" NF, S1ltd. HeX.).eevuuwuenn.. C e P cesesensss .
Cap, Hub......... ... ciiveeennn., ceteensceecnan cereenn e
Pin (5/32 x 1-1/4" Cotter).......... e et iaeaaaaa e
Nut........oiiiiiiiiiennenn. cesececencononans ceeesaann cececsscsaacncanns
"SINGLE" FRONT WHEEL
Wheel Assembly.......cov0vun. coeseccsasssesens cecssesenaen seessevacsanse
Cup, Bearing (Timken #25820) ....... eeeenn FI Cereeeaan ceeeans
Rim, Front Wheel.................... T .
Screw (1/2 x 1-7/8" NC, Cap) ..... e eeeaaas et eteesece et .e
Washer (1/2" LocK).........vuvivennn Ceeeeaeeea e Ceeeeeeas . .
Cone, Bearing (Timken #25877) ..........................................
Cup, Bearlng ..................... ceeean eessensee c et se et e e ceeen
‘Washer, Felt ........................... cereseasaann PN ceeeeeeen ..
Spacer......... [N A, f ettt e e e e .
Pin, Dowel........oiviinennnnanans cseieecne T cecseacseseneann .

63

No.
Req.

NNMNNNDNNNFEOHEDNDNDNNDN

MNNBRNNOOHNH



///// \,
,,// \

Al
,//

N

\

AXLE

UTILITY FRONT

64

F219-1




Ref.

QWO WNH

—

C11
12
13
14
15
16
17
17

&7

18
19
20
21
22
23

24
25
26
27
28
29
30

31
32
34
35
36
37
38
39
40
41

Note:

Part No.

182
182
182
182
196

.196

353
182
196
182

182
196
182
196

13
182
182
182
182

182
196
13
182
196
13

182
182
195
180
182
182
182

11
353
354
353
353
353
353
353
353
353

515
517
507
510
058
100
429
519
099
530

531
050
494
049
223
538
539
540
541

543
060
811
542
060
811

559
560
175
355
528
529
501

157
261
123
561
572
432
426
727
433
435

M9l
M9l
M9l
M9l
M1
M1
X1
M9l
M1
M1

M9l
M1
M91
M1

M1
M1
M1
M1

MI1
M1

M91
M1

M91
M91
M1
M1
M1
M1
M1

X

X1
X1
X1
X1
X1
X1
X1
X1
X1

UTILITY FRONT AXLE

Description

Stem Assembly, Tie Rod, Right........ . ittt iiitinieeneoneronnoaanns
Tube Assembly, Tie Rod, Right..................... . .
Stem Assembly, Tie Rod, Left..................... Gesesscecseseas cesene e
Tube Assembly, Tie Rod, Left................ ... .. ... csecscesecsacnas ‘e
Set Screw, Tie Rod........ ittt ettt eiciaceee e “ee
Seal, Dust, Tie Rod........cc.iiuueien Ceeee e Ceereraeae Ceeeaaann
Nut, Tie Rod (5/8" NF, HeX.) . 't e tiuuueeienneeooonnnsesseooeannnanannnanns
End Assembly, Tie Rod Adjusting..........oiiiiiiiiiietiinienneneenenaaannns
Seal, Dust, Adjusting End...........c0iiiiiiietninnnnninnnnns Ceeeee e
Arm, Steering CranK...... ... iiuiieneinirereneeneeonennnasseooesnsennenns
AxXle ASSemMbDly. ...ttt iiitii ittt iei ettt .
Bushing, Axle Pivot (in Main Support) (1-7/8 x 2 x 1 1/8") ittt .
Bracket Assembly, AXle SUPPOrt. ... ..ttt ittt eeneeeeneeessnansssnanns
Bushing (2 X 2=1/8 X L1=7/8") tiuiiiiiiietereneenonenananns Ceiestassanen
Grease Fitting (L1/8" P.T., 67-1/2°) vt vt it inenenennnnneeenanennenns
Plate, Front Axle Pivot Thrust............. feeenn ceseeann cere e seesene
Shim, Thrust Plate (.002")......... LI A R N
Shim, Thrust Plate (.005")......... e e i e e e st
Shim, Thrust Plate (.010")......... e S et
Arm Assembly, Axle Extension, Right...........covveeuenenennn. e
“Bushing (1-1/4 X L1-7/16 X 1-1/2") ittt tnnttnnenneeeneneeenneenannnennns
Grease Fitting (1/4", 28 Str.)uu.iiieiieeeeeaieneeneneneonenennnn e
Arm Assembly, Axle Extension, Left......... ... i itiiiiiiiiiiiiiiiienennns
Bushing (1-1/4 X 1=7/16 X 1=01/2") s u vttt ettt it ee ittt inennenns
Grease Fitting (L1/4", 28 Str.) iui ettt ieeoeeeonneesoeanenoannnaennas
Spindle Assembly, Right...... ...ttt inenennsnnsnnannns
Spindle Assembly, Left........ ittt iniiorioseeacoasanannsans
Bearing, Thrust,; Spindle (Timken #T-126).......cctttteiennnneeeranannn .o
Seal, Dust, Spindle............... ceeee T S Y et
Arm, Steering, Right.......... S e e ceressseces s s et st s st eancsanoannens .
Arm, Steering, Left..................... Cestesesaese et ettt e et et asaenae
Bolt, AXle LOCKINZ .ttt iiieeioteseneeeneeonoesesesesesstnenenassananansass .
Key (#D Woodruff, 5/16 X 1=1/4") .. ireienneeecennn. eeeeeeeaan et
Bolt (3/8 X 1-3/8" NC, HeX.)euvvrrereenuoenoeonnennn e ettt oes
Nut (3/8" NC, HeX.) i vvwrnioeoeunnnanannn e e taieeeciceaaa,
Bolt (7/16 x 1-1/4" NF, Hex. ).... ..................... cececectcesasanas oo
Bolt (7/16 X 2-5/8" NF, HEX.)ueueuueneneeneneeoonoonenoneannns e .
Washer (7/16" LOCK)....viueeeeennennnnnnn e, e eeceiaieans e
Nut (7/16" NF, HeX.)..uvureuuenoeenennoains [P et ac e .o
- Bolt (5/8 x 1-3/4" NC, Hex.)......... . e e ..
Washer (5/8" Lock)................ N it eeiieseseanan.
Nut (3/4" NF, HeX.)................ e e e e,

X - in Right Hand Column - As Required.

65 -

No.

oW W e e

H NN I I I ]

B NN

B R W W N



: HI-ARCH FRONT AXLE
66

B < -
2 35 6
I 3 39
34 St ou
238
/N
- : 3 -
c

\\ \\ - ~




HIGH-ARCH FRONT AXLE

Ref.
No. Part No. Description
1 182 515 M91 Stem Assembly, Tie Rod, Right........ ...t
2 182 517 M91 Tube Assembly, Tie Rod, Right......... ... .. i i, e
3 182 507 M91 Stem Assembly, Tie Rod, Left...... ...t iiiiiiiiiieneinaaannn
4 182 510 M91 Tube Assembly, Tie Rod, Left........ ... il iiiiiiane.
5 196 058 M1 Set Screw, Tie Rod......... ... ettt ettt
6 196 100 M1 Seal, Dust, Ti€ ROA. ... ittt ittt eienneteenioaastanasannsssnns
7 353 429 X1 NUt, Ti€ ROG. ..t tie i ete et teetoneeseasseseneenneonssnsoesasennsansns
8 182 519 M9l End Assembly, Tie Rod Adjusting.......... ..o iiiiiiiiiiiiiieneneennennnn
‘9 196 099 M1 Seal, Dust, AdJUStIng ENd. .. .eiveuueunnneonnn e enaaenennannaaneanenns
10 182530 M1 Arm, Steering CranK. ... .. .oe et tettnne oo toanneseenessstnssssonnsssas
11 182 531 M9l AX1e ASSeMD LY. vt vt v iv ettt ittt ittt e e e e
12 196 050 M1 Bushing, Axle Pivot (in Main Support) (1-7/8 x 2 x 1- 1/8") ................
13 182 494 M9l Bracket Assembly, Axle SUPPOrt......c. it ititiuiine oo nretenenerenssnns
14 196 049 M1 Bushing (2 X 2-1/8 X 1=7/8") t it ttiiie e e tan e eeaeniaeeeeennaaaaaans
15 13 223 X Grease Fitting (1/8" P.T., 67-1/2°) ...ttt innininennenneennens
‘16 182 538 M1 Plate, Front Axle Pivot Thrust......... e e e e e SR
17 182 539 M1 Shim, Thrust Plate (.002") ... ..ttt eiiienennreneennnsasaens
17 182 540 M1 Shim, Thrust Plate (.005") ... ittt it ernentons e
17 182 541 M1 Shim, Thrust Plate (.0L10™) ...ttt iniiiitienennieeennnnaeeeannnanins
18 182 566 M91  Arm Assembly, Axle Extension, Right...........uviuiiuniiiinnenninennennn.
19 196 060 M1 Bushing (1=1/4 X 1-7/16 X L1=1/2") ¢ttt tuiuiutinunnnnnneennnnnsennenannns
20 13 811 X Grease Fitting (1/4", 28 Str.) ... ittt iiineiivineenaieeanaases -
21 182 567 M91 Arm Assembly, Axle Extension, Left............. .. .. i,
22 196 060 M1 Bushing (1-1/4 x 1-7/16 x 1-1/2")...i.cciiuennn. e ettt
23 : 13 811 X Grease Fitting (1/4", 28 Str.) .. iiivinneiinneeeenneeeneeennnnes N
24 182 557 M9l Spindle Assembly, Right. . .... ..t ittt ittt iiiininnnanns S
25 182 558 M91  Spindle ASSemMbDLY, Left.u:iceeuueuennioeneenneseneoeneeuasoneenesnennnnss ..
26 ~ 195 175 M1 Bearing, Thrust, Spindle (Timken #T- 126) .................................
.27 180 355 M1 Seal, Dust, Spindle ......................................................
28 182 528 M1 Arm, Steering, RAZNT. .. .u.uuunenerenenereeeeneeneeneneneeeneenenenenennos
29 182 529 M1 Arm, Steering, Left........ ... i iiiiiuiiialy e ee e e e e
30 . 182 501 M1 Bolt, AXle LOCKINg. ..ttt ittt iineeiooeneenesaeeassnnnensnnsnnsas
31 - 11 157 X Key (#D Woodruff, 5/16 X 1-1/4") ... uiuioniiiierneneens e e
32 353 261 X1 Bolt (3/8 X 1-3/8" NC, HeEX.) ettt niniuieeeuneeeeanoneeonneeennneannnia
. 34 354 123 X1 Nut (B/8" NC, HeX.) ittt ittt ioeanoonnaeneeeenseeeienoneeeneeeeeaens
35 353 561 X1 BOlt (7/16 X 1-1/4" NF, HeX.) et tnunuueoeeeeneooeeenneeeeaeneneenannins
© 36 353 572 X1 Bolt (7/16 X 2-5/8" NF, HEXW) et v i evueineeennoonooananannnns Cee s ..
37 353 432 X1 Washer (7/16" LOCK) ..t ittt inteneeeneeneeeeneeeesenssnneonnsanns e
38 353 426 X1 Nut (7/16" NF, HeX.) ... v vvueennn. . e e e e
39 353 727 X1 BOLt (5/8 X 1=83/4" NF, HeX.) et eeeemenoeeeoeenneeeeounoeoeennaneennnns
40 353 433 X1 Washer (5/8" LOCK) vt i vvit it ttnnnereennneeeenenneeeennnnens ceseeresesana
41 353 435 X1 NUt (5/8" NF, HeX.) it eueeenaeeoneennoeoeennnnoseennoneeeenneeeeenanans

Not€é: x - in Right Hand Column - As Required.

oW WN

FNH N XXX

W NN

R R W W N



68

FRONT AXLE, TWIN AND SINGLE WHEEL
29\&.
30 ~ —_
\ = k.r\‘ N <\ ) 28 7
F220-1 31 \h.g Ef ‘g\\;\§w\\\\\\\\\\\\\\\\\\l§i é K\.ji{\\ - o 3
32 ) S 'sl 8“ ; w\(‘.
" o 2 99— > 'M:

W \
Q
\\\\\\\ (oY
¥
)

Q&

) ‘

il
n

s

W
\ A\

=

BN

//// /;/////

7

(-

I

A B C D E

ﬁ'so Eiﬁl Ess Ess 5

©52 o5y ©54 257 &g

:/:.~'\ll@t:
jﬁm\\!\\‘ﬂ\;

A

)
i
o




FRONT AXLE, TWIN AND SINGLE WHEEL

Ref.
No. Part No. Description
1 353 429 X1 Nut (5/8" NF, HeX., JaAIM) ¢ttt vtritteieieeeeeeeneeneeenaeaaansacnaseonnnnns
2 182 594 M1 Arm, Main Steering.......ueeeiieinieeenineeeeennnnnnin. e e
3 182 596 M9l Link ASSeMD LY . ot ot to vt enenaeenensoeseeneeneennesenssseesesnensncencennsnans
4 196 100 ML S@AL. .\ vseussaneeeneee et e et et et e e e et e e e
5 182 593 M1 ATM, STEEIANE e vt e v e ettt et ettt ittt et ettt ettt te e et ae e
6 182 590 M1 Support, Intermediate, Twin Wheel............ ...t iiiiiiiiiiiiinnnnan
7 353 609 X1 Bolt (5/8 X 1-1/4" NF, HeX.) ittt iueionoesoiteeeeneeeeonneeennneananns
8 182 600 M1 Washer (Special). N Cheeeen csecesecicesasncenan it
9 196 071 M1 Washer (21/32 x 2 X 3/16" Flat)....... ............ tececseecssesanensaan oo
10 182 591 M9l Pedestal Assembly, Twin Wheel.. ... ..ttt iniieieneenneonanononnns
11 195 764 M1 Seal (2-3/32 X 2=3/4 X 13/32" ) it ittt ittt e
12 195 756 M9l Bearing Cone (Timken #L13686) ......c00itiiiiiiinnennnrnrnnnnnonnnennnnns
13 22 626 X Bearing Cup (Tlmken #I3621) i iiiiiiiiie K st et etaem e
14 196 068 M1 Bearing CUP. ..o eetennneeenoneeeoeanencaneeannnns e
15 16 012 X BeATiNng COME. v oot tutueneneneeeseeeeeseanssnsnsesenennaensnnenonnsnennnenenns
16 o 196 069 M1 S = D
17 182 595 M1 Shaft, SPINALle. .. .. utteteenten et eeenensnnnassnnananannsnansnaanannnnnns
18 196 070 M1 =2 e e
19 182 597 M9l Spindle ASSemMbly ... ..ttt et i et tnsenneeneeetoaacenserooteaasancanans
20 353 931 X1 Nut (1-1/4" NF, Sltd. Hex.)....... C ettt e et ettt e
21 354 095 X1 Pin (1/4 X 2-1/2" COtter) i iuuieueetneenseneneesosessossaeesoeacesnnasansnnns
24 353 429 X1 Nut (5/8" NF, HeX., JaM) it ittt eneeeenneeeeeeeeenneeeeeeeeeeaennnnnns
25 182 594 M1 Arm, Main Steering....... .ttt iieieineieetertereoeterenarnensesaannns
26 182 596 M91 Link ASSemMD LY. ittt iiiiittininneteeenoeeeesenssaoossssnsssassssasannnsssens
27 196 100 M1 I L 1 C e ettt e ettt e
28 182 646 M1 Arm, Steering.. ...ttt ittt ieeeeineeieteeneeosnenennenaenaennsenenns
29 182 630 M1 Cap, DUuSt. . ittt i it i ittt ittt ettt ia i eesese
30 353 559 X1 Screw (7/16 X 1" NC, CaP) ct it innnneeninereeeeeeeeeeeeeseeeneieeeeeas
31 353 432 X1 Washer (7/16" LOCK) t v vt vt eeeeeneenseesoeneeeaeonesansoessnesnn  ceeiecacans
32 182 644 M1 Washer, Thrust...... ... iiiiiiiiiiiiiiiiitineeeeeeneeteneesnonncencensanas
33 182 668 M1 Shim (.002" Thick)....... IR T T T T T T
33 182 669 M1 Shim (005" TRICK) c vttt ettt tnetnesonessseseoeeeesseseseaneseessssoassassas
33 182 670 M1 Shim (L010" ThiCK) v vttt ittt ittt taneenessseensesasonsessanesnsnnes .o
34 182 645 M9l Support Assembly, Single Wheel......... ... ..ttt inennrennnnnnns
35 196 080 M1 Bearing, Needle (Torrington #B-=2824-0H) .......cuvetneneenneseeeonsnnnan
36 196 089 M1 Seal, Oil (1-3/4 X 2-1/8 X 3/16") ittt teueeneeeenenesoeeeesoeennanns
37 15 438 X Grease Fitting...... ..ttt ittt nenenneeneeneenasnnens
38 13 533 X Grease Fitting (1/8“ PuT., 90%) ittt ittt ittt it ttitireeieieaeaans
39 196 090 M1 Seal, 0il (2-1/8 x'2—1/2 D 3 L 1
40 196 081 M1 Bearing, Needle (Torrington #B-3424-OH).........c.0cuuan e e
41 182 677 M1 Race, Bearing (2-1/4 X 3 X 3/32™ ) i ittt ttrneeneeeneneeneesenaneonesnennns
42 196 131 M1 Bearing, NECA e, ...\ uieeeeeeeeeeeeneoeenosseeaaeeneaseonesoneannnneanenns
43 1182 676 M1 Race, Bearing (2- 1/8 X 3 X 1/8") i e e
44 196 093 M1 Seal, 0il (2-7/8 x 3-3/4 x 1/4")......... e eisetosesesecacssssscososconcss
45 182 649 M9l Yoke and Shaft Assembly..............ccoou.. e teeoeseesesascocnsscaneinnes
- 46 15 846 A Nut, SIltd. HexX...... .ot ininenennnnnnns I
47 354 416 X1 Pin (3/16 x 2-1/2" Cotter).............. e ittt it et it e e
48 15 840 A {1 E= 2 1=
49 182 629 M1 Shaft, Axle..... et et eeties ettt e e .
50 353 700 X1 Screw (7/16 x 1-1/4" NC, Cap)....... ettt e e ieeeeon
51 353 702 X1 Screw (7/16 x 1-1/2" NC, CapP)u.vvueenureensenonannanncans e e
52 353 432 X1 Washer (7/16" Lock).......... et et it esee et ces
53 353 724 X1 Screw (1/2 X 1-1/2" NC, Cap)eueuereueneernneennannnnn cesseesscsceescnsas co
54 353 439 X1 Washer (1/2" LOCK) ... ..iuteuennnenneeaneeenonnnnnnan e, .
' 55 354 283 X1 Screw (5/8 x 1~ 7/8" NC Cap)..... .......... JR P et .
56 354 289 X1 Screw (5/8 x 3" NC, Cap) .......................................... e
57 353 433 X1 Washer (5/8" Lock).............. P .o

Note: x - in Right Hand Column - As Required.

(2]
©

T 2
o 0
o .

DO DD b b b e b DN R R b b b e e e e N e N

[ N N S e e e e e R

MoM oM XX

Mo




70 -

TOOLS AND MISCELLANEOUS

EQUIPMENT

o5 B4




TOOLS AND MISCELLANEOUS EQUIPMENT

71
Ref. - No.
No. Part No. Description Req.

1 180 089 M1 Wrench, Open Ends (1/2 x 9/16")...... e B
2 180 090 M1 Wrench, Open Ends (3/8 X 7/16") .. ..iuvuiiiiniineennnnnnn PN R
3 180 108 M1 Wrench, Open Ends (11/16 x 1-1/16")........... i eceieeaee e ceien x
4 180 091 M1 Wrench, Socket, Spark Plug (7/8")...................... e I
5 180 092 M1 Bar, Socket Wrench........ e e .. e R 3
6 182 613 M1 CranK. ....o.uoeneneneoeneconecaenns N e . ce. X
7 182 093 M91 Handle Assembly, Power Adjusted Rear Wheel........... ceeeea Ceececeseiaaas X
8 182 096 M1 Wrench, Socket, Power Adjusted Rear Wheel.......... ceeeeecasaas ceeeeasenn X
9 182 718 M1 Washer, Power Adjusted Rear Wheel SpacCer.......c.ceeeeeneenens P . 2
10 181 768 M1 Spacer, 10", Dual Wheel.................. PN 2
11 180 722 M1 Nut, Special, Wheel Spacer.......... et et . 16
12 181 769. M1 Spacer, 11", Dual Wheel................... Geeiceseieeeeennas Ceeetecoccnnse 2
13 181 770 M1 Nut, Special, Wheel SpPacCer..........eeeeeeeeneiasn et e 16
14 183 070 M91  Spacer, Wheel......... cesssessacs Cetsceracescetastnaann e e 2
15 183 002 M1 Bolt, Wheel Spacer.......... feeeeeceteceanaseean c et eecee e eanan e 8
16 1 751 507 M1 Lens, Amber...... cesecenn teesestceesssescensssens C e et eteees it ssannsseaann 1
17 1 751 491 M1 Body, Male Half. .ooeuneernoeeonnoeoneeeuonoooeauesosuasanasensessaasananns 1
18 1 751 483 M1 Bulb, 12 Volt.....icteterneneerneannononnes Weeessess s s s eseeseesseeesenns 1
19 1 751 499 M1 Gasket, OUt1OOK LeNS..ccioetiereeeoneocoeeutonannseannnoononancnans ceeeeae 2
20 1 751 496 M1 Lens, OUtloOK.:u oo eeeeeeaeoeanessosneneeeasacaaincennaasssonns Cececesns 2
21 1 751 500 M1 Stud, Mounting...... cheeetesaseaere e te et e s ceeeneaees ceeceeens 1
22 1 751 492 M1 Body, Female Half............ T 1
23 1 751 505 M91 Spool Assembly, Cable.......vetueiencocronronns T ST . 1
24 1 751 502 M1 Clip, Cable....c.cveeeenenconcnonsnonens e et c e tecessssceneeenans 1
25 1 751 504 M1l Clip, SOCKEt ..ottt eetineneasoseeacasssosesssassansosssassnsancs ceees 1
26 1 751 710 M1 S P 4
27 1 751 495 M1 Bracket, Mounting......eeeeeeereeeeecncnnecnannns PN D ecececeses e . 1
28 .353 432 X1 Washer (7/16" LOCK) ci vt evrrieeeneennnenoneananns et eeceec et . 1
29 355 595 X1 NUt, WinZ.eovevueeunnoonnnnn e, e e e et e, e 1
30 1 751 506 M1 Lens, Redeuueernneeneeensnennns ettt eaieiaer et e e b eanean 1
31 1 751 489 M1 Gasket, Tail Lamp......icceeeevens e e esesceccce vt sssac e st s easeseascccass 2
32 1 751 486 M91  Cable Assembly, Socket........... et it eeeie e o e 1
33 1 751 484 M1 Spring, Cable. ... eetiieeneineeseeoaesoasescosossasssssaccsnsasnas eee e . 1
34 1 751 497 M91  Cable Assembly, Main............. e N e eeeeeaae e o1
35 1 750 236 M9l Plug Assembly.....ccvteivinnenanns ceeesectesens coseeeeaseas ceeeeeens e 1
36 1 751 488 Ml Grommet, Main Cable....... C et eeee e ceeeenes tetecetsescesncsvtesc o e eeo 1
37 542 748 M1 Bracket, Lamp. .................. Ceeeeeeain ceseesecessssscanesesssone ceean X
38 1 751 707 M1 Tape, Scotch Lite (2 B 20 T Ceeee e b'q
39 1 751 711 M1 Screw, Lens Retaining (#8 - 32 X 5/8") ciiiiians cteccescavacteenesvioess e X
40 . 1 751 751 M1 Screw, Body Retaining (#8 = 32 X 1) ii.tiiirrineeossssessnsnannnnns cieean X
41 353 790 X1 Bolt, Bracket to Tail Light Bracket.(5/16 x 1/2" NF Carr ) ISP Ceee e . X
42 353 771 X1 Washer (3/8'" Large Flat)......... it ee et e testeeeecenaaeas eeee X
43 353 791 X1 Bolt, Bracket to Implement (5/16 x 5/8" NF, Carr.)i...cee.oeececoscecsccs x
44 353 446 X1 Washer (5/16" Lock)....... Cieeeereees PN t et teeeeeteeestsssascesnn X
45 353 916 X1 Nut (5/16" NF, HeX.) st eiiriooensaonnnanas cecoseses e Ceersenon weseses ceeee X
46 1 750 598 M1 Washer, Adapter Rubber (Tire Pump) ................ Ceeeeea ceeones N |
47 1 750 597 M1 Adapter, 18 MM (Tire Pump)...... et e ceteeeaes csesssises [ . 1
48 1 750 600 M1 Screw, Adapter Retaining (Tire Pump)........c.ocoee. Cerereseraaeas PP 1
Note: x - in Right Hand Column - As Required.



72

LIGHTING EQUIPMENT




Ref.

-4
o

O 00N Uk W
[

-
N =
[

-
©
e e

NN
[3, %
-

w
=
e e e ]

'S
[
S e

'S
o
o e e e e

Part No.

182
182
353
830
750
751
751
750
353
353
750
750
751
353
353
353
751
751
750
750
751
183
183
751
751
180
750
750
750
750
750
751
750
750
750
750
182
830
750
751
751
750
750
353
750

751
751
751
751
751
751
751
751

22

353
354
751
353
353
751
751
181

927
928
979
699
642
347
524
650
439
438
675
676
760
514
446
755
756
758
613
614
757
081

082

771
618
746

616.

679
678
786
674
769
607
623
673
677
929
699
642
347
524
656
687
975
657

823
835
833
829

836

837
838
834
131

441
121
825
432
426
353
606
801

M91
MI1
X1
MI1
M1
MI1
M1
M91
X1
X1
M1
M1
M1
X1
X1
X1
M9l
M91
M1
M1
M91
M91
M91
M1
M91
M1
MO1
M1
M1
M9 1
M1
M91
M1
M91
M1
M1
MO1
MI1
M1
M9l
M1
M1
M9l
X1
MI1

MI1
M1
M1
M91
M1
M1
M1
M1
X

X1
X1
MI1
X1
X1
M1
M1
M91

LIGHTING EQUIPMENT

Description
Head Lamp Assembly, Left Hand................. T T T
Head Lamp Assembly, Right Hand.................. ... it tesesasnans
Screw (5/32 x 1-1/4" NC, Rd. Hd.)............. e e e .
Bezel Kit......ovitiiiieieiieneenononcnnnnns ceesenene Ceei et seee
Spring, Head Lamp Mounting........ .. ...ttt iiiennereeronennns .
Bulb Assembly, Head Lamp.............cc000... C et e et iae st ciee
Bolt, Lamp Mounting.............co0ctcnnnn teteretateeaeaaaaas cesene .o
Wire Assembly, Lamp. .. ... ceuttuietieineaneeneeanonsonananans checcnans
Washer (1/2" LOCK) e e it oot eeeeeeroeeeeeeesoeeoaassooesaaseoesnsesoannseans
Nut (1/2" NF, HeX., Jam) ...ttt tnitinneennenueenneenuonansoneeneennens .
Medallion, Head Lamp Mounting, Right Hand.............. ceetetecnccasons .
Medallion, Head Lamp Mounting, Left Hand........... ceceesctenecaaann e
Reinforcement, Head Lamp Bracket................. 0 ciuuan s e e asecsceas .
Bolt, Reinforcement to Medallion (5/16 x 3/8" NF, HeX.)....covuuuuuennnn
Washer (6/16" LOCK) ... e.eetoeocosncacannn ettt eeieeseeateeseceeanaaans
Washer (5/16" Small Flat).......coieeneeenannnans et ereieceece e
Wire Assembly, Switch to Lights............ ce e et et ettt eta et anans
Wire Assembly, Switch to Fuse......... I ceceeetecseasaaeann N
Spring, Fuse Contact.......... .. iiieniannnnn Ceete e .o
Retainer, Fuse........c.cveeeennn cececscens ceesesesrseesrerasnns ceeeocns
Wire Assembly, Fuse to Lights.......... cecacissessessesieccsacesnans o
Wiring, Head Lamp, Right Hand..................... teeecettesestseccasoana
Wiring, Head Lamp, Left Hand...........cccocuun.. P .
Clamp, Wire to Hood........... et ececcsteteccaroscs et tecrarsoscesnsrans .
Connector Assembly, Four Way..........iiiiiiiiiientannacncconnanns ceee
Clip, Wiring......coviiieienenneennnn. teecec et e eetcecanans ceseceaesen
Wire Assembly, Rear, Main Lamp......... S .
Clamp, Wire..........cciiiveeuenn ceeecscsesesannan ceecer et et et e eann .
Clip, Wiring.......... .o ceeeteace s esececsosseasaesen e e
Wire Assembly, Tail Lamp................ . seesecssssenesens . cecesna
Bracket, Sltd., Tail Lamp.......c.coiiiiinieteeenseocsnscsosacaanans csse
Wire Assembly, Work Lamp..... P
Sleeve, Wire Connector.................. Cee et eea ceesasssesenccasaasan
Connector and Sleeve Assembly........... “deesssascnsssssmesrsssnesas esase -
Bracket, Sltd., Work Lamp........c.ctuiiuiteiernneneensnoecoenannnn eeenes
Medallion, WOIrK LambP........eeeeeeeneeenseeneenonanns e .
Work Lamp Assembly, Rear.......... ettt i etee e Ceeeeeeaae
Bezel Kit... ...ttt ienenenaconnans eeeea e e e e an .
I 0 o ¢ =P cecconons .
Bulb......... Gt e s e e s et anesesees e s st ases e et s e et e aeessesens .
Bolt, Lamp Mounting.......... ceeeeen et e e eec et cse st cecet st s esanaenen .o
Switch, Toggle............. et e et e s e e s e et e e et et et aceta s 00 ecannn
Wire, Circuit to Switch.......... 0.ttt eececosoasnnnnns ceeeee
Screw, Switch to Body (5/32 x 1/4" NC, Rd. Hd.) .. ' veinrereonnnanenns .
Wire, Switch to Light Unit..............c0eieer cecesena cececeans .
Tail Lamp Assembly.........covveeuun.. C et et eeeeceeesetseceessnena cene .
Screw, Bracket to Tail Lamp.......ccuoeceueeeeann ceesssesetserseesanenen
Lens, License.............. e ceeeeen teseeranessasenresssecasas
Body and Cable Assembly........ceeeeeeeeneeoacnns heesaeseeaen Ceeteseas
Gasket, Tail Lamp.........coitieeuneonsenconnnasossaaass cheeeenae ceees
Lens, Tail Lamp........civiiiiuenneennesn ceeseprasenssannnae ceecaaee .o
Spring, Lens Retaining........ ceeeeecac e e teeceeenaasseaasene Teeee
Gasket, Tail Lamp, Rear.............c.ecu00. PPN ccccescvee B
Bulb, Tail Lamp..........c.iiiiitiineiennnneennannns ceetesesana ceessecns
Washer (1/4" LOCK) s .ttt ittt teeeenneeeneeenenossoessneenaseaecanns .
Nut (174" NC, HeX. )t i liunuuneneeneueeeeeeneeeeeneeeeesosasaneasasans .
Support Assembly, Tail LamMP.........u.veeeeeeeeeeasososssasescsssesannsns
Washer (7/16" LOCK)........uoiuinrnnenennannnnns i et e
NUut (7/16" NF, HeX. )i uu'iuuuuuiineeneeenooooooenasoeeenoenosoneenesanna .
Socket, Auxiliary Light......... PPN e eaee e P
Boot, Auxiliary Light......... ettt te e ieeee i i e e, Tl
Bracket Assembly, License........... e et eeceeaeesessscstcsessesasanas . .

in Right Hand Column - As Required.

[ Y S S R R Y R e A N R Yl el el el el e CB VR N SRR U VRN o el ol

T e e

= NN




74 - PULLEY AND DRIVE




PULLEY AND DRIVE : 75

Ref. . No.
No. Part No. ' Description Req.
1 19 467 X Plug, Expansion......... e e et eeeiee e 1
2 353 925 X1 - Nut (7/16'" NF, Sltd. Hex. ).. ................... Cesecseneranonnan cheeeeeens 1
3 354 050 X1 Pin, Cotter (3/32 b L) T P Ceceeetenteiassensen e 1
4 667 556 Ml Washer, Drive Gear........ ettt i N et e 1
5 195 682 M1 Ring, SNap..........ec.es e, e, e R |
6 AT 1 040 Bearing, Ball............ ettt i i e Ceeean Cecieesean 1
7 195 251 M1 Plug (3/4" Pipe, Sdo Hde)eisiur o eennnnns ce et eceentastanseesns ceecnnns o 1
8 180 019 M1 Pinion, Pulley Drive................ ettt et ie ettt e .o 1
9 15 853 X Cone, Bearing (Timken #25877).........civiiteiniiennnnnnnan ettt . 1
10 180 016 M91  Gear Assembly, Pulley Drive........ Ceeiaecs et ceeaen PN 1
11 195 472 M1 Bearing, Needle (Torrington #B- 28160H) ......... f i et e ia et ettt . 1
12 195 £73"M1  Seal, 0il (1-3/4 X 2-1/8 X 3/16") e.vuncvnn.... e P e 1
13 180 021 M1 Gasket, Bearing Housing.........civiiiuiiiiiennenennnanns ettt 1
14 353 698 X1 Screw, Cap, Bearing Housing to Housing (7/16 x 1" NC) ..................... 5
15 353 432 X1 Washer (7/16" LOCK) .t .viieeeennneesnnennocannnans beeeeans ttieeccctcescoeens 5
16 180 015 M1 Housing, Input Bearing.....eeeeeeeeeeeeennnnens ettt e 1
17 353 964 X1 Stud, Pulley Drive. to Reduction Gear (7/16 x 1- 7/8" NC-NF)........ e 4
18 ‘353 432 X1 Washer (7/16" LOCK) t v vt et ttntenenoeenennosasenaseseeasennsnannsas et 4
19 353 426 X1  Nut (7/16" NF, Hex.)....... i i AU e, . 4
20 180 013 M91 Housing Assembly, Pulley Drive..........e.eeeeeeeenn.. e e 1
21 15 854 X Cup, Bearing (Timken #25820) 1
22 16 234 X Cup, Bearing (Timken #14276). 1
23 GK 4203 Cone, Bearing (Timken #14137A) 1
24 195 474 M1 Seal, 0il (2 x 2-3/4 X 1/2™) it it iennnenennn 1
25 186-020 M1 Hub, Pulley Drive Pinion..........ccciiieenne L1
26 195 527 M1 Seal, Oil, Pinion Shaft (7/8 X 1-5/8 X 1/8") i .uieuieneenncennens P A |
27 675 222 M1 Washer, Pinion Shaft............ ... i 1
28 353 928 X1 Nut Hub to Pinion (3/4" NF s1td. Hex ). 1
29 354 €70 X1 Pin, Cotter (5/32 x 1- 1/2") ...................
30 677 702 Pulley Assembly, Fiber.........oeieiueence. ‘ . ceen
31 353 558 X1 Bolt Pulley to Hub (7/16 b.4 7/8" NF Hex. Hd ) ........ ceesecesessnn
32 353 432 X1 Washer (7/16" 107 [y 1 cicssecscnse ceeesesns cetereeees




76
HYDRAULIC VALVES

N

——

\
(-]

N

\\\f\ N




Z 3
o o
H

CONOU A WN

NMNMNNMMNMNNMNMNNMNHFHEHEFEFEREFERFFPF
OO WNHFEFOQOWON U WNHO

Part No.

667
353
353
195
667
667
668

22
667
354
667
195
667
195
195
667

668

195
195
195

22
667
667
195
667

13
667
195
667

667
195
667

667
195
667
668

22
195
195
195
668
667
195
195
667
195
668
668
354

22
668
667
667
195
353
353
667
195
195

217
715
432
935
175
172
300
677
216
046
221
869
150
986
866
159
328
986
874
561
677
218
161
868
158
535
151
889
181

181
889
151
535
158
868
161
338
677
561
874
986
328
159
866
986
150
869
339
301
048
677
300
172
175
935
715
432
178
929
386

M1
X1
X1
M1
M1
M1
M91

M1
X1
M91
M1
M1
M1
M1
M1
M1
M1
M1
M1

M1
M1
M1
M1

M1
M1
M91

M91,

M1
M1

M1
M1
M1
M1

M1
M1
M1
M1
M1
M1
M1
M1
M1
M1
M1

X1

M91
M1
M1
M1
X1
X1
M1
M1
M1

HYDRAULIC

VALVES

UAL CONTROL

Description

Bracket, DELEIT e+ v ve s et s e eee e bt et ot e e ceeean e

- Screw, Cap (7/16 x 3-1/8" NC)

(Body to Lift Cover)....

WaSher (7/16" LOCK) « vt vttt eteteeetoteeeseeesenenensnesseeseseseneneanenns
Screw, Self-Tapping (Guide to Handle) (#8 x-1/2").....
HanAl e . oo vt ittt oot ot e esnoaseeenassesssssoaseeesnaasioenenssoneennsassss

Guide Assembly, Pil.. ...ttt tinintineteteneaerenernsesnsesesasennns
2 D - 7o
Pin, Handle......ooerteiieerinntientontsosestseisossensossssonssssesasansons .
Pin, Cotter (3/32 X L/2' ) i iiinniiiii et ettt iineeeeneaoennnns
Body Assembly, Dual Control......... S ceeene PRI
"0" Ring (7/16 x 9/16 x 1/16")...c.v.vnn... e
Link, Connector.....vueuiiiiiiirieiirieeninentieeeesannnnans Ceseeneen ceeeaa
RiNg, Snapeu.i.iuiieieeeneteteteteeeoneenensnanansnsasnns IR IR TP
Washer, Spring, Front.........iiiiiiiiiiiiiiieiotiereionnoerosorooesennnons

Spring, Spool....... e
Washer, Spring, Rear.........

Ring, Snap......civuiiiineinennenaad st ececesessseescsssas et nas et en e .
Washer, BaCKUpP..... ittt iieeiioiteeeeeinetoroeeeeeeaenasiossnnssnssncansesans
"O"™ Ring (3/8 X 1/2 X 1/16") ettt i it i

Pin, RO1l...evvueunnnnnnn. e

Spool, Dual Control Valve....
Valve, Variahle..............

"O" Ring (1/2 X 5/8 X 1/16") . iiiiininnnieeieienenns
Body, Variable Valve...... it intnenennioeneneeeososonaesenencnenenns .-
Ball, Steel........c.ivuu. e et e et et e et e e .
Spring, Ball Check....... e e e e e ettt ettt e
Seal, Cap ASSemMbly ...t ottt tieeeeeeneeeeuernesoenanaenessoenosaneansas

Cap Assembly, Spring Retainer

SINGLE- CONTROL

Cap Assembly, Spring Retainer.............. csenssns oo

Seal, Cap Assembly...........
Spring, Ball Check...... ceess
Ball, Steel.........ccvviunnn
Body, Variable Valve.........

MO RING (1/2 X 5/8 X 1/16™ ) i ie e ieteetineeeeernatonetenanennennes e
Valve, Variable. ... ieeiieeieteeoenoteoeonsoesssosssessossssenasnns csevas

Pin, Roll.......... ceesseenen

"O0" Ring (3/8 x 1/2 x 1/16")..
WASHET, BACKUD . ¢t vttt ottt eesnnseeenennnseseennoneeesanseeennnns e
Ring, Snap............ .00, ceen

Washer, Spring, Rear.........
Spring, Spool................

Washer, Spring, Front............... B
RAiNg, SNAD .ttt ittt ittt ittt estnsesoseeeesssesesasssasasassnssans sessene

Link, Connector..............

Body Assembly, Valve......iviireennenonneneans ettt eiecaier st

Pin, Handle
Pin, Cotter (3/32 x 3/4")....

Pin, ROLL.. . ttttttttuttnnneneuneeeeeesessnsnsnnnnnonneaannnanannnnn evean

Guide Assembly, Pin...........

Detent......ioiviiiiiiiiin
Handle............... o .

Screw, Cap (7/16 x 3-1/8" NC)

Washer (7/16" Lock)..... PR S PP

Bracket, Detent....... . o e

Elbow (3/8" N.P,.T.F. x 90° Street).
Union Adapter (3/8" N.P.T.F.).

...... s e e e e e e e e

Screw, Self-Tapping (Gulde to Handle) (#8 x 1/2“) e

(Body to Tractor).......

NNMNNMNNMMNMNMNNMNMNMNNDNNMNNNNDNNWERFFEDNDRFERFNDDNDDNDN R

R N Nl I R N R S S e el e e e e e e e e e ]

77



78 "STABLIZER, HITCH LIFT AND SWINGING DRAWBAR “UTILITY”

F 242




Ref ..
No.

N

WO, U kW

15
16
17
18

Note:

Part No.

181
182
181
181
181
353

353

354
195
195
195

670
353
353
353

181
181
353
353
181
181
181
181
195
181
181
181
353
181
353
353
181
353
181
353
353
181
182
353
353
353

778
606
775
776
777
433
427
089
339
347
346

054
889
439
437

757
756
433
427
758
759
760
761
794
767
766
765
599
763
439
437
764
855
762
758
437
774
014
529
446
916

Bl
M1
A91
A91
M1l
X1
X1
X1
M1
M1
M1l

M1
X1
X1
X1

M1
M1
X1
X1
M91
M1
M1
M1
M1
R91
R91
R1
X1
M1
X1
X1
Al
X1
M1
X1
X1
B91
M91
X1
X1
X1

STABLIZER

Description

Link, Stay (33-7/8" Long, Utility Tractor).....

Link, Stay (39-1/8" Long, Hi-Clearance Tractor)........... e e
Bracket, Anchor and Linch Pin Assembly, Right Hand................ ceoeas
Bracket, Anchor and Linch Pin Assembly, Left Hand (Not Illustrated) .....
Pin, Link, Stay Anchor...........cc00u e et sseesstostaccsessnassssess
Washer (5/8" LocK)...veeveen. Ceeteceeeanan et e Ceeesescacsenaan .
Nut (5/8'" NF, Hex.). creeceneon Ceseaen cetee ettt ceteceeaan
Pin (1/4 x 1-1/4" Cotter) ...... teceseccecseccssssssssnnennn ceeseeccenn .
Chain (6 LinkS)...eeeeeeeeooeneioononcconnnnnnns ceieaees ceesecaans e
Ring, Linch Pin Lock1ng... ............ Ceeeresacenn teeceesecesasecanne oo
Pin, Linch..... ceesecsens seescs Geecsscacissesssscscscsnnccs tececsscscans
HITCH LIFT
Hook, Detachable............. ceeecsssesebectacensesnn ceeecestsoannn ceeeens
Bolt (1/2 x 2-7/8" NF, Hex. Hd.) ... uuiiiiienerennnnnn . teececons .
Washer (1/2" LocK)...ooe.n. Ceheeee e Cheeesesicesrecenansoacan . e
Nut (1/2" NF, HeX.)uureeorronaannns ceeccseees e esesessessesasens cen oo

SWINGING DRAWBAR * U‘TI‘LlTY »

Stud, Clevis to Center Housing (5/8 x 2-9/16" NF-NC)....

Stud, Clevis to Center Housing (5/8 x 3-3/4" NF-NC)..uuvivtienunnneronnans
Washer (5/8" LOCK) tv ittt niineinneeeanneeseneananns Ceteeiaaae e ‘e
Nut (5/8" NF, HeXe) v evvereonnanenn iee e R R T .
Pin Assembly, Drawbar Clev1s...... ................... . cecteee e
Spring, Latch............ Ceieeecea e eesetesassean csecesesssnsensascncs .
Detent, Latch.... .............. eseeveceseasscaccsssccnsasanns csessccs
Lever, Latch............ ceeeeanen Cevscssesasasasessese cecevesaas csevens
Pin, Groove.............. ceenees cesteseacaens Cetesesectercecaaans NN
Strut Assembly............. N ceseeeeeaae c e et eeee e . . cesencnnn
Guide Assembly......... cesecacsscssnsncana peesecaaens . e .
Drawbar, Swinging........c.0.0u. ceesscecosans cesesconsscccaneos seescsane
Bolt (1/2 x 2" NF, Hex. Hd )....,.... ...... Ceeeeas et ceaaaen et .
Spacer (1/2 x 3/4 x 7/8")......... e eedeeaa ettt
Washer (1/2" Lock)..... ettt e ettt ettt Ceeeen
Nut (1/2" NF, HeXe)eueueneeeoneneneueooneononns e e,
Plate, Drawbar Guide..........iiiiieirnnnennnn ctecceann teecsacas ceeesansas
Bolt (1/2 x 1-1/4" NF, Carr.)......cceev... et etaeeee et e
Spacer (1/2 X 3/4 % 1/4™) c e nnnnns e ta s ee ettt it
Washer (1/2" Flat)...eeuieeeeeoeneeeonnens . ceeeese cesecsacscecseasnsen
Nut (1/2'" NF, Hex.)..... ettt ettt et e
Guard Assembly............ t et it et et eseccsessecenn cessseseccanianan e
Shaft Assembly, Extension..........ceoveu.. secssseesens [ seevena Vee
Bolt (5/16 x 2-1/4" NF, Hex. Hd.)........... ettt a e, e
Washer (5/16" LOCK) evtivieennnnnnnnnennnn, et reetct ettt e
Nut (5/16" NF, HeX.)eueiiieenuoneooneiononnns e cesecesarancses .

X - in Right Hand Celumn - As Required.

79

No.

Req.

b b e b NN

N NN

o b = NN FNDNNNRRFERRFERRFMBRRMRMMYXDNDN




80

DRAWBAR AND P. T. 0. EXTENSIONS “HI-CLEARANCE”

.////{///‘/
,/////////// / )
\U) sty




DRAWBAR AND P.T.O. EXTENSIONS “HI-CLEARANCE”

P. T. O. KIT, EXTENSION DRAWBAR

Ref.
No. Part No. Description
1 182 791 M91 P.T.0. Extension Assembly, Long...... cevesn O
2 182 790 M1 Housing, P.T.O. Shaft Extension............... cheeesaceeteseeenn ceeeene
3 181 282 M1 Sleeve, P.T.O. Extension......ce.veevnnn seisscaseracasssssenns ceees
4 16 928 X Rivet, Sleeve to Shaft (3/8 x 2 1/4" Rd. Hd ) ..........................
‘5 182 786 Ml Spacer........ N et i, e '
6 196 095 M1 . Bearing, Ball.....cocieerecroinnncnecnenesnns ceeees e sescesscscns ceeeenne
7 196 096 Ml RiNG, SNaP.c..tttieeereneeneresasasessssorseesansas ettt .
8 182 789 M1 1 < B 5 P
9 181 289 M91 GUATA ASSEIMDLY . vt veeeeeeerenenesatesssosesssesesasesasosasasoassssosass
10 353 698 X1 Screw (7/16 x 1" NC, Cap)cuoeeeeeneneecannns ceecvecscssssestssnesaansn ceonne
11 353 432 X1 Washer (7/16" LOCK) .t .t vieerenceansnsncnensananans th et et ses e e anns
12 182 803 M91 Extension Assembly, Drawbar............ceoveeeenn ettt cesane
13 182 811 M1 Bolt, HOOK...vevtivuvennenann seececsseianasasnnnn N et
14 182 812 M1 Brace Stay... ....... S cleeens Cesesccsctstersensen
15 353 564 X1 Bolt, Brace to Upper Llnks (7/16 X 1=5/8" NF)ivernieeerennennanns e
16 353 867 X1 Bolt (5/8 x 2-1/2" NF, Carr.).......... Seeetsesacsesssttectsasssen e .
7 353 433 X1 Washer (5/8" Lock)..... e ittt ettt et e e
18 353 427 X1 NUt (5/8" NF, HeX.) ittt ieieteeneeeneeeneseeerossssososesesseeaseanaanans .
P. T. O. KIT, SWINGING DRAWBAR
20 182 792 M91 P.T.0. Extension Assembly, Short........ciiiiittiieiieeteinnnstesccnnnnsons
21 182 785 M1 Housing, P.T.O. Shaft EXtensSion....ueeieeerinerneeenrinaeenseonannnnnns
22 181 282 M1 Sleeve, P.T.O. EXtensSion.....uiuiniieieteteeeeessaioeonoassnssasssasnons
23 16 928 X Rivet, Sleeve to Shaft (3/8 x 2-1/4" Rd. Hd.)..evv i rennnns
24 182 787 Ml Spacer, Shaft Extension..........iiiiiiiiiiitientontsotnnetsncsnssnssnns
25 196 095 M1 Bearing, Ball...... .ttt eeneenncananns teesevsaans ceeessessensenee
26 196 096 M1 Ring, Snap.:....ciiiiotenteneennnnanans Teeeenaans e seseseseesteasasaee
27 182 788 M1 1 4B s .o
28 181 289 M91 Guard ASSembly.ceeoeeeeressoeesoecsssssamassssns ce e soasecssssssasass
29 353 698 X1 Screw (7/16 X 1" NC, CAP) et ttuueneeoonnsensneesssssesssesecsnsssesnnones
30 353 432 X1 Washer (7/16" LOCK) t vt ettt eeseenseeeanessooaseesannessenssessssnescnnns
35 © 181 757 M1 Stud, Clevis to Center Housing (5/8 x 2-9/16" NF-NC)......oiiieuenrnnnnan
36 181 756 X1 Stud, Clevis to Center Housing (5/8 X 3-3/4" NF-NC)..uuveuverueooonsannons
37 353 433 X1 Washer (5/8" LOCK) c e enoneeeneoeenaenssonaesesnsesaaneennsnsnnne
38 353 427 X1 NUt (5/8" NF, HEX.) ettt oeonoaeenoeonsssanoasasssssesaaasaasaosassossnnss
39 181 758 M91 Pin Assembly, Drawbar Clevis.......cieiiiitieiiinneniennenncnns et e
40 181 759 M1 1S 3 o ¢
41 181 760 M1 Detent, Latche..u.eieennnnn. et e e e
42 181 761 M1 Lever, Latch.....voiviiiiiin.n ettt e sesesesans Ceee et
43 195 794 M1 Pin, Groove....... e e e et et
45 182 774 M91  Strut Assembly.......... et ediaan cheaer e Ceeeecitenananas ceesesacaeens
46 182 782 M91 Guide ASSemMbD Ly ...ttt it eeeenseoeesneenonsoassnsssessesnssanennns
47 182 768 M1 Drawbar, Hi-ClearancCe.......ceeeeeeeeeeanens sesesenena tsecsecenens ceoseee
48 : 353 599 X1 Bolt (1/2 x 2" NF, Hex. Hd.).......... PPN teecseennes et .
49 181 763 M1 Spacer (1/2 x 3/4 X 7/8") e nnnnnnnnn e ettt et e e
50 . 353 439 X1 Washer (1/2" Lock)...... O R T .
51 353 437 X1 Nut (1/2" NF, HeX.) ittt iinneeeunneeeonneenns T T .
52 353 855 X1 Bolt (1/2 x 1-1/4" NF, Carlr.).u.ututeteeeeneeeonenosanneennnninonnnnnsnns
53 181 762 Ml Spacer (1/2 X 3/4 X 1/4" Strut) ... neniieeeeernononeonsesasnsesannnas
54 353 758 X1 Washer (1/2" Flat) vt tininttiennnneeeenaneensosnaosssnnnesossanaesens
55 : 353 437 X1 Nut (172" NF, HeX.) ittt tneeeiuineeeeooeeeeneneonnnnns tesecsesnscsessannna
56 181 764 M1 Plate Guide. ... ittt iiiiienieinnennnns sesons cesenens Ceeecaenecsenans

Note: x - in Right Hand Column -~ As Required.

DN NN WWH e

MO NOMNNNNNHFHRFRFMERMEEERHEXXMDNMWWRERERFERFRFFRFFRF



82

F 202-1

P

7777727,

CONVERSION KIT, EXTENSION DRAWBAR
FOR UTILITY TRACTORS

W

Y
[OIEE2

Z

Z
2L

12 1

Ref.
No. Part No.

1 181 280 M91
2 181 284 M1
3 181 281 M91
4 181 283 M1

5 181 282 M1

6 195 714 M1

7 16 928 X

8 195 715 M1
9 16 234 X
10 181 285 M1
10 181 286 M1
10 181 287 M1
11 353 702 X1
11 353 433 X1
12 181 289 M91
13 ©195 716 M1
14 181 288 M1
15 13 222 X
16 181 842 M91
17 181 843 M1
17 353 433 X1
17 353 427 X1
18 353 867 X1
18 353 433 X1
18 353 427 X1
19 353 562 X1
20 181 M1

841

SIS B
ENY R 777777

10 9 6 1 8
. Description

Shaft Extension and Guard Assembly......... tessesaccssssaseacacacncsoas .
Housing, Shaft Extension............. e sessnoe seesecsscascnsascsssnals .o
Shaft Assembly, Extension.............c..... seccccscsssececcas cesscns .
Shaft, Extension........ e T et .
Sleeve, Shaft Extension...........coieeeverucans teacecanans ceseaces .o
Cone and Roller, Shaft Extension (Timken #IH138 A)............. e
Rivet, Button Head, Sleeve to Shaft(5/16 x 2-1/4").....cecteuieeecnns
Seal, 0il, Shaft Extension Sleeve (1-3/4 x 2-1/2 x 7/16").......... ce
Cup, Bearing, Shaft Extension Housing (Timken 14276).............. e
Shim, .003 Thick, Cover to Housing......... ceeciscecsccsnn cecssoasans .o
Shim, .005 ThiCK. .. ..uuueeeinennnnnennnn. e i e
Shim, .012 ThicK...... ...ttt ieeiiiieeeeneeeonseasaseaasscanannans .
Screw, Cap, Cover to Housing (7/16 x 1-1/2" NC).....oveiveennnennnn PN
Washer (7/16" LOCK) .. v.i 't eeeeeeeeeeoeennn f et teeeceatee e
Guard Assembly, Shaft Extension..........cecveeeeuenn ceeseans et .
Seal, 0il, Housing Cover (1-5/16 x 2-3/8 X 1/2")....cciuuuunn. e .
Cover, Shaft Extension Housing............. et e et et e ettt .
Fitting, Lubricator, Housing Cover (1/8" Str.)........cceeceiuueeencans

Extension Drawbar Assembly...........co0eeu.. Cetecaecaasecaeesenn ..

Bolt, Hook, Extension Drawbar to Lower Links

Washer (5/8" Lock).
Nut (5/8" NF, Hex.).

Bolt, Carriage, Extension Drawbar to Drawbar

Washer (5/8" Lock)...

o e

NUt (5/8" NF, HEX.)uuvrersenonnnneeeeinenunns
Bolt, Hex. Hd., Stay Brace to Upper Links (7/1
Stay....oviiiiiiiiieen Geevetcotesoccscensscccersscsscanana ceens

Brace,

_ Note: x - in Right Hand Column - As Required.

T e R R R i e e ]

N DNNDNNDNDN -



NUMERICAL INDEX 83
Part ~ Page Ref. ~ Part Page Ref. Part Page Ref.
No. No No. No. No. No. No. No. No.
1 691 X 59 6 180 019 M1 . 75 8 180 445 M1 31 75
1 958 X 53 7 180 020 M1 75 25 180 446 M1 31 9
2 446 X 53 56 180 021 M1 75 16 180 447 M1 31 8
2 759 X 41 22 180 053 M1 35 55 180 448 M1 33 28
2 950 X 31 1 180 059 M1 35 54 180 449 M1 29 6
2 951 X 25 35 180 060 M1 35 60 180 450 M1 33 9
2 957 X 9 28 180 061 M1 35 53 180 451 M1 33 30
11 157 X 65 31 180 063 M1 35 7 180 453 M1 31 16
11 277 X 51 43 180 067 M1 53 53 180 455 M1 19 22
12 501 X 29 8- 180 068 M1l 33 2 180 456 M1 19 23
180 069 M1 53 22 180 457 M1 31 15
13 222 X 61,82 22,15 180 073 M1 35 55 180 458 M1 31 78
13 223 X 65,67 15,15 180 074 M1 35 56" 180 460 M1 21 58
13 533 X 69 38 180 076 M1 35 51 180 461 M1 21 64
13 535 X 77 26 180 077 M1 35 59 180 462 M1 31 34
13 811 X 3,5,29 33,33,12 180 078 M1 35 61 180 463 M1 21 63
13 986 X 57 25 180 082 M1 35 8 180 464 M1 21 61
14 069 E 25,27 13,13 180 083 M1 35 4 180 465 M1 21 56
14 276 X 55 10 180 086 M1 35 3 180 474 M1 21,33 25,7
14 652 X 63 24 180 088 M1 - 23 10 180 476 M1 31 79
14 708 X 25,27 28 28 180 089 M1 71 1 180 481 M1 33 6
14 962 A 49 5 180 090 M1 71 2 180 482 M1 33 5
15 233 A 55 60 180 091 M1 71 4 180 484 M91 31 64
15 245 A 47 46 180 092 M1 71 5 180 485 M1 3,5 61,61
15 256 A 57 8 180 093 M1 23 9 180 511 M1 25,27 26,26
15 286 A 59 17 180 098 M1 35 58 180 573 M1 25,27 4,4
15 287 A 53 40 180 100 M91 23 68 180 575 M1 25,27 6,6
15 288 A 53 46 180 107 M91 37 65 180 576 M1 25,27 3,3
15 326 A 55 15 180 108 M1 71 3 180 577 M1 25,27 2,2
15 356 X 59 19 180 141 M9l 35 50 180 579 M1 31 7
15 359 A 43 7 180 144 M91 35 10 180 580 M1 25,27 17,17
15 422 X 23 57 180 169 M1 37 2 180 581 M1 31 10
15 438 X 69 37 180 224 M9l 47 2 180 582 M1 31 5
15 731 X 59 4 180 231 M1 37 - 180 583 M1 31 6
15 751 A 25,27 12,12 180 289 M1 7 4 180 590 M1 29 59
15 752 A 25,27 12,12 180 292 M1 37 58 180 592 M9l 17 18
15 753 A 25,27 12,12 180 293 M1 37 57 180 594 M91 17 21
15 798 A 57 7 180 296 M1 37 3 180 596 M1 17 24
15 840 A 69 48 180 297 M1 23 5 180 630 M1 35 24
15 841 A 63 23 180 313 M1 21 60 180 673 M1 23,35 45,13
15 842 A 63 22 180 333 M1 3,5 45,45 180 681 M9l 37 56
15 843 A 63 21 180 338 M9l 63 5 180 683 M1 23 42
15 846 A 69 46 180 355 M1 65,67 27,27 180 689 M1 23 33
15 853 X 63 20 180 366 M1 21 37 180 695 M1 37 73
15 854 X 63 16 180 367 M91 63 2 180 704 M91 7 1
16 012 X 69 15 180 376 M1 15 - 180 707 M91 17 2
16 234 X 75 22 180 377 M1 15 - 180 708 M1 23 28
16 346 X 29 37 180 403 M1 31 73 180 709 M1 23 27
16 544 A 49,51 37,7 180 405 M1 31 71 180 710 M1 23 30
16 863 X 53 38 180 406 M1 31 69 180 713 M1 23 36
16 898 X 3 56 180 407 M1 31 62 180 714 M1 23 35
16 928 X 81 4 180 408 M1 31 72 180 722 M1 71 11
17 595 A 53 6 180 409 M1 31 70 180 736 M91 17 1
17 608 A 53 16 180 410 M1 31 68 180 739 M1 23 48
18 291 A - 51 15 180 411 M1 31 67 180 746 M1 23,73 47,26
19 259 X 53 3 180 412 M1 31 65 180 769 M1 29 72
19 454 X 55 3 180 413 M1 31 66 180 770 M1 29 68
19 467 X 75 1 180.414 M1 31 63 180 776 M1 37 50
21 176 A 51 11 180 415 M1 31 57 180 798 M1 19 21
21 195 A 55 14 180 416 M1 31 26 180 801 M1 33 3
21 207 A 47,49 36,38 180 417 M1 21 68 180 802 M1 17 9
21 215 A 53 19 180 418 M1 21 67 180 809 M1 29 30
22 131 X 73 50 180 419 M1 31 58 180 811 M1 29 36
22 166 X 31 76 180 420 M1 31 30 180 812 M1 29 32
22 303 X 41 35 180 421 M1 31 49 180 813 M1 29 31
22 425 X 41 26 180 422 M1 31 27 180 814 M1 29 41
22 432 X 41 27 180 424 M1 31 77 180 815 M1 29 42
22 626 X 69 13 180 427 M1 31 36 180 816 M9l 29 33
22 677 X 77 8 180 428 M1 31 39 180 826 M1 29 45
22 771 X 51 5 180 429 M1 31 53 180 827 M1 29 44
29 939 X 41 26 180 430 M1 31 47 180 828 M1 29: 38
34 030 A 57 26 180 431 M1 31 45 180 831 M1 29 46
34 031 A 57 12 180 432 M1 31 46 180 832 M1l 29 43
677 040 29 63 180 433 M1 31 42 180 833 M1 29 48
677 044 7 17 180 434 M1 31 41 180 834 M1 29 49
677 702 75 30 180 435 M1 31 59 180 835 M1 29 50
150 662 M1 63 9 180 436 M1 31 4 180 836 M1 29 47
180 002 M1 31,33 14,32 180 437 M1 31 22 180 853 M1 3,5 26,26
180 004 M1 17 32 180 438 M2 31 21 180 855 M91 3 -9
180 006 M91 31 2 180 439 M2 31 11 180 856 M91 3,5 42,42
180 008 M1l 63 3 180 440 M1 31 3 180 859 M1 3,5 43,43
180 009 M1 63 12 180 441 M1 31 25 180 860 M1 3,5 24,24
180 010 M1 63 10 180 442 M2 31 20 180 861 M9l 3 44
180 013 M91 75 20 180 443 M1 31 19 180 863 M91 15 6
180 016 M91 75 10 180 444 M1 29 5 180 864 M1 - 29 4



©181

116

84 NUMERICAL INDEX Continued
Part Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. No. No. No.
180 875 M1 15 7 181 118 M1 33 23 181 531 M1 45 37
180 876 M1 15 8 181 119 M1 33 13 181 533 M1 23 3
180 901 M91 21 6 181 121 M1 33 11. 181 534 M1 23 22
180 903 M1 11 14 181 123 M1 33 22 181 535 M1 23 1
180 904 M1 21 27 181 124 M1 33 25 181 536 M1 23 6
180 905 M1 21 26 181 125 M1 33 15 181 537 Ml 23 2
180 906 M1 9 23 181 126 M1 33 - 181 538 M1 41 61
180 912 M91 21 1 181127 M1 33 - 181 539 M1 41 62
180 913 M1 21 2 181 140 M91 37 45 181 540 M1 41 63
180 916 M1 11 4 181 141 M91 37 60 181 543 M1 37 29
180 917 M1 11 3 181 142 M1 37 44 181 550 M1 37 17
180 919 M9l 13 - 181 149 M1 29 28 181 551 M1 37 28
180 920 M1 13 13 181 150 M1 29 29 181 552 M91 37 32
180 921 M1 13 12 181 159 M91 11 15 181 556 M91 37 33
180 922 M9l 13 17 181 204 M9l 21 51 181 558 M91 37 30
180 924 M1 13 20 181 211 M91 21 66 181 560 M91 37 31
180 925 M1 13 43 181 214 M1 21 70 181 562 M1 37 26
180 926 M1 13 24 181 215 M1 21 74 181 563 M91 37 43
180 927 M1 13 8 181 217 M1 21 40 181 564 M91 37 43
180 928 M1 13 6 181 218 M91 21 39 181 566 Ml 47 10
180 929 M1 13 9 181 224 M1 19 27 181 567 M1 23 7
180 930 M1 13 7 181 225 M9l 21 15 181 568 M91 23 26
180 931 M1 13 3 181 229 M1 17 12 181 756 M1 79,81 22,36
180 932 M1 13 4 181 230 M1 17 17 181 757 M1 79,81 21,35
180 933 M1 13 19 181 232 M1 17 4 181 758 M9l 79,81 25,39
180 934 M1 13 38 181 233 M1 17 5 181 759 M1 79,81 26,40
180 935 M91 13 27 181 234 M1 17 5 181 760 M1 79,81 27,41
180 936 M1 13 29 181 235 Ml 17 5 181 761 M1 79,81 28,42
180 937 M91 13 32 181 237 M1 31 43 181 762 M1 79,81 39,53
180 940 M1 13 31 181 246 M1 19 3 181 763 M1 79,81 34,49
180 941 M1 13 33 181 247 M1 19 8 181 764 M1 79,81 37,56
180 942 M1 13 30 181 249 M1 19 7 181 765 M1 79 32
180 943 M1 13 26 181 251 M9l 19 19 181 766 M91 79 31
180 944 M1 13 48 181 253 M1 19 20 181 767 M91 79 30
180 945 M1 13 44 181 258 M1 17 29 181 768 M1 71 10
180 946 M1 13 46 181 260 M1 17 19. 181 769 M1 71 12
180 947 M1 13 51 181 266 M1 19 12 181 770 M1 71 13
180 948 M1 13 52 181 267 M1 21 19 181 774 M91 79 42
180 949 M1 13 53 181 275 M1 19 4 181 775 M91 79 2
180 950 M1 13 57 181 276 M1 19 6 181 776 M91 79 -
180 951 M1 13 58 181 277 M1 19 5 181 777 M1 79 3
180 961 M1 13 47 181 280 M91 82 1 181 778 M1 79 1
180 967 M1 11 18 181 281 M91 82 3 181 799 M1 31 51
180 970 M1 11 11 181 282 M1 81,82 3,5 181 801 M91 73 60
180 971 M1 11 12 181 283 M1 82 4 181 841 M1 82 20
180 972 M1_ 9 8 181 284 M1 82 2 181 842 M91 82:. . 16
180 973 M1 9 3 181 285 M1 82 10 181 843 M1 82 17
180 974 M1 9 6 181 286 M1 82 10 181 958 M1 29 22
180 979 M1 9 10 181 287 M1 82 10 181 959 M1 29 7
180 980 M1 9 9 181 288 M1 82 14 181 960 M1 29 21
180 981 M1 9 59 181 289 M9l 81,82 9,12 181 961 M1 29 10
180 982 M1 9 5 181 313 M91 7 21 181 962 M1 29 10
©180 983 M9l 11 36 181 316 M91 7 18 181 964 M1 29 13
180 990 M1 11 33 181 319 M1 7 19 181 965 M1 29 53
180 991 M1 11 35 181 320 M1 7 14 181 974 M91 19 2
180 993 M91 11 32 181 321 M1 7 9 181 981 M91 29 55
. 180 997 M1 11 6 181 322 M1 7 8 181 982 M1 9 4
180 999 M1 11 37 181 323 M1 7 26. 181 985 M1 3 75
181 000 M91 11 29 181 324 M1 7 23 181 986 M1 3 74
181 001 M9l 11 28 181 325 M91 7 23 182 009 M9l 29 27
181 008 M1 11 31 181 326 M1 7 22. 182 014 M9l 79 43
181 010 M1 11 23 181 327 M91 7 22 182 062 M1 49 9
181 011 M1 11 26 181 328 M1 63 7 182 087 M91 19 1
181 012 M1 11 25 181 330 M91 7 2 182 088 M1 19 11
181 015 M1 9 26 181 333 M1 7 3 182 089 M1 19 10
181 016 M1 9 27 181 338 M91 7 10 182 090 M1 21 65
181 018 M1 11 8 181 344 M1 3,5 82,81 182 091 M1 19 25
181 019 M91 9 53 181 345 M1 3,5 35,83 182 093 M91 71 7
181 022 M91 9 25 181 349 M1 3,5 80,79 182 096 M1 71 8
181 026 M91 9 30 181 351 M91 3 14 182 099 M91 9 21
181 032 M1 9 40 181 353 M91 3 21 182 115 M91 19 12
181 033 M1 9 48 181 363 M1 21 30 182 274 M1 9 29
181 038 M91 9 51 181 402 Ml 21 14 182 278 M1 17 16
181 039 M91 9 52 181 403 M9l 17 7 182 282 M1 9 35
181 040 M1 9 39 181 405 M91 17 7 182 287 M9l 35 9
181 041 M1 9 45 181 408 M1 21 41 182 308 M91 29 58
181 043 M1 13 21 181 411 M1 17 11 182 309 M9l 29 58
181 046 M1 13 22 181 439 M9l 21 33 182 310 M1 29 23
181 047 M1 9 31 181 440 M91 31 54 182 311 M1 29 56
181 102 M91 33 20 181 459 M1 33 31 182 314 M1 47 .8
181 103 M1 33 19 181 521 M1 47 12 182 318 M1 47 23
- 181 104 M1 33 24 181 522 M91 47 24 182 319 M91 47 1
181 106 M1 - 33 21 181 523 M1 47 26 182 321 M91 37 1
181 107 M1 33 17 181 526 M1 47 11 182 322 M9l 37 55
M1 | 33 181 528 M1 47 15 182 323 M91 37 4



NUMERICAL INDEX Continued ‘85
Part ~Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. No. No. No.
182 333 M91 23 41 182 609 M91 49 18 182 904 M1 35 16
182 345 M1 3,47 84,6 182 611 M1 49 22 182 905 M1 35 17
182 346 M1 47 4 182 612 M1 49 23 182 911 M1 35 15
182 347 M1 47 20 182 613 M1 71 6 182 912 M9l 37 18
182 367 M1 35 47 182 614 M1 49 20 182 918 M1 35 18
182 368 M1 35 49 182 617 M1 15 1 182 919 M91 35 26
182 369 M91 35 20 182 618 M1 15 2 182 920 M91 35 30
182 376 M1 29 24 182 619 M1 15 3 182 922 M9l 35 23
182 377 M1 61 18 182 620 M91 37 16 182 927 M91 73 1
182 378 M1 61 19 182 624 M91 37 74 182 928 M9l 73 2
182 379 M1 29 1 182 625 M91 37 46 182 929 M9l 73 37
182 381 M1 49 24 182 626 M91 63 15 183 000 M91 13 61
182 383 M1 35 21 182 628 M1 63 17 183 002 M1 71 15
182 390 M91 5 23 182 629 M1 69 - 49 183 005 M91 13 -
182 391 M1 3,5 85,84 182 630 M1 69 29 183 070 M91 71 14
182 392 M1 5 77 182 632 M9l 3 55 183 081 M91 73 22
182 393 M91 5 44 182 633 M9l 3 54 183 082 M9l 73 23
182 395 M91 5 55 182 641 M1 3 28 183 088 M1 21 31
182 396 M91 5 54 182 642 M9l 3 23 195 159 M1 19 15
182 400 M91 5 9 182 644 M1 69 32 195 160 M1 17,19 8,24
182 401 M91 5 21 182 645 M91 .69 34 195 163 M1 19 18
182 402 M91 5 14 182 646 M1 69 28 195 175 M1 65,67 26,26
182 405 M91 5 67 182 649 M91 69 45 195 181 M1 63 4
182 454 M9l 37,39 36, - 182 651 M1 49 8 195 182 M1 63 6
182 455 M91 37,41 9,1 182 652 M91 23 46 195 195 M1 19 16
182 457 M91 17 3 182 653 M9l 23 50 195 222 M1 31 29
182 463 M92 33 - 182 658 M9l 37 59 195 239 M1 3,5 46,46
182 470 M9l 23 34 182 665 M1l 25,27 5,5 195 242 M1 29 25
182 472 M1 23 37 182 668 M1 69 33 195 251 M1 75 7
182 479 M9l 47 5 182 669 M1 69 33 195 270 M1 29 17
182 480 M1 23 29 182 670 M1 69 33 195 284 M1 21 52
182 494 M91 65,67 13,13 182 671 M91 37 70 195 308 M1 37 67
182 501 M1 65,67 30,30 182 676 M1 69 43 195 339 M1 79 7
+ 182 503 M1 61 13 182 677 M1 69 41 195 340 M1 3,5 3,16
182 504 M1 61 11 182 696 M91 37 75 195 342 M1 3 6
182 507 M91 65,67 3,3 182 697 M1 47 21 195 344 M1 3,5 19,58
182 510 M91 65,67 4,4 182 698 M1 47 21 195 346 M1 3,5 8,60
182 515 M91 65,67 1,1 182 704 M1 23 38 195 347 M1 3,5 7,59
182 517 M91 65,67 2,2 182 707.M91 15 10 195 363 M1 31 © 23
182 519 M9l 65,67 8,8 182 708 M91 15 11 195 364 M1 53 24
182 528 M1 65,67 28,28 182 713 M9l 49 19 195 373 M1 3,5 15,15
182 529 M1 65,67 29,29 182 718 M1 71 9 195 386 M1 77 65
182 530 M1 65,67 10,10 182 722 M91 9 13 195 387 M1 9 13
182 531 M91 65,67 11,11 182 736 M1 37 71 195 439 M1 23 49
182 532 M1 37 66 182 743 M1 47 22 T 195 441 M1 35 52
182 534 M91 61 2 182 748 M91 45 1 195 442 M1 . 23 51
182 535 M91 61 4 182 768 M1 81 47 195 444 M1 35 64
. 182 538 M1 65,67 16,16 182 774 M91 81 45 195 448 M1 47 51
182 539 M1 65,67 17,17 182 775 M1 25,27 32,32 195 453 M1 21 62
182 540 M1 65,67 17,17 182 782 M91 81 46 195 454 M1 29 20
182 541 M1 65,67 17,17 182 785 M1 81 21 195 457 M1 3,5 29,78
182 542 M91 65 21 182 786 M1 81 5 195 466 M1 21,55 24,32
182 549 M91 37 37 182 787 M1 81 24 195 467 M1 21 72
182 551 M91 53 - 182 788 M1 81 27 195 468 M1 21 75
182 554 M91 3 67 182 789 M1 81 8 195 472 M1 75 11
182 557 M91 67 24 182 790 M1 81 2 195 473 M1 75 12
182 558 M91 67 25 182 791 M9l 81 1 195 474 M1 75 24
182 559 M9l 65 24 182 792 M9l 81 20 195 479 M1 33 14
182 560 M9l 65 25 182 798 M1 21 65 195 489 M1 63 14
182 566 M91 67 18 182 799 M1 19 25 195 493 Mi 31 24
182 567 M91 67 21 182 800 M1 31 30 - 195 496 M1 19 17
182 573 M9l 35 63 182 801 M1 31 51 195 497 M1 31 48
182 575 M9l 61 20 182 803 M91 81 12 195 498 M1 21 53
182 576 M9l 61 15 182 811 M1 . 81 13 195 499 M1 31 50
182 580 M1 9 60 182 812 M1 81 14 195 500 M1 31 56
182 581 M1 9 61 182 839 M9l 33 1 195 501 M1 31 33
182 582 M1 9 62 182 841 M9l 33 27 195 502 M2 31 28
182 583 Ml 49 16 182 842 M1 33 18 195 503 M1 31 38
182 587 M1 11 2 182 852 M9l 37,43 25, - 195 505 M1 31 32
182 588 M1 11 1 182 853 M9l 23 44 195 506 M1 21 55
182 590 M1 69 6 182 855 M1 35 29 195 507 M1 31 52
182 591 M9l 69 10 182 856 M9l 35 31 195 508 M1 33 29
182 593 M1 69 5 182 857 M9l 35 28 195 512 M1 31 44
182594 M1 69 2 182 860 M91 T 49 2 195 513 M1 21 34
182 593 M1 69 17 182 861 M1 49 1 195 522 M1 21 57
182 596 M9l 69 3 182 864 M1 35 22 195 527 M1 75 26
182 597 M91 69 19 182 865 M1 35 27 195 530 M1 17 10
182 600 M1l 69 8 182 869 M1 35 19 195 546 M1 53 52
182 602 M91 53 - 182 872 M9l 35 1 195 548 M1 45 40
182 603 M1 49 14 182 ‘874 M1 35 1 195 549 M1 45. 39
182 604 M1 49 15 182 876 M1 35 1 195 550 M1 45 38
182 605 M1 49 17 182 877 M9l 35 12 195 551 M1 23 20
182 606 M1 79 1 182 879 M9l : 35 11 195 553 M1 19 28
182 607 M1 5 75 182 897 M1 3,5 48,48 195 556 M1 17 15
182 608 M1 5 74 182 901 M1 . 23 43 195 559 M1 3,5 2,20



A

NUMERICAL INDEX Continued

196

86
Part Page Ref . ~Part Page Ref. Part Page Ref.
No. No No. No. No. No. No. No. No.
195 560 M1 13 - 196 102 M1 35 2 353 790 X1 71 41
195 561 M1 9 20 196 128 M1 35 33 353 791 X1 71 43
195 562 M1 11 17 196 129 M1 35 65 353 793 X1 7 11
195 563 M1 13 5 196 131 M1 69 42 ‘353 804 X1 35 2
195 564 M1 13 49 200 550 M1 59 27 353 807 X1 7 24
195 565 M1 11 9 353 123 X1 51 45 353 830 X1 3 10
195 567 M1 9 17 353 261 X1 65 32 353 831 X1 5 10
195 568 M1 13 37 353 401 X1 33 4 353 855 X1 .79 38
195 569 M1 21 28 353 426 X1 3 73 353 867 X1 81 16
195 572 M1 9 1 353 427 X1 15 5 353 889 X1 79 16
195 573 M1 9 7 353 428 X1 25 21 353 897 X1 51 35
195 574 M1 11 19 353 429 X1 61 1 353 916 X1 7 13
195 575 M1 11 34 353 430 X1 29 18 353 917 X1 33 26
195 576 M1 13 28 353 431 X1 29 70 353 918 X1 9 34
195 577 M1 13 25 353 432 X1 7 © 15 353 919 X1 9 46
195 578 M1 13 40 353 433 X1 15 29 353 922 X1 21 17
195 580 M1 13 . 41 353 434 X1 21 21 353 925 X1 -3 41
195 581 M1 13 34 353 435 X1 29 40 353 927 X1 3 52
195 583 M1 11 13 353 437 X1 79 18 353 928 X1 63 11
195 584 Ml 13 - 15 353 .438 X1 9 2 353 931 X1 69 20
195 589 M1 3,5 1,1 353 439 X1 61 24 353 961 X1 9 14
195 592 M1 25,27 1,1 353 441 X1 9 42 353 962 X1 21 12
195 593 M1 9 57 353 443 X1 61 9 353 963 X1 21 10
195 595 M1 11 21 353 445 X1 23 56 353 964 X1 3 49
195 597 M1 29 39 353 446 X1 7 6 353 969 X1 35 66
195 604 M1 29 2 353 451 X1 25 24 353 975 X1 37 -
195 617 M1 9 44 353 458 X1 61 8 353 979 X1 73 3
195 618 M1 9 47 353 500 X1 37 7 353 987 X1 37 63
195 638 M91 63 1 353 501 X1 29 64 354 007 X1 21 16
195 644 M1 3,5 27,76 353 502 X1 9 32 354 039 X1 13 36
195 645 M1 3,5 57,57 353 514 X1 73 14 354 043 X1 51 34
195 647 M1 3,5 22,22 353 515 X1 37 68 354 046 X1 23 4
195 648 M1 3,5 31,80 353 520 X1 41 64 354 048 X1 77 55
195 653 M1 49 43 353 529 X1 79 44 354 050 X1 75 3
195 663 M1 9 37 353 558 X1 75 31 354 055 X1 3 .47
195 675 M1 17 23 353 559 X1 69 30 354 057 X1 3 39
195 676 M1 17 22 353 561 X1 3 71 354 059 X1 3 70
195 677 M1 17 20 353 562 X1 3 13 354 060 X1 19 14
195 678 M1 17 6 353 563 X1 5 13 354 061 X1 55 17
195 681 M1 29 71 353 564 X1 81 15 354 068 X1 57 13
195 682 M1 75 5 353 571 X1 29 73 354 070 X1 75 29
195 690 M1 19 26 353 572 X1 65 36 354 074 X1 3 4
195 694 M1 47,49 7,10 353 599 X1 79 33 354 076 X1 33 -
195 714 M1 82 6 353 609 X1 69 7 354 089 X1 79 6
195 715 M1 82 8 353 611 X1 17 28 354 095 X1 69 21
195 716 M1 82" 13 353 614 X1 53 61 354 121 X1 23 8
195 756 M9l 69 12 353 626 X1 19 13 354 122 X1 7 7
. 195 764 M1 69 11 353 633 X1 61 26 354 123 X1 47 50
195 794 M1 79 29 353 648 X1 17 25 354 187 X1 13 35
195 866 M1 77 15 353 666 X1 13 59 354 204 X1 23 67
. 195 868 M1 77 24 353 668 X1 49 30 354 239 X1 7 20
195 869 M1 77 12 353 676 X1 47 40 354 261 X1 31 . 74
195 874 M1 77 19 353 678 X1 13 54 354 263 X1 53 44
195 889 M1 77 28 353 679 X1 55 52 .354 270 X1 31 60
195 900 M1 29 19 353 688 X1 11 24 354.279 X1 63 18
195 904 M1 29 14 353 690 X1 21 20 354 283 X1 69 55
195 910 M1 29 11 353 691 X1 47 12 354 285 X1 61 25
195 929 M1 77 64 353 692 X1 53 43 354 289 X1 69 56
195 935 M1 77 4 363 696 X1 21 71 . 7 354 390 X1 23 31
195 986 M1 77 14 353 697 X1 21 T .--59 354 391 X1 11. 5
195 994 M1 9 49 353 698 X1 39 45 354 410 X1 7 5
196 010 M1 35 48 353 700 X1 25 - 37 354 415 X1 13 23
196 011 M1 49 44 353 701 X1 9 18 354 416 X1 . 21 32
196 013 M1 35 41 353 702 X1 69 51 354 438 X1 47 43
196 022 M1 9 24 353 704 X1 13 1 354 615 X1 55 53
196 047 M1 35 44 353 706 X1 13 10 354 616 X1 55 54
196 049 M1 65,67 14,14 353 710 X1 29 76 354 625 X1 55 55
196 050 M1 61,67 21,12 353 711 X1 9 12 355 286 X1 11 7
196 057 M1 61 16 353 715 X1 77 2 355 434 X1 29 54
196 058 M1 65,67 5,5 353 718 X1 9 S 11 355 465 X1 41 57
196 059 M1 -6l 3 353 724 X1 61 23 355 512 X1 55 56
196 060 M1 65,67 19,22 353 727 X1 65 39 355 542 X1 51 4
196 068 M1 69 14 353 753 X1 23 55 355 547 X1 49 12
196 069 M1 69 16 353 754 X1 9 36 355 584 X1 7 25
196 070 M1 69 18 353 755 X1 9 38 375 099 X1 15 30
196 071 M1 69 9 353 756 X1 49 39 375 181 X1 25,27 34,34
196 080 M1 69 35 353 757 X1 3 40 542 748 M1 71 37
196 08} M1 69 40 353 758 X1 79 40 667 150 M1 77 51
196 QBQMMI 69 36 353 760 X1 21 73 667 151 M1 77 37
196 090 M1 69 39 353 771 X1 71 42 667 158 M1 77 39
196‘093’M1 69 44 353 772 X1 3 72 667 159 M1 77 48
196095 M1 81 6 353 773 X1 53 20 667 161 M1 77 41
196 096 M1 81 7 353 774 X1 3 51 667 172 M1 77 58
196 099- M1 65,67 9,9 353 777 X1 61 10 667 175 M1 77 59
100 M1 61,67 5,6 353 784 X1 29 78 667 178 M1 77 63




38

NUMERICAL INDEX Continued 87
Part Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. No. No. No.
667 181 M91 77 35 1 503 288 M91 37 43 1 750 205 M1 59 16
667 216 M1 77 9 1 750 000 M1 57 4 1 750 206 M1 59 5
667 217 M1 77 1 1 750 002 M1 51 42 1 750 207 M1 59 5
667 218 M1 77 22 1 750 006 M1 51 47 1 750 208 M1 59 5
667 221 M9l 77 11 1 750 011 M91 51 41 1 750 209 M1 59 5
667 556 M1 .75 4 1 750 012 M1 57 3 1 750 211 M91 23 13
668 300 MI1 77 57 1 750 016 M1 57 6 1 750 212 M1 51 3
668 301 M1 77 54 1 750 017 M1 51,53 50,28 1 750 213 M91 47 35
668 328 M1 77 47 1 750 024 M1 55 35 1 750 214 M91 55 2
668 338 M1 77 42 1 750 025 M1 55 36 - 1 750 216 M9l 53 31
668 339 M91 77 53 1 750 032 M1 53 41 1 750 236 M91 71 35
670 054 M1 79 15 1 750 034 M1 59 23 1 750 237 . M1 59 5
675 222 M1 75 27 1 750 041 M1 41 11 1 750 239 M91 55 1
760 028 M1 53 42 1 750 042 M1 57 19 1 750 293 M1 59 1
760 138 M1 53 47 1 750 043 M1 57 18 1 750 367 M1 39 5
760 156 M1 55 13 1 750 045 M1 49 13 1 750 368 M1 37 39
760 159 M1 55 16 1 750 049 M91 57 23 1 750 370 M1 41 52
760 195 M1 55 4 1 750 052 M1 55 11 1 750 371 M1- 41 38
760 402 M1 53 17 1 750 054 M1 59 16 1 750 377 M1 39 40
760 916 M1 57 21 1 750 055 M1 51 28 1 750 378 M1 43 3
761 532 M1 49 40 1 750 056 M1 51 32 1 750 379 M1 41 12
829 944 M1 41 43 1 750 057 M1 51 31 1 750 380 M1 39 26
830 480 M92 29 34 1 750 058 M1 51 25 1 750 384 M1 41 54
830 481 M92 29 35 1 750 059 M1 51 14 1 750 387 M1 41 15
830 486 M91 57 22 1 750 060 M1 51 16 1 750 388 M1 41 21
830 487 M91 51 - 1 750 061 M1 51 12 1 750 391 M1 41 59
830 488 M91 51 - 1 750 062 M1 51 13° 1 750 392 M1 41 6
830 490 M91 - 51 2 1 750 066 M91 51 21 1 750 393 M1 41 60
830 492 M91 57 14 1 750 067 M91 51 22 1 750 394 M1 41 4
. 830 501 M91 45 - 1 750 068 M1 51 36 1 750 395 M1 41 13
‘830 508 M91 57 22 1 750 070 M1 51 9 1 750 396 M1 39 43
830 509 M91 57 22 1 750 071 M1 51 19 1 750 397 M1 41 19
830 510 M91 57 22 1 750 072 M1 51 10 1 750.398 M1 41 8
830 514 M91 47 27 1 750 073 M1 51 27 1 750 399 M1 41 9
830 516 M91 59 31 .1 750 076 M1 59 18 1 750 400 M1 41 10
830 633 M91 59 31 1 750 077 M1 47 37 1 750 401 M1 41 14
-830 637 M9l 59 31 1 750 078 M1 47 34 1 750 402 M1 41 17
830 638 M91 59 31 1 750 079 M1 47 38 1 750 403 M1 41 18
830 644 M91 57 16 1 750 080 M1 47 31 1 750 404 M1 41 50
830 663 M91 11 16 1 750 083 M91 47 29 1 750 405 M1 41 44
830 681 M9l 37 27 1 750 084 M91 47 33 1 750 406 M1 43 11
830 685 M91 47 9 1 750 085 M1 55 8 1 750 407 M1 43 12
830 688 M91 55 - 1 750 087 M1 55 9 1 750 409 M1 39 42
830 689 M91 55 - 1 750 088 M1 55 19 1 750 411 M9l 43 40
830 690 M91 51 - 1 750 090 M91 55 6 1 750 412 M1 43 10
830 697 M91 57 1 1 750 093 M91 53 50 1 750 415 M1 41 3
830 699 M9l 73 4 1 750 094 M91 55 24 1 750 417 M1 41 51
830 703 M91 51 - 1 750 095 M1 53 51 1 750 419 M1 43 24
830 704 M91 51 - 1 750 096 M91 55 21 1 750 422 M9l 41 2
830 705 M91 51 - 1 750 098 M1 53 49 1 750 423 M1 41 24
830 706 M91 33 - 1 750 099 M1 59 20 1 750 424 M1 41 58
830 717 M9l 45 41 1 750 100 M1 23 15 1 750 428 M1 41 20
840 708 M91 57 20 1 750 103 M1 23 17 1 750 429 M1 41 45
840 713 M91 57 11 1 750 108 M1 23 16 1 750 430 M1 43 18
840 714 M91 . 57 11 1 750 110 M1 55 5 1 750 431 M1 41 23
840 753 M91 51 - 1 750 111 M1 51 26 1 750 432 M1 43 41
840 754 M91 51 - 1 750 112 M1 53 32 1 750 435 M1 39,41 18,31
840 760 M91 53 21 1 750 120 M1 51 29 1 750 436 M1 43 6
840 873 M9l 51 - 1 750 122 M1 53 2 1 750 437 M1 43 22
840 874 M91 51 - 1 750 124 M1 51 30 . 1 750 439 M1 39 32
841 239 M9l 33 - 1 750 126 M1 55 12 1 750 440 M1 39 29
841 241 M91 55 42 1 750 127 M1 59 3 1 750 441 M1 41 40
850 127 M1 63 8 1 750 130 M91 55 26 1 750 443 M1 41 35
850 778 M1 61 7 1 750 131 M1 53 18 1 750 444 M9l 41 32
1 000 148 M1 53 4 1 750 132 M1 47 48 1 750 445 M1 39 35
1 000 251 M1 13 18 1 750 134 M1 59 24 1 750 446 M1 39 © 33
-1 001 515 M91 35 62 1 750 136 M1 51,53 52,13 1 750 447 M9l 39 31
1 002 785 M91 23 25 1 750 139 M1 55 22 1 750 451 M1 43 25
1 002 867 M91 23 23 1 750 140 M1 55 23 1 750 452 M9l 41 53
1 003 341 M1 25,27 14,14 1 750 146 M1 47 28 1 750 454 M91 39 30
1 003 886 M1 47 47 1 750 147 M1 55 20 1 750 456 M1 39 38 &
1 004 512 M1 51 18 1 750 148 M1 51 33 1 750 457 M1 39 39
1 004 514 M91 51 17 1 750 149 M1 59 21 1 750 458 M91 39 34
1 004 739 M1 43 31 1 750 150 M1 23 14 1 750 459 M1 39 36
1 005 438 M1 55 41 1 750 151 M1 53 39 1 750 460 M1 41 5
1 005 935 M1 51 23 1 750 152 M1 53 58 1 750 461 M1 41. 49
1 005 960 M1 55 18 1 750 154 M1 53 10 1 750 463 M91 41 7
1 009 128 M91 49 4. 1 750 169 M1 59 12 1 750 464 M1 43 15
1 009 132 M1 49 6 1 750 186 M91 57 23 1 750 465 M1 41 36
1 009 436 M91 15 31 1 750 187 M91 57 23 1 750 480 M1 41 34
1 500 015 M1 55 7 1 750 188 M91 57 23 1 750 481 M1 37 38
1 500 056 M1 59 2 1 750 199 M91 51 1 1 750 482 M1 43 19
1. 500 071 M1 53 37 1 750 202 M1 59 16 1 750 483 M1 43 21
1 500 098 M1 23 24 1 750 203 M1 59 16 1 750 484 M1 41 25
1 500 490 M1 25,27 9,9 1 750 204 M1 59 16 1 750 488 M1 43




88 NUMERICAL INDEX Continued
Part Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. No. No. No.
1 750 489 Ml 43 4 1 751 188 M1 45 13 1 751 738 M1 25,27 11,11
1 750 490 M1 43 5 1 751 189 M1 45 7 1 751 739 M1 25,27 25,25
1 750 491 M91 43 36 1 751 190 M1 ‘45 5 1 751 740 M1 25,27 20,20
1 750 492 M1 43 14 1 751 192 M1 45 25 1 751 741 M1 25,27 36,36
1 750 494 M1 41 48 .1.751 194 M1 45 17 1 751 751 M1 71 40
1 750 495 M1 43 30 1 751 196 M1 45 26 1 751 756 M91 73 17
1 750 496 M1 41 16 1 751 291 M1 23 58 1 751 757 M91 73 21
1 750 497 M1 41 37 1 751 292 Ml 23 54 1 751 758 M91 73 18
1 750 499 M1 43 2 1 751 295 M91 23 61 1 751 760 M1 73 13
3 750 500 M1 - 37 41 1 751 296 M1 23 62 1 751 769 M9l 73 32
1 750 501 M1 37 40 1 751 298 M1 23 65 1 751 771 M1 73 24
1 750 504 M1 41 46 1 751 299 M9l 23 66 1 751 823 M9l 73 42
1 750 505 M1 41 47 1 751 301 M91 23 63 1 751 825 M91 73 56
1 750 511 M1 43 13 1 751 304 M1 23 64 1 751 829 M9l 73 45
1 750 513 M1 43 33 1 751 328 M1 45 4 1 751 833 M1 73 44
1 750 514 M1 43 34 1 751 347 M91 73 6 1 751 834 M1 73 49
1 750 515 M1 43 37 1 751 353 M1 73 59 1 751 835 M1 73 43
1 750 518 M1 39 37 1 751 395 M91 15 20 1 751 836 M1 73 46
1 750 519 M1 43 32 1 751 402 M1 15 21 1 751 837 M1 73 47
1 750 520 M1 43 29 1 751 403 M1 15 22 1 751 838 M1 73 48
1 750 '579 M1 47 30 1 751 404 M1 15 27 1 751 846 M1 53 54
1 750 580 M1 55 44 1 751 405 M1 15 24 1 751 847 Ml 53 55
1 750 583 M1 55 37 1 751 406 M1 15 25 1 751 849 M9l 51 46
1 750 584 M1 55 38 1 751 407 M1 15 23 1 751 850 M1 57 6
-1 750 585 M1 55 40 1 751 408 Ml 15 26 1 751 852 M1 47 25
1 750 586 M9l 55 39 1 751 409 M1 15 28 1 751 853 M9l 25,27 27,27
1 750 587 M9l 55 43 1 751 410 M1 45 21 1 751 855 M91 27 16
1 750 597 M1 71 46 1 751 440 M91 59 33 1 751 857 M91 . 25 16
1 750 598 M1 71 47 1 751 441 M91 59 33 1 751 858 M91 25,27 7,7
1 750 600 M1 71 48 1 751 442 M9l 59 33 1 751 860 M91 25,27 8,8
1 750 607 M1 73 33 1 751 443 M91 59 33 1 751 861 M9l 27 22
1 750 613 M1 73 19 1 751 444 M9l 59 32 1 751 862 M91 25 22
1 750 614"M1 . 73 20 1 751 445 M91 59 32 1 751 864 M9l 25,27 19,19
1 750 616 M9l 73 27 1 751 446 M9l 59 32 1 751 878 M91 41 39
1 750 623 M9l 73 34 1 751 447 M91 59 32 1 751 879 M9l 41 27
1 750 642 M1 73 5 1 751 448 M91 59 34 1 751 880 M91 39 27
1 750 650 M91 73 8 1 751 449 M91 59 34 1 751 883 M91 39 14
1 750 656 M1 73 38 1 751 450 M91 59 34 1 751 884 Ml 39 15
1 750 657 M91 73 41 1 751 451 M91 59 34 1 751 885 Ml 39 19
1 750 661 M9l 53 36 1 751 478 M1 41 28 1 751 886 M1 39 20
1 750 673 M1 73 35 1 751 483 M1 71 18 1 751 887 M1 39 21
1 750 674 M1 73 31 1 751 484 M1 71 33 1 751 888 M1 39 22
1 750 675 M1 73 11 1 751 486 M91 71 32 1 751 889 M1 -39 24
1 750 676 M1 73 12 1 751 488 M1 71 36 1 751 890 M9l 39 2
1 750 677 M1 73 36 1 751 489 M1 . 71 31 1 751 891 M1 39 28
1 750 678 M1 73 29 1 751 491 M1 71 17 1 751 892 Ml 39 11
1 750 679 M1 . 73 28 1 751 492 M1 71 22 1 751 893 M1 39 13
1 750 687 MI1. . 73 39 1 751 495 M1 71 27 1 751 894 M1 39 9
1 750 786 M9l 73 30 1 751 496 M1 71 20 1 751 895 M1 39 10
1 750 869 M1 41 29 1 751 497 M91 71 34 1 751 896 M1 39 12
1 750 874 M9l 43 1 1 751 499 M1 71 19 1 751 897 M91 39 3
1 750 875 M1 43 39 1 751 500 M1 71 21 1 751 898 M1 39 7
1 750 877 M9l 43 23 1 751 502 M1 71 24 1 751 899 Mi 39 8
1 750 882 M1 41 56 1 751 504 M1 71 25 1 751 900 M1 39 4
1 751 133 M1 51,53 53,14 1 751 505 M91 71 23 1 751 901 M1 39 6
1 751 165 M1 45 35 1 751 506 M1 71 30 1 751 902 M9l 39 41
1 751 167 M1 45 30 1 751 507 M1 71 16 1 7514903 M1 39 44
1 751 168 M1 45 8 1 751 524 M1 73 7 1 751 904 M1 39 25
1 751 169 M91 45 29 1 751 606 M1 73 - 1 751 908 M1 49 41
1 751 170 M91 45 33 1 751 618 M91 73 25 1 751 913 M1 37 21
1 751 171 M91 45 15 1 751 620 M1 49,51 36,6 1 751 916 M1 37 19
1 751 172 M91 45 11 1+ 751 635 M91 23 53 1 752 057 M9l 49 7
1 751 173 M1 45 10 1 751 636 M1 53 34 1 752 304 M9l 43 9
1 751 174 M1 45 16 1 751 693 M91 23 59 1 752 305 M1 43 17
1 751 175 M1 45 23 1 751 694 M1 23 60 1 752 306 M1 43 16
1 751 176 M1 45 24 1 751 695 M91 23 53 1 752 393 M91 49 11
1 751 177 M91 45 12 1 751 707 M1 71 38 1 752 394 M91 53 1
1 751 178 M9l 45 22 1 751 710 M1 71 26 1 752 395 M91 53 -
1 751 179 M1 45 28 1 751 711 M1 71 39 1 752 397 M91 57 5
1 751 180 M1 45 9 1 751 725 M1 25,27 29,29 1 752 399 M9l 57 5
1 751 181 M9l 45 2 1 751 728 M1 27 23 1 752 401 M91 57 2
1 751 182 M1 45 3 1 751 729 M91 25 23 1 752 402 M91 57 2
1 751 183 M1 45 14 1 751 730 M1 25,27 . 30,30 1 752 417 M91 45 19
1 751 184 M1 45 18 1 751 732 M1 - 25,27 18,18 1 752 610 M1 37 45
1 751 185 M1 45 6 1 751 733 M1 25,27 31,31 AT 1 040 75 6
1 751 186 M1 45 34 1 751 737 M1 25,27 10,10 GK 4 203 75 23
1 751 187 M9l 45 36



. A SYMBOL OF QUALITY

i
' “

USE ONLY
GENUINE FERGUSON

SERVICE PARTS




